TABLE OF CONTENTS

[ENGINE]
3C100LWU-E010 CYLINDER BLOCK GROUP ...t 1
3C100LWU-E020 OIL PAN GROUP ...t 3
3C100LW-E030 CYLINDER HEAD COVER GROUP ........coocoiiiiiiiiiieieiie 4
3C100LW-E040 GEAR CASE GROUP .....ooiiiiiiiciee e 5
3C100A-E050 MAIN BEARING CASE GROUP ........cccoiiiiiiiiieiiieee e, 7
3C100A-E080 VALVE ROCKER ARM GROUP ......ccccooiiiiiee, 8
3C093LW-E090 CYLINDER HEAD COVER GROUP ........coocciiiiiiiiieeiiiee 9
3C100A-E100 CAMSHAFT GROUP ... 10
3C100LWU-E110 PISTON & CRANKSHAFT GROUP ... 11
3C100LWU-E130 NOZZLE HOLDER GROUP .......coooiiiiiiiiiiiiicieee e 12
3C100LW-C-E140 FUEL CAMSHAFT GROUP .......ccoiiiiiiiiieee e, 13
3C100A-E150 SPEED CONTROL LEVER GROUP ..o 15
3C100LW-C-E160 ENGINE STOP LEVER GROUP .......cccviiiiiiiieee 16
3C100LF-E170 GROUP,GOVERNOR ..ot 18
3C100LWU-E190 WATER HOSE GROUP ......coiiiiiiiiiie e 19
3C100LF-E200 DYNAMO GROUP ... 20
3C100LWU-E220 MANIFOLD GROUP ...t 21
3C100LWU-E240 LABEL GROUP .....ooiiiiiicee e 22

[FRONT AXLE]
UD2-G130001 FRONT AXLE CASE GROUP ......ccviiiiiiiieee 23
UD2-G131001 FRONT DIFF SYSTEM GROUP ......cccooiiiiiiiiiiieceee 24
UD2-G132001 BEVEL PINION SHAFT GROUP ..o 26

[TRANSMISSION]
UD2-G111001 TRANSMISSION CASE GROUP ..o 27
UD2-G111002 TRANSMISSION CASE GROUP ... 29
UD2-G112001 INPUT SHAFT GROUP ... 31
UD2-G112002 INPUT SHAFT GROUP ... 32
UD2-G113001 RANGE SHAFT GROUP ......cooiiiiiiiiieee e 33
UD2-G113002 RANGE SHAFT GROUP ......cooiiiiiiiieee e 34
UD2-G114001 SPRIAL BEVEL GEAR GROUP .......coooiiiiiiiiiieee e 35
UD2-G114002 SPRIAL BEVEL GEAR GROUP .......cooiiiiiiiiiiiiceeee 36
UD2-G115001 REAR WHEEL DRIVING SHAFT GROUP ........ccccceiiiiiieee, 37
UD2-G115002 REAR WHEEL DRIVING SHAFT GROUP ........ccccceiiiiiienee, 38



UD2-G116001
UD2-G116002
UD2-G117001
UD2-G117002
UD2-G118001
UD2-G118002
UD2-G120001
UD2-G120002
UD2-G121001
UD2-G121002
UD2-G122001
UD2-G122002
UD2-G140001
UD2-G150001
UD2-G150002
UD2-G151001
UD2-G151003
UD2-G160001
UD2-G161001
UD2-G161003

[CHASSIS]

UD2-G210001
UD2-G210004
UD2-G220001
UD2-G230002
UD2-G230003
UD2-G250001
UD2-G270001
UD2-G300001
UD2-G300002
UD2-G310001
UD2-G320002
UD2-G340001
UD2-G340002
UD2-G360001
UD2-G370001

FRONT WHEEL DRIVE SHAFT GROUP ........ccccceiiiiiiiiine 39

FRONT WHEEL DRIVE SHAFT GROUP ......ooovveeveeeeeereeeene. 40
SHIFT FORK GROUP ...t eeeeeeeeee e 41
SHIFT FORK GROUP ... seeeeeeeeeeene e 42
FRONT DRIVE FORK GROUP .....oovviveeeeeeeeseeeseseeeseeeeeene 43
FRONT DRIVE FORK GROUP .....ooovivtereeeeseeeseeeeeseeeeeene 44
REAR AXLE CASE GROUP ..o 45
REAR AXLE CASE GROUP ......ooveeeeeeeeeeeseeeeeeeeees oo 46
REAR DIFFERENTIAL GROUP ..o 47
REAR DIFFERENTIAL GROUP ..o 50
REAR DIFFERENTIAL FORK GROUP .....ooooveveevereesereeeeeene. 53
REAR DIFFERENTIAL FORK GROUP .....ooooviveeeereesereeeenene. 54
CVT GROUP .o eees e 55
FRONT PROPELLER SHAFT GROUP .....ovvrieeeeeeeeeevesrens 56
FRONT PROPELLER SHAFT GROUP ... 57
REAR PROPELLER SHAFT GROUP ..., 58
REAR PROPELLER SHAFT GROUP ..., 59
AWD CV JOINT GROUP ... 60
2WD CV JOINT GROUP ... eeeereee 61
REAR CV JOINT GROUP ... eeseeeeee. 62
LEVER GROUP(CVT) oooeeeeeeeeeeeeeeeeseeeeeseeeeeeeeseeeseeesessesseenes 63
LEVER GROUP ..o eeee e eseeee e 67
STEERING GROUP(USA) +..eoeeeeoeeeeeeeeeeeeseeeeeeeeeeeeseeeeee e 71
FUEL TANK GROUP ... eeeees e 74
FUEL TANK GROUP(CREW,USA) ..o eeeeeereeeseesseeseenes 75
FRONT SUSPENSION GROUP(CVT) ceovoveeeereeeeeeseeeeeeseenee. 76
REAR SUSPENSION GROUP ......oooveeeeeeeeeeeeeeeeeseeseeseee 79
ACCELERATOR PEDAL GROUP(CVT) «.eevevereeerereeeeeeseeeeeen. 83
ACCELERATOR PEDAL GROUP(CREW) .....voovoereeeeeeerenn, 85
BRAKE PEDAL GROUP ......oviveeee oo seeeseeeeenen 87
FRONT BREAK GROUP ..o eeeseeeeeeeeseeseeeseereenons 88
REAR BREAK GROUP ....ovevoeeeeeeeeeeeeeeeeeee e eeeeseeee e 90
REAR BREAK GROUP(CREW) w....coereeeeeeeeeeeeseeeseseeeeeseene 92
PARKING BRAKE GROUP(CVT) w.eeereeeeeseeeeeeeeeeceseeeeeseeesnen. 94
REAR DIFFERENTIAL MOUNT GROUP ..o, 95



UD2-G380001
UD2-G400001
UD2-G410001
UD2-G410002
UD2-G420001
UD2-G430001
UD2-G430002
UD2-G440001
UD2-G624501
UD2-G700001
UD2-G720002
UD2-G720006
UD2-G730002
UD2-G740002
UD2-G740003
UD2-G750003
UD2-G750005
UD2-G750401
UD2-G750502
UD2-G770004
UD2-G820001
UD2-G840003
UD2-G840004
UD2-G850001
UD2-G850002
UD2-G850301
UD2-G860001
UD2-G860101
UD2-G880001

[HYDRAULIC]

UD2-G511001
UD2-G511002
UD2-G512001
UD2-G512002
UD2-G513001
UD2-G513002

TIRE GROUP(WORK) «....eeveeeeeeeeeeeeeeeese e eees e eeeeneeeee 96

ENGINE MOUNTING GROUP(CVT) w.eeveeeeeeeeeereeeeeeerreen 97

INRAKE SYSTEM GROUP(CVT) w.veoeeeeeeeeeeeeeeeeeeneeeeeseee 99

INRAKE SYSTEM GROUP(CREW) ..o, 100
EXHAUST SYSTEM GROUP(STD) w..oeoveeeeeeeereeeseeseeseeee. 101
RADIATOR GROUP(CVT) oo seeeeeeeeeeseeeeeeeeeseeeeee 102
RADIATOR GROUP(CREW) .....voveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenes 104
CVT COVER GROUP ...t ese e 106
REFLECTOR GROUP ..ottt eeeseeeeeseessesee s 108
(=X eT=T0 U ]=TEy 1 o) WO 109
SEAT GROUP(EU,3P) ...eoeoveeeeeeeeeeeeeeee e eeese e sseeseeeees 111
SEAT GROUP(AP) .o 112
SEAT BELT GROUP(EU,3P) ... eeeeeeeeen 113
MOLDING GROUP ... eeeeeee e eeeeeesee e s eenen 114
MOLDING GROUP ... eeeeeee e eeeeeeee s e eenen 115
MAIN FRAME GROUP(CVT) «.eoveeeeeeeeeeeeeeeeeseeeseeeeeesee e 117
MAIN FRAME GROUP(CREW) ..o seeeseeees 119
SWING DRAWBAR GROUP(EEC) ..o, 121
FRONT HITCH GROUP(EEC) ..o eeseeseeseeerenens 122
LABEL GROUP ..o eee s 123
GUARD GROUP(STD) oo eeeeeeseeeeeeseeeseseesseseeee e 125
EXTERIOR MOLDING GROUP ... 126
EXTERIOR MOLDING GROUP(CREW) ..o, 127
ROPS GROUP(STD) ..oeeveeveeeeeeeeeeeeeeeeeeeeeeseeseeeeesesseeseessesseseens 128
ROPS GROUP(CREW) ..o eeeseeeeeeseeeeeeeeeseseeee e 130
MIRROR GROUP ......ovvoeeeeeeee e eeeeeeeeeeseeeeeeee s eeee e 132
DECK GROUP ... s e 133
GAS SPRING GROUP ... eee e eveseeeens 136
HOOD GROUP(ORANGE,USA) w...eovreeeeeeeeeseeeereeeeresereenns 137
OIL TANK GROUP ... seeeeesse s 138
................................................................................................. 139
SUCTION LINE GROUP ...t eeeereeeeee e 140
SUCTION LINE GROUP ...t 141
GEAR PUMP GROUP ... eee e 142
GEAR PUMP GROUP ... ee e 144



UD2-G514002 HYD. LINE GROUP ..o 146

UD2-G514004 HYDRAULIC LINE GROUP ..o 147
UD2-G531001 POWER STEERING UNIT GROUP .......cccoiiiiiiiiieee 148
UD2-G531002 POWER STEERING UNIT GROUP .......cccciiiiiiiiiieeec, 149
UD2-G591001 DUMP CYLINDER GROUP ...t 150
UD2-G591002 DUMP CYLINDER GROUP ...t 153
UD2-G592001 WORK CONTROL VALVE GROUP .......cccviiiiiiiiiiieeec e 156
UD2-G592002 WORK CONTROL VALVE GROUP .......cccviiiiiiiiiiieeee 157
UD2-G593001 WORK HYDRAULIC HOSE GROUP .......ccccooiiiiiiiiiiieee, 159
[ELECTRICAL]
UD2-G611002 ENGINE ELECTRICAL GROUP(1) ..o 160
UD2-G613001 STARTER MOTOR GROUP ......ccooiiiiiiiiiie e 161
UD2-G613502 BATTERY GROUP ......coiiiii e 162
UD2-G614501 GLOW CONTROL GROUP .....cooiiiiiiiiiieeeee e 163
UD2-G615502 SAFETY STARTER GROUP ......coooiiiiiiiiiiiieceeee e 164
UD2-G621001 HEAD LIGHT GROUP ......coiiiie e 165
UD2-G622501 REAR COMBINATION LAMP GROUP .......ccccooiiiiiiiie, 166
UD2-G625001 LICENSE LAMP GROUP ...t 167
UD2-G625501 LIGHT CONTROL GROUP ......ccoiiiiiiiiiiiiie e 168
UD2-G631005 WIRE HARNESS GROUP ... 169
UD2-G632001 POWER SOCKET GROUP .......oooiiiiiiiiiiieeee e 170
UD2-G632501 WIRE HARNESS FIXING GROUP .......ccccviiiiiiiiiiiieee 171
UD2-G633001 GROUP FOR DISPLAY CONTROL .......cooiiiiiiieiiiiiieeeiie, 172
UD2-G633501 FUEL SENDER GROUP .......cooiiiiiiiiiiiiicee e 173
UD2-G634501 HORN GROUP ... 174
UD2-G637502 PARKING BRAKE BUZZER GROUP ........ccccooiiiiiiiie, 175
[OPTION]
UD2-G295101 DUST SHIELD GROUP(OTP) ... 176
UD2-G391001 TIRE GROUP(MUD,OPTION) ..ot 177
UD2-G392001 TIRE GROUP(TURF,OPTION) ..ottt 178
UD2-G394001 TIRE GROUP(AL,WORK-OPTION) ....ccciiiiiiiiiiiiiiiiie i 179
UD2-G691001 BEACON GROUP(OPTION) ...oooiiiiiiiiiiiiie e 180
UD2-G691501 7PIN SOCKET GROUP(OPTION) ...oooiiiiiiiiiiiiiiiee e 181
UD2-G692001 FRONT WORKING LAMP GROUP(OPTION) ......cccceeeiiiiiennns 182
UD2-G693001 FOG LAMP GROUP(OPTION) .....cviiiiiiiiiiieeiiee e 183

-1V -



UD2-G694501
UD2-G794101
UD2-G795101
UD2-G795201
UD2-G795301
UD2-G795501
UD2-G795701
UD2-G890101
UD2-G890501
UD2-G890502
UD2-G890701
UD2-G891101
UD2-G891301
UD2-G891501
UD2-G891701
UD2-G892101
UD2-G892501
UD2-G892901
UD2-G893101

INDEX1
INDEX2

REAR BUZZER GROUP(OPTION) ......cooiiiiiiiiiiiiiiiieeieee 184

STEP MAT GROUP(OTP) w..oveeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeseeee 185
SKID PLATE GROUP ... 186
WINCH MOUNT GROUP(OPTION) ....coveveeeeeeseeseeesereeseeenes 187
HAND THROTTLE GROUP(OPTION) ..o, 188
FRONT HITCH GROUP-OPT ....ovoeeeeeeeeeeeeeeeeeee e, 189
FRONT WORKING LAMP GROUP(OPTION) ....ovvvereeeenn. 190
SAFTY GLASS GROUP-OTP ...oooveeeeeeeeeeeeeeeseeeseeseeeeeeeeneons 191
CANOPY GROUP ... 194
CANOPY GROUP ... ere e 195
MIRROR GROUP .....ovooeeeeeeeeeeeee e eeeeeesee e e eee e eenen 196
HEAD REST GROUP ..o eeseeeeeeeeeeeeeesees e 197
HEAD REST GROUP ......ovoveeeeeeeeeeeeeeeeees e seeee e 198
REAR SCREAN GROUP ... evesseseeenes 199
SEAT COVER GRO-OTP ..o eeeeeeeeen 200
HOOD BOX GROUP-OTP .....ooveeeeeeeeeeeeeeeseeeeeeeeseeeeeeeeeeee 201
HALF DOOR GROUP-OTP ..o eeeeeseeeee s 202
GUARD GROUP-OTP(EXTENDABLE) .....ovveeoeeeeeeeeeeeeeeeeeeon. 204
DECK GROUP(OTP) ...eoveeeeeeeeeeeeeeeeeeeeeseeeeeeee s sseeeeenes 205
................................................................................................. 208
................................................................................................. 218



ENGINE

3C100LWU-EO10

CYLINDER BLOCK GROUP

b
—t_
L i
by
3
i
i
=2
%
3
5
A’ K§2400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 EC11-A0016A CYLINDER BLOCK ASSY ! !
2 |06311-75015 PLUG 6 6 T1.6*18*18
3 | 06311-75040 PLUG 2 2
4 115321-9626-3 PLUG 12 12 T1.6*50*50
5 | E5900-96022 PLUG 9 9 -
6 |E5900-96032 PLUG ! !
7 |05012-00609 PIN, PARALLEL 4 4
8 |05012-00814 PIN, PARALLEL 2 2 DIA10*20
9 | E5205-33961 TUBE PIN 2 2 DIA10*18
10 |15221-3365-1 PIN, TUBE ! ! DIA8*18
11 | E5500-33702 O RING ! !
12 |E5205-73911 COVER ! ! T10*50*60
13 |E5700-73922 GASKET ! ! T0.565*49
14 |01023-50618 BOLT, WASHER 2 2
15 |EF15-0003A PLUG ! ! PT 1/4
16 |E5700-35012 OIL PUMP ASSY ! !
17 |E5700-35154 GASKET, OIL PUMP ! ! T0.3*65*54
18 |E5205-91021 BOLT, WASHER 4 4 %EX1O'M6*1

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-1-




ENGINE

3C100LWU-EO10

CYLINDER BLOCK GROUP

b
P
by
i
T
s
g
-
=2
Ty
5
3
5
Taipm
A’: K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
19 | E5700-35662 GEAR, OIL PUMP DRIVE ! !
20 |05712-00408 KEY ! ! 5*5*12
21 | E5753-35681 NUT, FLANGE ! !
22 | E5500-39013 OIL SWITCH ! !
23 | E5760-23471 METAL 1, CRANKSHAFT ! !

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-2-




ENGINE

3C100LWU-E020

OIL PAN GROUP

LT
' 2 T
Sy 12 T,
o o
':—-\-.I:.‘hI h".":"-'-'.;\-.
fe—Hh i W
’. ; '\-.'\;\._L_._m
.r E
7
4 e
T
b ___-F.-'_. o
T e
i)
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 E5775-A0072 ASSY FAN,OIL ! !
2 |E1100-33752 PLUG, DRAIN ! ! 2937’48’78’
3 | E6303-33661 GASKET ! ! 2.0t
4 | E5700-01624 GASKET, OIL PAN ! ! T2.0
5 | E5700-91094 BOLT 18 18
6 |E5775-32111 FILTER 1, OIL ! !
7 |04811-00140 O RING ! !
8 |01654-50820 BOLT, FLANGE WITH PIN ! !
9 |E5752-35692 GUIDE, OIL GAUGE ! !
10 | E5752-36422 GUIDE PIPE, OIL GAUGE ! !
11 | E7310-36431 PACKING ! !
12 | E5752-36413 OIL GAUGE ! !

----> Old replace New <---- New replace Old

<---> Interchangeable <-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-3-




ENGINE

3C100LW-E030

CYLINDER HEAD COVER GROUP

r

3
e
1!
g EET N
R SR
- Il 4
14
P
15 T
= i 2
=7 Wit
X
!
!
!
!
! . o
[ s B g
| e TN Ta (i, M
A : K§2400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 1
1 E5763-A0304 TOTAL CYLINDER HEAD ASSY
5 5
2 | E5205-03371 CAP T1.6*32*32
1 1
3 |15321-9626-3 PLUG T1.6*50*50
2 2
4 | E5900-96022 PLUG -
5 | E5205-13542 GUIDE, INTAKE VALVE 3 3 DIA12*10
3 3
6 |E5205-13562 GUIDE, VALVE DIA16*45
7 |E5760-03141 HOT FLUG 3 3
14 14
8 |E5770-03451 BOLT, CYLINDER HEAD
9 |E5760-03314 GASKET, HEAD ! !
1 1
10 |15221-0175-1 ENGINE HOOK T4*40*64
1 1
11 | E5760-01751 ENGINE HOOK
1 1
12 |01123-50816 Hex Head Cap Screw M8*P1.25
1 1
13 |01513-50822 STUD M8*1.25
1 1
14 | 02763-50080 FLANGE NUT M8XP1.25
1 1
15 |04512-50080 SPRING WASHER M08
6 6
16 |01513-50620 STUD

----> Old replace New
<---> Interchangeable

<---- New replace Old <-X-> Not interchangeable

<-O-> Interchangeable with another part(s)

-4 -




ENGINE

3C100LW-E040

GEAR CASE GROUP

i Ji st
L S
! R
I O %
. b -
LR e i 11
e E fo—_ E Fa
ﬁ e
B 1%
17 i
15 e
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 EC11-A0001B GEARCASE ASSY ! !
2 2
2 | E5900-96032 PLUG
3 3
3 |04811-06130 O RING
4 | E5760-04133 GASKET, GEAR CASE ! !
5 |E5752-91031 BOLT, WASHER 2 2 M6*P1.0*85
6 |02761-50060 FLANGE NUT 2 2 M6XP1.0
7 |01023-50665 BOLT, WASHER 1 1 MEX10*76
8 |01023-50670 BOLT, WASHER 2 2 MEX10*81
9 |01023-50675 BOLT, WASHER ! ! MEX10*86
10 |E5205-32291 TUBE, CONNECTING ! ! HEX24*39
11 |09550-00008 SEAL, OIL ! !
12 | E5205-32091 FILTER ! !
13 |E5700-36071 RELIFE VALVE ASSY ! !
14 |E5700-36911 BODY, RELIEF VALVE ! !
1 1
15 |15241-3695-2 SPRING DIA1.2
1 1
16 |E5700-36932 SEAT, VALVE DIA16*21
17 |07715-03213 STEEL BALL ! ! ;2;32 (10.31
18 |04810-00150 O RING ! !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-5-




ENGINE

3C100LW-E040

GEAR CASE GROUP

! 1
L™ e
! oy
| o %
. b -
jo-r
LR e i 11
e 1 fo—_ E o
ﬁ e
B 1%
17 S
15
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
19 [01513-50614 STUD 2 2
20 |E5760-73033 WATER PUMP ASSY ! !
21 | E5760-73043 BODY, WATER PUMP ! !
22 | E5760-73551 BEARING ! !
23 | E5800-73052 MECHANICAL SEAL ASSY ! !
24 |E5760-73512 IMPELLER ! !
25 |E5205-73524 FLANGE ! ! N
1 1
26 |E5700-73342 HOSE, COOLING WATER RETURN DIA12*31
27 |E5760-73432 GASKET, WATER PUMP ! ! t0.5
4 4
28 |01023-50625 BOLT M6XP1.0
29 | E5205-72951 HOSE 3, COOLING WATER ! !
30 |E5752-18171 CLAMP, STAINLESS HOSE 3 3
31 |E5760-72872 HOSE, REFRIGERANT ! !
32 |E5775-04114 ! !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-6-




ENGINE

3C100A-E050

MAIN BEARING CASE GROUP

. ko
2 - R
. | R
ein P -l :
A T Y.
:: AR | 1], Wi
- .H'\._ 1 ._.: ' : ; e
No Part Number Description Qty I1.C Remark
: A B (o] D E :
1 E5760-04043 BEARING CASE ASSY ! !
2 |E5761-04541 BOLT 1, BEARING CASE 2 2
3 | E5760-23481 METAL 2, CRANKSHAFT 6 6
4 | E5760-04361 GASKET, BEARING CASE ! !
5 |E5760-04811 COVER, BEARING CASE ! !
6 |E5760-04822 GASKET, COVER ! !
7 |01754-50825 FLANGE BOLT 8 8 M8XP1.25
8 |01754-50822 BOLT, FLANGE 2 &
9 | E5760-04461 SEAL, OIL ! !
10 |E5760-04053 MAIN BEARING CASE ASSY, 1 ! !
11 |E5761-04541 BOLT 1, BEARING CASE 2 2
12 |E5760-23531 SIDE METAL, 1 2 2
13 | E5760-04063 MAIN BEARING CASE ASSY, 2 ! !
14 |E5761-04541 BOLT 1, BEARING CASE 2 2
15 |E5760-23541 SIDE METAL, 2 2 2
16 | E5205-04561 BOLT 2, BEARING CASE 2 2 55EX1 M.
2 2
17 |04014-50080 WASHER, PLAIN

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-7-




ENGINE

3C100A-E080

VALVE ROCKER ARM GROUP

Ry 3
ol
." 2
- A K92400-E0 , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 | E5760-13111 VALVE, INTAKE 3 3
2 |E5760-13121 EXHAUST VALVE 3 3
3 |E5205-13241 SPRING, VALVE 6 6 DIA29
4 |E5700-13332 RETAINER, VALVE SPRING 6 6
5 |E5763-13361 COLLET, VALVE SPRING 12 12 ?gﬁ <
6 |E5205-13152 SEAL, VALVE STEM 6 6
7 |E5753-14001 ROCKER ARM TOTAL ASSY ! !
8 |E5753-14051 ROCKER ARM SHAFT ASSY ! !
9 |E5753-14351 SUPPORT, ROCKER ARM 3 3
10 | E5753-14431 WASHER, PLAIN 2 2
11 | E5753-14311 SPRING, ROCKER ARM 2 2
12 | 04612-00130 SNAP RING 2 2
13 | E5753-14111 ARM, ROCKER 6 6
14 | E5700-14232 SCREW, ADJUSTING 6 6
15 | E5205-14241 NUT, ADJUSTING 6 6 HEX10%9
16 | E5752-91501 BOLT, ROCKER ARM SUPPORT 3 3

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-8-




ENGINE

3C093LW-E090 CYLINDER HEAD COVER GROUP

4
c
1
i3
= Er U i o |
"'AK92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 E5770-14502 CYLINDER HEAD COVER ASSY ! !
2 |E5760-14511 COVER, CYLINDER HEAD ! !
3 | E6510-05552 CONNECTOR, AIR BREATHER HOSE ! ! N
4 | E5500-33142 PLUG, OIL FILLER ! !
5 |04811-50300 ORING ! ! G30
6 |E5752-14562 PLATE, OIL PROTECTING ! ! T1.0
7 |E5752-14522 GASKET, CYLINDER HEAD COVER ! !
8 |E6510-05511 HOSE, AIR BREATHER ! !
9 |09318-88180 CLMAP, HOSE 2 2
10 | E6510-33661 BOLT, CYLINDER HEAD COVER 2 2
11 | E5500-33671 STUD, CYLINDER HEAD COVER 2 2
12 | E5500-35681 NUT, FLANGE 2 2 T)EX‘IO'MG*‘I
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

-9-




ENGINE

3C100A-E100

CAMSHAFT GROUP

£ i ':-"|":lI
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 E5700-15552 TAPPET 6 6 DIA133*35
2 |E5760-15111 ROD, PUSH 6 6
3 | E5760-16011 CAMSHAFT ASSY ! !
4 | E5205-16511 GEAR, CAMSHAFT ! !
5 |05712-00515 KEY ! !
6 |E5205-16272 STOP, CAM SHAFT ! ! T4
7 |04612-00180 SNAP RING ! !
8 |01023-50614 BOLT, WASHER 2 2 M6P1.0
9 |E5205-24012 IDLE GEAR ASSY ! !
10 |E5205-24281 BUSH, IDLE GEAR 2 2
11 | E5205-24361 COLLAR, 1 ! ! T2.5
12 |E5205-24371 COLLAR, 2 ! ! T2.5
13 | E5205-24321 RING, SNAP ! ! T2
14 | E5700-24252 SHAFT, IDLE GEAR ! !
15 |01654-50618 BOLT, FLANGE WITH PIN 3 3

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-10 -




ENGINE

3C100LWU-E110

PISTON & CRANKSHAFT GROUP

a3
P v
B e w
E —
. 1
i s
- e A : K92400-EU , B : K92440-EU

No. Part Number Description A B Qéy D E I1.C Remark

1 E5760-21011 PISTON PIN ASSY 3 3

2 |E5760-21111 PISTON ! !

3 |E5760-21311 PIN, PISTON 3 3

4 | E5760-21051 PISTON RING ASSY 3 3

5 |E5760-21001 PISTON RING, 1 3 3 a75

6 |E5700-21105 RING 2, PISTON 3 3

7 |E5760-21151 OIL RING ASSY 3 3

8 |E5205-21331 RING, SNAP 6 6 DIA1.6

9 |E5760-22015 CONNECTOR ROD ASSY 3 3

10 |E5205-21354 BUSH, PISTON PIN 3 3

11 |E5760-22143 BOLT, CONNECTING ROD 6 6

12 |E5760-22311 METAL, CRANK PIN 6 6

13 |E5760-23012 CRANKSHAFT ASSY ! !

14 |E5205-24112 GEAR, CRANKSHAFT ! !

15 |05712-00515 KEY ! !

16 |E5205-23311 SLINGER, OIL ! ! T1.0*37*37
17 |E5700-23252 SPACER ! !

18 |04811-10220 O RING ! !

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-11 -




ENGINE

3C100LWU-E130

NOZZLE HOLDER GROUP

T

-

.-I o 1T .
K92400-EU , B : K92440-EU

No. Part Number Description A B Qéy D E I1.C Remark
1 E5760-53001 ASSY HOLDER,NOZZLE 1 3 3
2 | E6300-53021 GASKET 3 3
3 | E6300-53651 SEAL, HEAT SHILD 3 3 T0.8
4 | E6300-53621 GASKET 3 3
5 |E5775-53711 TUBE 1, INJECTION ! !
6 |E5775-53721 TUBE 2, INJECTION ! !
7 |E5775-53731 TUBE 3, INJECTION ! !
8 |15121-5385-2 CLAMP 1, TUBE 2 2 -
9 |T4815-67371 HOLDER, TUBE 2 2 -
10 |03024-50520 SCREW, WASHER 2 2 DIA10*28
11 |E5760-65511 GLOW PLUG 3 3
12 |02761-50040 NUT, FLANGE 3 3
13 |04012-50050 WASHER, PLAIN 3 3
14 | E5760-65562 CORD, GLOW PLUG 2 2
15 | E5760-42502 OVERFLOW HOSE ASSY ! !
16 |09318-88080 CLMAP, HOSE 2 2
17 |09661-40200 HOSE, FUEL ! !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-12 -




ENGINE

3C100LW-C-E140

FUEL CAMSHAFT GROUP

i

:.- . ""i';_.- ; M T 10 |._| Wi :
Y 1 iy L% T ¥ Y WL ey
- “ A1K92400-EU | B': K92440-EU ©
No. Part Number Description A B Qéy D E I1.C Remark
1 E5700-51016 ASSY PUMP,INJECTION ! !
2 |E5500-52112 SHIM, INJECTION PUMP 9 9 13-0'15*80*10
3 | E5500-52122 SHIM, INJECTION PUMP % % T0.3
4 115321-5216-1 SHIM, INJECTION PUMP 10 ! ! T1.0
5 | E5800-52111 SHIM 3, INJECTION PUMP % %
6 |01123-50822 BOLT 2 2 M8XP1.25
7 |01513-50822 STUD 2 2 M8*1.25
8 |04512-50080 SPRING WASHER 2 2 M08
9 |02156-50080 NUT 2 2 M8XP1.25
10 |E6500-42413 JOINT, FUEL PIPE ! !
11 |E5760-16171 FUEL CAMSHAFT ! !
12 |08153-06004 BALL BEARING ! ! #6004
13 |E5700-A0022 GOVERNOR SLEEVE ASSY ! !
14 |05712-00520 KEY, ROUND ! !
15 |04612-00180 SNAP RING ! !
16 |08103-06004 BALL BEARING ! ! #6004
17 |04612-00190 SNAP RING ! !
18 |E5205-16321 FUEL CAMSHAFT STOPPER ! ! T2.3*46*40

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-13-




ENGINE

3C100LW-C-E140

FUEL CAMSHAFT GROUP

i

. '_ Aot Ll . . I el oo i
- “ A1 K92400-EU ; B': K92440-EU '

No. Part Number Description A B Qéy D E I1.C Remark
19 [01023-50612 BOLT, WASHER 2 2 M6*P1.0
20 |E5775-52031 FUEL PUMP ASSY ! !

21 | E6200-52142 GASKET, FUEL PUMP ! ! t0.5
22 |14911-4275-1 CLIP, TUBE 2 2 TO.8*#12
23 | 15371-4217-0 HOSE 1, FUEL ! !

24 |01513-50618 STUD 2 2 M6*1.0

25 |02056-50060 NUT 2 2 M6*P1.0

26 |04512-50060 WASHER, SPRING 2 2 M6

27 |E5760-16211 COVER, CAMSHAFT ! !

28 |E5760-36332 GASKET, FUEL CAMSHAFT COVER ! ! (t1.0)

29 |01123-50818 BOLT, WASHER 3 3 M8*P1.25
30 |01123-50830 BOLT, WASHER ! ! M8P1.25*30

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-14 -




ENGINE

3C100A-E150

SPEED CONTROL LEVER GROUP

2 il g *
" - A : K92400-EU , B : K92440-EU
No. Part Number Description A Qéy D E I1.C Remark
1 E5760-54123 BOLT, FUEL ADJUSTING !
2 | E6305-92021 NUT !
3 | E6305-96652 GASKET 2
4 | E6305-54221 CAP NUT !
5 | E6305-54281 SNAP RING ! D=0.8
6 |E6305-54421 CAP ! D=12,T=1.0
7 |E5760-57151 LEVER, SPEED CONTROL !
8 |E5850-57112 PLATE, SPEED CONTROL !
9 |E5850-57212 GASKET, SPEED CONTROL PLATE !
10 |E5850-57922 SPRING !
11 |05411-00420 PIN, SPRING !
12 |15471-5798-1 SEAL, OIL !
13 |01754-50620 BOLT, FLANGE 3
14 |02751-50060 FLANGE NUT ! M6*P1.0
15 |E5753-57281 SCREW, STOPPER !
16 |02056-50060 NUT 2 M6*P1.0
17 |07811-10820 WIRE !
18 |07918-00001 LEAD, SEALING !

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-15-




ENGINE

3C100LW-C-E160

ENGINE STOP LEVER GROUP

by
Ol Feivson R o
,;_a_-,:_ ; I-:.' 2
- - :r\.. "
l:'iléq._ .-.-..- 2z - & .
[ 13
e I B :.;1. 13
Tﬁ {: | ...-"-'ﬁ.
R ™
21 T
TR a1 -sfp :
e M T
" |:-’"- e, i o
Olz [Reiv sen T, 5 £
LT 1 e
Lem = e e
L T i e e - A _.- - .
AT KRR JU. N 2
D I, = " A
-\- + "y = 4 :-I
¥ 1 i vy :
1% ! -
11 . P b
13 o genrt + ! I
e
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 E5760-56481 START SPRING ! !
1 1
2 |E5850-54272 SHAFT, IDLE ADJUSTMENT
3 | E5850-54282 BUSH ! !
1 1
4 | E5850-54291 ADJUSTMENT BODY, IDLE
5 | E5850-54252 IDEL ADJUSTING BOLT ! !
1 1
6 |E5760-54263 SPRING, IDLE LIMIT
7 | EC11-0049A NUT ! !
1 1
8 |04811-00060 O RING
1 1
9 | 04724-00140 PACKING
1 1
10 |E5205-54271 CAP T0.5*60*60
1 1
11 |E6850-57313 COVER, ENGINE STOP LEVER
1 1
12 |E5850-57212 GASKET, SPEED CONTROL PLATE
2 2
13 |01754-50616 BOLT, FLANGE M6*P1.0
1 1
14 | E5760-56602 ENGINE STOP SOLENOIDE GUIDE
1 1
15 | E6820-60011 GROUP,ENGINE STOP SOLENOIDE
1 1
16 |04814-06310 O RING
2 2
17 |02751-50060 FLANGE NUT M6*P1.0
1 1
18 |E5760-33111 COVER, INJECTION PUMP

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-16 -




ENGINE

3C100LW-C-E160

ENGINE STOP LEVER GROUP

by
Ol Feivson R
,;_a_-,:_ ; I-:.' 2
- - :r.. "
l:'iléq._ .-.-..- 2z - & .
% 13
e I B :.;1. 13
i el e
Z3 e ]
A g P i _stl" _
e b '.|__ AT T
P e, i o
Olz [Reiv sen T, 5 £
RO 1 -
I Rt T L . N
1k e G S e
[ IS | w A S .
) ST Toaal A
Figets [ & e ! L
= . TR I .
¥ % ¥ L] [ t
13 !
11 . i ,
13 o R 1 I
(s
A : K92400-EU , B : K92440-EU
No. Part Number Description A Qéy D E I1.C Remark
1
19 | E5500-51662 GASKET t1.0
2
20 |01754-50612 BOLT, FLANGE M6*1.0
2
21 |01754-50616 BOLT, FLANGE M6*P1.0
1
22 |E5760-57482 BRACKET, CABLE
2
23 | 01754-50616 BOLT, FLANGE M6*P1.0
2
24 | 02761-50060 FLANGE NUT M6XP1.0
1
25 | E5760-54095 IDLE APPARATUS ASSY

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-17 -




ENGINE

3C100LF-E170 GROUP,GOVERNOR

S
e T |
=t _a.-{.'- s e
: e ! :
g -\..+_|.- &
' s
4 ; !
I
2 3
L L
A : K92400-EU', B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 1
1 E5760-56021 GOVERNOR LEVER ASSY
2 E5706-56051 ASSY LEVER ! !
2 2
3 |01023-50628 BOLT, WASHER HEX10*38
1 1
4 | E5700-56414 SPRING 1, GOVERNOR DIA1.2
1 1
5 15521-5642-1 SPRING 2, GOVERNOR DIAO.6
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

-18 -




ENGINE

3C100LWU-E190

WATER HOSE GROUP

A : K92400-EU , B : K92440-EU

No. Part Number Description A Qéy D E I1.C Remark
1 E5760-72914 FLANGE, COOLING WATER !
2 |E5700-72922 GASKET, FLANGE ! T1.0*123*64
3 |01023-50616 BOLT, WASHER S M6*P1.0
4 101513-50655 STUD !
5 |02761-50060 FLANGE NUT ! M6XP1.0
6 |E5700-73342 HOSE, COOLING WATER RETURN ! DIA12*31
7 |E5700-73353 WATER PUMP HOSE !
8 |09318-88140 CLMAP, HOSE 2
9 |E5800-73011 THERMOSTAT ASSY !
10 |E5500-73272 GASKET ! t1.0
11 |01754-50835 BOLT, FLANGE 2
12 |E5760-64423 SUPPORT 1, ALTERNATOR !
13 |01754-50816 BOLT, FLANGE ! M8*P1.25
14 |E5775-73062 THERMOSTAT COVER ASSY !
15 | E5500-74213 COVER, COOLINGWATERPIPE !
16 |01125-50816 BOLT, WASHER ! M8*P1.25
17 |04013-50080 WASHER ! M8
18 |E7240-32731 TEMPERATURE SENSOR ASSY !

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-19-




ENGINE

3C100LF-E200

DYNAMO GROUP

e Reiesar

"
i
e
' A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 E7251-64011 ALTERNATOR(75A) ! !
2 |01774-51003 FLANGE_BOLT ! ! M10XP1.25
3 | E5800-64102 COLLAR, AC BATTERY ! !
4 |104013-50100 PLAIN WASHER ! ! M10
5 |04512-50100 SPRING WASHER ! ! M10
6 |02176-50100 NUT ! ! M10XP1.25
7 |01127-50825 BOLT ! !
8 |E5775-74113 COOLING FAN ! !
9 |E5752-74122 FAN COLLAR ! !
10 |01754-50625 BOLT, FLANGE 4 4 T
11 |EC11-0016A PULLEY, FAN DRIVE ! !
12 |05712-00515 KEY ! !
13 |E5205-23361 NUT, CRANKSHAFT ! ! I1-|§X29,M20*
14 |EC11-0025A BELT, FAN ! !
15 |EC11-0017A PULLEY, FAN ! !
16 |02156-50080 NUT ! ! M8XP1.25
17 |04512-50080 SPRING WASHER ! ! M08

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-20-




ENGINE

3C100LWU-E220 MANIFOLD GROUP

A : K92400-EU , B : K92440-E0

No. Part Number Description A B Qéy D E I1.C Remark
1 E5775-11762 MANIFOLD,INLET ! !
2 | 03014-50608 SCREW ! !
3 | E6510-05552 CONNECTOR, AIR BREATHER HOSE ! ! N
4 |E5770-11821 GASKET, INTAKE MANIFOLD ! !
5 |01023-50620 BOLT, WASHER 4 4 M6*1.0
6 |01023-50630 BOLT, WASHER ! !
7 |01023-50660 BOLT, WASHER ! ! MEX10*71
8 |E5775-12311 MANIFOLD,EXHAUST ! !
9 |E5700-12362 GASKET, EXHAUST MANIFOLD ! ! T0.25*2layer
10 | 02056-50060 NUT 6 6 M6*P1.0
11 | 04512-50060 WASHER, SPRING 6 6 M6
12 |E5775-12211 PLATE,HEAT ! ! t=1.0
13 |01023-50610 BOLT, WASHER 3 3 M6*1
14 | 04013-50060 PLAIN WASHER 3 3 M6
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

-21 -




ENGINE

3C100LWU-E240

LABEL GROUP

A : K92400-EU , B : K92440-EU

L. Qty
No. Part Number Description A C D E I1.C Remark
1 E5776-99011 NAME PLATE ! t0.05-0.08
2 |EC11-0047A LABEL, MANUFACTURING ! 0.5t

----> Old replace New

<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-22 -




FRONT AXLE

UD2-G130001

FRONT AXLE CASE GROUP

o
/ G
&
&

-.-"'.._

[ &

'.:

1
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A C D E I1.C Remark
1 U3215-15142 CASE, FRONT AXLE !
2 |U3215-15302 COVER, FRONT CASE !
3 |01135-51035 BOLT, WASHER !
4 | U3215-16601 CONNECTOR, AIR BREATHER !
5 |UD11-0002A HOSE, OVERFLOW !
6 |14911-4275-1 CLIP, TUBE ! TO.8*#12
7 |04717-01600 WASHER, SEAL 2
2 HEX22*25,M

8 |06331-35016 PLUG 16*P1.5

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-23 -




FRONT AXLE

UD2-G131001

FRONT DIFF SYSTEM GROUP

1, 1% 13
AL
-D e
P o r
3 T
L AT
S

PR

i L !
A KD2400°EU B - Ke2440-EU

L

“ul

No. Part Number Description A B Qéy D E I1.C Remark
1 U3215-16303 DIFF. GEAR CASE ASSY, FR ! !
2 | T4620-43122 CASE, DIFFERENTIAL FR ! !
3 |U3215-16311 GEAR, 34BEVEL ! !
4 | T4520-43182 PIN, PARALLEL ! !
5 |U3215-16161 BOLT, UBS 6 6
6 | T4520-43111 SHAFT, DIFFERENTIAL PINION ! !
7 | T4520-43171 PIN, PARALLEL ! !
8 |T4682-43132 PINION, DIFFERENTIAL 2 2
9 | T4520-43151 WASHER, DIFF PINION 2 2
10 |[U3215-16141 GEAR, DIFF. SIDE 2 2
11 | T4520-43071 SHIM, 0.8 2 2 T0.8
12 | T4520-43081 SHIM, 1.0 2 2 T1.0
13 | T4520-43091 SHIM, 1.2 2 2 T1.2
14 | T4520-42421 BALL BEARING 2 2 6010SH
15 |T4520-43011 SHIM, 0.1 ! ! T0A
16 |T4520-43021 SHIM, 0.2 ! ! T0.2
17 | T4520-43031 SHIM, 0.4 ! ! T0.4
18 |T4520-43041 SHIM, 0.8 ! ! T0.8

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-24 -




FRONT AXLE

UD2-G131001

FRONT DIFF SYSTEM GROUP

| R B
AL
-D e
T o
FE EXLT I
T )
L=t el
bt 1 fats

L

“ul

PR

A KD2400°EU B - Ke2440-EU

No. Part Number Description A B Qéy D E I1.C Remark
19 |T4520-43051 SHIM, 1.0 ! ! T1.0

20 | T4520-43061 SHIM, 1.2 ! ! T1.2

21 |U3215-16501 CLUTCH, LSD ASSY ! !

22 |U3215-16511 BODY, CLUTCH ! !

23 |U3215-16521 SPRING CLUTCH ! !

24 | U3215-16531 SHEET, SPRING(T3.5) 2 2

25 |U3215-16541 DISK, CLUTCH 4 4

26 |U3215-16551 PLATE, CLUTCH 1.5T 4 4

27 |04611-00450 SNAP RING ! !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-25-




FRONT AXLE

UD2-G132001

BEVEL PINION SHAFT GROUP

] 1 o
[Poa
s [
; e
# i
léf-‘:.
et 12,11, 12,12, 14

i
'A: K92400-EU , B : K92440-EU

No. Part Number Description A Qéy D E I1.C Remark
1 U3215-16211 BEVEL PINION SHAFT 8 !
2 | T2350-42451 COLLAR, AXLE ADJUSTING FR ! DIA54*T4
3 | T2350-42461 COLLAR, AXLE ADJUSTING FR ! DIA54*T4
4 | T2350-42471 COLLAR, AXLE ADJUSTING FR ! DIA54*T4
5 | T2350-42481 COLLAR, AXLE ADJUSTING FR ! DIA54*T4
6 | T2350-42491 COLLAR, AXLE ADJUSTING FR ! DIA54*T4
7 |08711-30205 TAPER ROLLER BEARING 2 #30205
8 | T2350-42751 SPACER, 1 FR AXLE ! DIA54*T4
9 | T2350-25361 NUT, 24 ! HEX36
10 |T2350-42761 COLLAR 2, AXLE ADJUSTING FR ! DIA54*T4
11 | T2350-42771 COLLAR 2, AXLE ADJUSTING FR ! DIA54XT4
12 | T2350-42781 COLLAR 2, AXLE ADJUSTING FR ! DIA54XT4
13 | T2350-42791 COLLAR 2, AXLE ADJUSTING FR ! DIA54XT4
14 | T2350-42801 COLLAR 2, AXLE ADJUSTING FR ! DIA54XT4
15 |04611-00520 SNAP RING !
16 |38440-4424-1 SEAL, OIL !

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-26-




TRANSMISSION

UD2-G111001

TRANSMISSION CASE GROUP

G
s
i ik
:':I'\u\.,r aX
) 2
(]
3
A
i A : K92400-EU , B : K92440-EU
No. Part Number Description A Qéy D E I1.C Remark
1 UD21-0010B !
2 |UD21-0001A COVER, T/M CASE !
3 |01125-50830 BOLT, WASHER 8 M8*P1.25
4 105012-00818 PIN, PARALLEL 2
5 |UD21-0002A COVER, 4WD !
6 |01125-50830 BOLT, WASHER 8 M8*P1.25
7 |05012-00818 PIN, PARALLEL 2
8 |U3215-11801 COVER, SHIFT !
9 |01025-50620 BOLT, WASHER & M6*P1.0
10 |04717-02000 WASHER, SEAL !
11 |06331-35020 PLUG !
12 |04717-01600 WASHER, SEAL !
13 |06331-35016 PLUG ! I;I;);ﬁi’;ZSM
14 | U3215-16601 CONNECTOR, AIR BREATHER !
15 |U3215-16614 HOSE,OVERFLOW ! -
16 |14911-4275-1 CLIP, TUBE ! TO.8*#12
17 | U3215-04931 PICK UP SENSOR !
18 |T4682-43561 COLLAR 1.8T, ADJUSTING 2 T0.8

----> Old replace New

<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-27 -




TRANSMISSION

UD2-G111001

TRANSMISSION CASE GROUP

0
= % ‘6 1E.20
o .
:';\'\..r
: L

P X

W [E.-' CURARLET LMY
Y

]

ar

] <%

. 2
Ty "
1 I"::‘—\. -
.La'ﬁ‘::-f.a
B L n

3
e
S A: K92400-EU , B : K92440-EU

No. Part Number Description A Qéy D E I1.C Remark
19 | T4682-43571 COLLAR 1.0T, ADJUSTING 2 T1.0
20 |T4682-43581 COLLAR 1.2T, ADJUSTING 2 T1.2
21 |T5210-69401 ASSY SWITCH SAFETY !
22 |01125-50870 BOLT 2
23 |02763-50080 FLANGE NUT 2 M8XP1.25

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-28-




TRANSMISSION

UD2-G111002 TRANSMISSION CASE GROUP

G
s
i ik
:':I'\u\.,r aX
*n .
b1
3
e
S A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 UD21-0010B !
2 | UD21-0001A COVER, T/M CASE !
3 |01125-50830 BOLT, WASHER 8 M8*P1.25
4 |05012-00818 PIN, PARALLEL 2
5 |UD21-0002A COVER, 4WD !
6 |01125-50830 BOLT, WASHER 8 M8*P1.25
7 |05012-00818 PIN, PARALLEL 2
8 |U3215-11801 COVER, SHIFT !
9 |01025-50620 BOLT, WASHER 2 M6*P1.0
10 |04717-02000 WASHER, SEAL !
11 | 06331-35020 PLUG !
12 | 04717-01600 WASHER, SEAL !
13 | 06331-35016 PLUG ! I;I;)éﬁ?;ZS,M
14 | U3215-16601 CONNECTOR, AIR BREATHER !
15 |U3215-16614 HOSE,OVERFLOW ! -
16 | 14911-4275-1 CLIP, TUBE ! T0.8*#12
17 | U3215-04931 PICK UP SENSOR !
18 | T4682-43561 COLLAR 1.8T, ADJUSTING 2 TO.8
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

-29-




TRANSMISSION

UD2-G111002

TRANSMISSION CASE GROUP

0
= % ‘6 1E.20
o .
:';\'\..r
: L
P X
W [E.-' CURARLET LMY
Y
]

ar

1 P
- ok
T "y
il k.
L':’;-p*;:-r_.-
g

3
e
S A: K92400-EU , B : K92440-EU

No. Part Number Description A Qéy D E I1.C Remark
19 | T4682-43571 COLLAR 1.0T, ADJUSTING T1.0
20 |T4682-43581 COLLAR 1.2T, ADJUSTING T1.2
21 |T5210-69401 ASSY SWITCH SAFETY
22 |01125-50870 BOLT
23 |02763-50080 FLANGE NUT M8XP1.25

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-30 -




TRANSMISSION

UD2-G112001 INPUT SHAFT GROUP

U3215-12131 OIL SEAL(25%47*10.5)

= 1
~7a a
E.
]
Tamy. TG
£ l
i
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 UD21-0006B ASSY SHAFT, INPUT !
2 | UD21-0005B SHAFT, INPUT !
3 | UD21-0015A GEAR-32 !
4 | T2610-24131 BALL BEARING ! 6205R
5 |08101-06204 BALL BEARING ! #6204
6
7

U3215-12151 SILENT CHAIN, 36

----> Old replace New <---- New replace Old

<---> Interchangeable <-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-31-




TRANSMISSION

UD2-G112002 INPUT SHAFT GROUP

U3215-12131 OIL SEAL(25%47*10.5)

= 1
~7a a
E.
]
Tamy. TG
£ l
i
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 UD21-0006B ASSY SHAFT, INPUT !
2 | UD21-0005B SHAFT, INPUT !
3 | UD21-0015A GEAR-32 !
4 | T2610-24131 BALL BEARING ! 6205R
5 |08101-06204 BALL BEARING ! #6204
6
7

U3215-12151 SILENT CHAIN, 36

----> Old replace New <---- New replace Old

<---> Interchangeable <-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-32-




TRANSMISSION

et g
R 15
A
S &
167 e
. :
= |I I-.l.‘\.f.' _? kit i
¥ ] e
3 TRy i
L
} i
S .
. L=
oo
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 UD21-0014A SHAFT, SHIFT !
2 |U3215-12221 SPROCKET, 26T !
3 |08822-52913 BEARING, NIDDLE 2
4 |U3215-12231 COLLAR, THRUST 2
5 |04612-00240 SNAP RING S
6 |U3215-12244 CLUTCH DOG 3
7 |U3215-12263 CLUTCH DOG !
8 | T2305-25241 COLLAR, THRUST 2 T2
9 |UD21-0016A GEAR-29 !
10 |08822-02413 BEARING, NIDDLE ! Li ZDI1A20
11 |UD21-0007A GEAR-50 !
12 |08101-06204 BALL BEARING ! #6204
13 | C7130-23471 BALL BEARING ! #6204 R
14 | UD21-0008A GEAR-33 !
15 |U3215-12313 SPRING CLUTCH 2
16 |UD21-0013A PLATE, SENSOR OPERATION !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-33-




TRANSMISSION

et g
R 15
A
S &
167 e
. :
= |I I-.l.‘\.f.' _? kit i
¥ ] e
3 TRy i
L
} i
S .
. L=
oo
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 UD21-0014A SHAFT, SHIFT !
2 |U3215-12221 SPROCKET, 26T !
3 |08822-52913 BEARING, NIDDLE 2
4 |U3215-12231 COLLAR, THRUST 2
5 |04612-00240 SNAP RING S
6 |U3215-12244 CLUTCH DOG 3
7 |U3215-12263 CLUTCH DOG !
8 | T2305-25241 COLLAR, THRUST 2 T2
9 |UD21-0016A GEAR-29 !
10 |08822-02413 BEARING, NIDDLE ! LH ZDIA20
11 |UD21-0007A GEAR-50 !
12 |08101-06204 BALL BEARING ! #6204
13 | C7130-23471 BALL BEARING ! #6204 R
14 | UD21-0008A GEAR-33 !
15 |U3215-12313 SPRING CLUTCH 2
16 |UD21-0013A PLATE, SENSOR OPERATION !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-34 -




TRANSMISSION

UD2-G114001

SPRIAL BEVEL GEAR GROUP

A : K92400-EU , B : K92440-EU *~

No. Part Number Description A B Qéy D E I1.C Remark
1 U3215-12402 SPIRAL BEVEL GEAR ASSY !
2 |U3215-12411 SHAFT, 10 BEVEL PINION !
3 |U3215-12422 BEVEL GEAR, 31 !
4 | K5400-14572 SHIM ! T0.1
5 |K5400-14582 SHIM ! T0.2
6 |K5400-14592 SHIM ! T0.5
7 | T2610-22661 BALL BEARING ! #6305R
8 |T2185-21661 SHIM, 0.1 !
9 |T2185-21671 SHIM, 0.2 !
10 |34150-2156-1 COLLAR ! T2%42*42
11 |38430-2155-1 SNAP RING !
12 |U3215-12452 WINNOW BEARING HOLDER !
13 | U3215-12461 BOLT 4
14 | UD21-0009A GEAR-48 !
15 | U3210-06204 BALL BEARING ! 6204

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-35-




TRANSMISSION

UD2-G114002

SPRIAL BEVEL GEAR GROUP

A : K92400-EU , B : K92440-EU *~

No. Part Number Description A B Qéy D E I1.C Remark
1 U3215-12402 SPIRAL BEVEL GEAR ASSY !
2 |U3215-12411 SHAFT, 10 BEVEL PINION !
3 |U3215-12422 BEVEL GEAR, 31 !
4 | K5400-14572 SHIM ! T0.1
5 |K5400-14582 SHIM ! T0.2
6 |K5400-14592 SHIM ! T0.5
7 | T2610-22661 BALL BEARING ! #6305R
8 |T2185-21661 SHIM, 0.1 !
9 |T2185-21671 SHIM, 0.2 !
10 |34150-2156-1 COLLAR ! T2%42*42
11 |38430-2155-1 SNAP RING !
12 |U3215-12452 WINNOW BEARING HOLDER !
13 | U3215-12461 BOLT 4
14 | UD21-0009A GEAR-48 !
15 | U3210-06204 BALL BEARING ! 6204

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-36 -




TRANSMISSION

UD2-G115001 REAR WHEEL DRIVING SHAFT GROUP

¥k e 1
=] -' .?"-.! g L‘%
e DT
L
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 |T8101-75520 SHIM, 0.1 2
2 | T8101-75530 SHIM, 0.2 2
3 | T8101-75540 SHIM, 0.5 2
4 | 08101-06205 BALL BEARING ! DIA25
5 |U3215-12512 SHAFT, REAR DRIVE !
6 |U3215-12521 SPROCKET, 22T !
7 |04612-00300 SNAP RING !
8 |34150-2156-1 COLLAR ! T2*42*42
9 |08101-06205 BALL BEARING ! DIA25
10 |U3215-12531 OIL SEAL(25*47%10) !
11 | U3215-12551 SILENT CHAIN, 50 !
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

-37-




TRANSMISSION

UD2-G115002 REAR WHEEL DRIVING SHAFT GROUP

KE
LRI
5 . ; . .:'\':.:l: '.: ;’—:‘%
5 e
R e
A : K92400-EU , B : K92440-EU

No. Part Number Description A Qéy D E I1.C Remark

1 T8101-75520 SHIM, 0.1

2 |T8101-75530 SHIM, 0.2

3 | T8101-75540 SHIM, 0.5

4 108101-06205 BALL BEARING DIA25

5 |U3215-12512 SHAFT, REAR DRIVE

6 |U3215-12521 SPROCKET, 22T

7 |04612-00300 SNAP RING

8 |34150-2156-1 COLLAR T2%42*42
9 |08101-06205 BALL BEARING DIA25
10 |U3215-12531 OIL SEAL(25*47*10)

11 |U3215-12551 SILENT CHAIN, 50

----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable <-O-> Interchangeable with another part(s)

-38 -




TRANSMISSION

UD2-G116001

FRONT WHEEL DRIVE SHAFT GROUP

ey M

e

¢

A : K92400-EU , B : K92440-EU

No. Part Number Description A Qéy D E I1.C Remark
1 U3215-12612 SHAFT, FRONT DRIVE !
2 |U3215-12621 SHIFT, FRONT DRIVE !
3 |08822-53013 NEEDLE BEARING !
4 |08822-53017 NEEDLE BEARING ! ?TN’K25301
5 |U3215-12651 SPROCKET, 19T !
6 |31365-2278-1 COLLAR ! T3
7 |08101-06304 BALL BEARING ! #6304
8 |08101-06205 BALL BEARING ! DIA25
9 |U3215-12531 OIL SEAL(25*47*10) !

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-39 -




TRANSMISSION

UD2-G116002

FRONT WHEEL DRIVE SHAFT GROUP

ey M

e

¢

A : K92400-EU , B : K92440-EU

No. Part Number Description A Qéy D E I1.C Remark
1 U3215-12612 SHAFT, FRONT DRIVE
2 |U3215-12621 SHIFT, FRONT DRIVE
3 |08822-53013 NEEDLE BEARING
4 108822-53017 NEEDLE BEARING ?TN’K25301
5 |U3215-12651 SPROCKET, 19T
6 |31365-2278-1 COLLAR T3
7 |08101-06304 BALL BEARING #6304
8 |08101-06205 BALL BEARING DIA25
9 |U3215-12531 OIL SEAL(25*47*10)

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-40 -




TRANSMISSION

UD2-G117001

SHIFT FORK GROUP

=)
1
i, ]
Ll 10
B
s —
|:| . i -
ot IE-_!' o &
i A o o,
S Y R
.I FX - - I _‘::';Eci..l...- II“ .-f:
: T
i R | ;‘!l._. Sl
RN (R Shoe e =
12 h i | I:.::;.I..' . ....:;.-h:.;._l_
A : K92400-EU , B : K92440-EU '
No. Part Number Description A Qéy D E I1.C Remark
1 U3215-17211 ARM, LOCK !
2 |04811-00120 O RING !
3 |U3215-17232 SHAFT !
4 | U3215-17251 GEAR 33 !
5 |04811-00150 O RING !
6 |U3215-17421 GEAR 16 !
7 |U3215-17431 SPACER !
8 |UD21-0011A DISC, SHIFT !
9 |UE11-0029A SPRING !
10 |UD21-0012A GUIDE, SHIFT !
11 |U3215-18221 SHIM 0.10 !
12 |U3215-18314 FORK 2
13 | U3215-18351 ROD, FORK !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

41 -




TRANSMISSION

UD2-G117002

SHIFT FORK GROUP

I
)
e 10
B
s —
|:| '_-Q'L -
ot IE-_!' o &
i A s .
.-.\, [ R e
Wt PR ot
e | i
ok ’ e
e | ‘:l.._ - -':__:
[ Al [ S .:.ﬂ.
12 i | i.:i:'.ul . ....:;.-h:.;._l_
A : K92400-EU , B : K92440-EU '
No. Part Number Description A B Qéy D E I1.C Remark
1 U3215-17211 ARM, LOCK !
2 |04811-00120 O RING !
3 |U3215-17232 SHAFT !
4 | U3215-17251 GEAR 33 !
5 |04811-00150 O RING !
6 |U3215-17421 GEAR 16 !
7 |U3215-17431 SPACER !
8 |UD21-0011A DISC, SHIFT !
9 |UE11-0029A SPRING !
10 |UD21-0012A GUIDE, SHIFT !
11 |U3215-18221 SHIM 0.10 !
12 |U3215-18314 FORK 2
13 | U3215-18351 ROD, FORK !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-42 -




TRANSMISSION

UD2-G118001

FRONT DRIVE FORK GROUP

P
2

o
i
L] .I
2 L
e,
it et =
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 U3215-12631 FORK, FRONT DRIVING LOCK !
2 | U3215-12641 GUIDE, SHIFT 2
1
3 | U3215-12682 ARM, SHIFT(FRONT)
4 | 05411-00625 PIN, SPRING 2 DIA6*25
5 |04811-00180 O RING ! P18
6 | T2305-44281 PLATE, FIXED ! T2.0
7 |01123-50816 Hex Head Cap Screw ! M8*P1.25

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-43 -




TRANSMISSION

UD2-G118002

FRONT DRIVE FORK GROUP

4
|
i |
1—5
S T
I
e,
it et =
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 U3215-12631 FORK, FRONT DRIVING LOCK !
2 | U3215-12641 GUIDE, SHIFT 2
1
3 | U3215-12682 ARM, SHIFT(FRONT)
4 | 05411-00625 PIN, SPRING 2 DIA6*25
5 |04811-00180 O RING ! P18
6 | T2305-44281 PLATE, FIXED ! T2.0
7 |01123-50816 Hex Head Cap Screw ! M8*P1.25

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-44 -




TRANSMISSION

UD2-G120001

REAR AXLE CASE GROUP

. : I:l
e
T
.
B g T J:
3
A : K92400-EU , B : K92440-EU
No. Part Number Description A Qéy D E I1.C Remark
1 U3215-13145 CASE, REAR AXLE !
2 |U3215-13305 COVER, REAR AXLE CASE !
3 |01125-50830 BOLT, WASHER ! M8*P1.25
4 | U3215-16601 CONNECTOR, AIR BREATHER !
5 |UD11-0003A HOSE, OVERFLOW !
6 |14911-4275-1 CLIP, TUBE ! TO.8*#12
7 |04717-01600 WASHER, SEAL 2
8 |06331-35016 PLUG 2 I;I;)éﬁ?SZS,M
9 |U3215-13221 OIL SEAL(38*54*9.5) ! N
10 [01133-51040 BOLT, WASHER 2 2"01 0XP1.25X
11 |04013-50100 PLAIN WASHER 2 M10

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-45 -




TRANSMISSION

UD2-G120002

REAR AXLE CASE GROUP

0

[ g

3
A : K92400-EU , B : K92440-EU

No. Part Number Description A Qéy D E I1.C Remark

1 U3215-13145 CASE, REAR AXLE

2 |U3215-13305 COVER, REAR AXLE CASE

3 |01125-50830 BOLT, WASHER M8*P1.25

4 | U3215-16601 CONNECTOR, AIR BREATHER

5 |UD11-0003A HOSE, OVERFLOW

6 |14911-4275-1 CLIP, TUBE TO.8*#12

7 |04717-01600 WASHER, SEAL

8 |06331-35016 PLUG T;)éﬁ%ZS'M

9 |U3215-13221 OIL SEAL(38*54*9.5) N

10 [01133-51040 BOLT, WASHER 2"01 0XP1.25X
11 |04013-50100 PLAIN WASHER M10

----> Old replace New

<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 46 -




TRANSMISSION

UD2-G121001

REAR DIFFERENTIAL GROUP

“n
= o
s 1
el BL T - | O T T L 12
[
B 4.9.500 "0
Pk VR X
y E -
i !
1 T ._.\_i-
L] =% 0 H
18°F T e
: L LA - O
- i . E
A : K92400-EU , B : K92440-EU !
L. Qty
No. Part Number Description A C D E I1.C Remark
1 U3215-14104 ASSY DIFFRENTIAL !
2 |U3215-14111 SPIRAL BEVEL GEAR ASSY !
3 | U3215-14211 PINION, SPIRAL BEVEL !
4 |U3215-14311 GEAR 37, BEVEL !
5 |U3215-14122 COVER, DIFFERENTIAL CASE !
6 |U3215-14132 CASE, DIFFERENTIAL !
7 |U3215-14171 GEAR, DIFF. SIDE 2
99
8 |38240-2647-2 WASHER, DIFF.3 T1.7
99
9 |37300-2648-1 WASHER 1, DIFF T1.5
99
10 |37300-2649-1 WASHER 2, DIFF T1.6
11 | T2240-26355 PINION, DIFFERENTIAL 2
2
12 |31220-2639-2 WASHER, DIFF PINION T1.5
13 | U3215-14201 SHAFT, PINION !
1
14 |05411-00430 PIN, SPRING DIA4*30
6
15 |37800-4387-1 BOLT HEX14
16 |37300-2817-2 PIN, PARALLEL 2
17 |08812-83520 BEARING, NIDDLE !
18 |08812-83520 BEARING, NIDDLE 2

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-47 -




TRANSMISSION

UD2-G121001

REAR DIFFERENTIAL GROUP

“n
T = '
s 1
B R - S O | T T L 12
[
B 4.9.500 "0
Pk VR X
’ E -
i ot
1! T PR
L] R -
18°F T e
: [T - S
- i e
A : K92400-EU , B : K92440-EU !
L. Qty
No. Part Number Description A C D E I1.C Remark
1
19 | TG13-0014A BEARING, TAPER ROLLER 32010 &l
1
20 | T2305-26061 SHIM, 0.1 TO0.1
1
21 | T2305-26071 SHIM, 0.2 T0.2
1
22 | T2305-26081 SHIM, 0.4 T0.4
1
23 | T5210-32009 BEARING, TAPE ROLLER 32009XJ
24 | U3215-14601 SHIM, 0.1 !
25 |U3215-14611 SHIM 0.2 !
26 |U3215-14621 SHIM, 0.4 !
27 |U3215-14631 SHIM !
28 |U3215-14641 SHIM !
29 |U3215-14651 SHIM, 1.2 !
1
30 |38630-4329-2 BEARING, TAPER ROLLER 32207J
31 | T2185-43861 SHIM, 0.6 !
32 | T2185-43871 SHIM, 0.8 !
33 | T2185-43881 SHIM, 1.0 !
34 | T2185-43891 SHIM, 1.2 !
35 | T2185-43901 SHIM, 1.4 !
1
36 |38630-4329-2 BEARING, TAPER ROLLER 32207J

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-48 -




TRANSMISSION

UD2-G121001

REAR DIFFERENTIAL GROUP

z
]
1
| 7 ]
. .- ':'. . I-'
34 536 T 6 9 st TR FT 3
He a
- El.gl.-n-' . _'- 290
e e
% ::|:_.C;1 o
!| | L St i : o ; r
1 _.'\-:' R
- 18} ? -
: LE L o}
- i i L
A : K92400-EU , B : K92440-EU !
L. Qty
No. Part Number Description A B C D E I1.C Remark
37 |T4810-21621 NUT, 32 !
38 |U3215-13211 OIL SEAL(30*75*12) !

----> Old replace New
<---> Interchangeable

<---- New replace Old <-X-> Not interchangeable

<-O-> Interchangeable with another part(s)

-49 -



TRANSMISSION

UD2-G121002

REAR DIFFERENTIAL GROUP

“n
7 E
s 1"
el BL T - | O T L 12
[
B 4.9.500 "0
Pk VR X
y E -
i !
1 T ._.\_i-
o e 5 AR
18°F T e
: L LA - O
- i . E
A : K92400-EU , B : K92440-EU !
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 U3215-14104 ASSY DIFFRENTIAL !
2 |U3215-14111 SPIRAL BEVEL GEAR ASSY !
3 | U3215-14211 PINION, SPIRAL BEVEL !
4 |U3215-14311 GEAR 37, BEVEL !
5 |U3215-14122 COVER, DIFFERENTIAL CASE !
6 |U3215-14132 CASE, DIFFERENTIAL !
7 |U3215-14171 GEAR, DIFF. SIDE 2
99
8 |38240-2647-2 WASHER, DIFF.3 T1.7
99
9 |37300-2648-1 WASHER 1, DIFF T1.5
99
10 |37300-2649-1 WASHER 2, DIFF T1.6
11 |T2240-26355 PINION, DIFFERENTIAL 2
2
12 |31220-2639-2 WASHER, DIFF PINION T1.5
13 | U3215-14201 SHAFT, PINION !
1
14 |05411-00430 PIN, SPRING DIA4*30
6
15 |37800-4387-1 BOLT HEX14
16 |37300-2817-2 PIN, PARALLEL 2
17 |08812-83520 BEARING, NIDDLE !
18 |08812-83520 BEARING, NIDDLE 2

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-50 -




TRANSMISSION

UD2-G121002

REAR DIFFERENTIAL GROUP

“n
T = '
g I
B R - S O | T T L 11
[
Eog,9,00 4 0
Pk VR X
’ E -
i o
1 7 &
L] R -
18°F T e
: o < ]
' - Ay
A : K92400-EU , B : K92440-EU !
L. Qty
No. Part Number Description A C D E I1.C Remark
19 |TG13-0014A BEARING, TAPER ROLLER 32010 &l
20 | T2305-26061 SHIM, 0.1 TO0.1
21 | T2305-26071 SHIM, 0.2 T0.2
22 | T2305-26081 SHIM, 0.4 T0.4
23 | T5210-32009 BEARING, TAPE ROLLER 32009XJ
24 | U3215-14601 SHIM, 0.1
25 |U3215-14611 SHIM 0.2
26 |U3215-14621 SHIM, 0.4
27 |U3215-14631 SHIM
28 |U3215-14641 SHIM
29 |U3215-14651 SHIM, 1.2
30 |38630-4329-2 BEARING, TAPER ROLLER 32207J
31 | T2185-43861 SHIM, 0.6
32 | T2185-43871 SHIM, 0.8
33 | T2185-43881 SHIM, 1.0
34 | T2185-43891 SHIM, 1.2
35 | T2185-43901 SHIM, 1.4
36 |38630-4329-2 BEARING, TAPER ROLLER 32207J

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-51 -




TRANSMISSION

UD2-G121002

REAR DIFFERENTIAL GROUP

z
]
“n
L2 7 13
. .- ':'. . I-’
4 I8 3B T 36 20 LY Al TR 3
fk
Eonoa " . _'- 290
e e
% ::|:_.C;1 o
!| ) = ol : o ; r
1 _.'\-:' R
- 18} ? -
: LE L o}
- i . E
A : K92400-EU , B : K92440-EU !
L. Qty
No. Part Number Description A B C D E I1.C Remark
37 | T4810-21621 NUT, 32 !
38 |U3215-13211 OIL SEAL(30*75*12) !

----> Old replace New
<---> Interchangeable

<---- New replace Old <-X-> Not interchangeable

<-O-> Interchangeable with another part(s)

-52-



TRANSMISSION

UD2-G122001

REAR DIFFERENTIAL FORK GROUP

£}

el
0
" A : K92400-EU , B : K92440-EU
No. Part Number Description A Qéy D E I1.C Remark

1 U3215-14552 SHIFT, DIFF. !

2 |U3215-14561 FORK, SHAFT !

3 |U3215-12641 GUIDE, SHIFT 2

4 | U3215-14571 ARM, SHIFT(DIFF.) !

5 |34220-1451-2 REAMER BOLT ! HEX12*30
6 |04111-50080 WASHER !

7 |04811-00180 O RING ! P18

8 | T2305-44281 PLATE, FIXED ! T2.0

9 |01123-50816 Hex Head Cap Screw ! M8*P1.25

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- b3 -




TRANSMISSION

UD2-G122002 REAR DIFFERENTIAL FORK GROUP

£}

s
0’
FLEELw
" A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 U3215-14552 SHIFT, DIFF. !
2 | U3215-14561 FORK, SHAFT !
3 | U3215-12641 GUIDE, SHIFT 2
4 |U3215-14571 ARM, SHIFT(DIFF.) !
5 |34220-1451-2 REAMER BOLT ! HEX12*30
6 |04111-50080 WASHER !
7 |04811-00180 ORING ! P18
8 | T2305-44281 PLATE, FIXED ! T2.0
9 |01123-50816 Hex Head Cap Screw ! M8*P1.25
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

-54 -



TRANSMISSION

UD2-G140001

CVT GROUP

A : K92400-EU , B : K92440-EU

No. Part Number

Description

Qty

c

D

E I1.C Remark

1 | U3210-29141

2 |UD21-0027A

BELT, CVT

-

3 |uD21-0019B

ASSY PULLEY, DRIVEN

ASSY PULLEY, DRIVE

----> Old replace New

<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-b5 -



TRANSMISSION

UD2-G150001 FRONT PROPELLER SHAFT GROUP

A : K92400-EU , B : K92440-EU

No. Part Number Description A B Qéy D E I1.C Remark
1
1 05411-00640 Spring Pin
1
2 UD21-0017A ASSY SHAFT, PROPELLER-FRONT
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

- 56 -




TRANSMISSION

UD2-G150002

FRONT PROPELLER SHAFT GROUP

¥
i
ﬁ -
£
- .-.-I
| — ? T
3 e
3 i
F CE 1
oy ] _.
..*'E_.ﬂ,;-‘: =il S 5
A
P .
r s
oy .-.-\.:_-.__: P' ":L
R L e
et L
A : K92400-EU , B : K92440-EU
No. Part Number Description A Qéy D E I1.C Remark
1 01133-51240 BOLT, WASHER M12XP1.25
02771-50120 FLANGE NUT M12XP1.25
05411-00640 Spring Pin

UD21-0017B

ASSY SHAFT, PROPELLER-FRONT

a |~ |DN

UD21-0025A

ASSY SHAFT, PROPELLER-FRONT 2

----> Old replace New

<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-57 -




TRANSMISSION

UD2-G151001

REAR PROPELLER SHAFT GROUP

S A
il B

Jl Pl s RE
! .;“_::"“_':'f-:‘?;.?‘:.'."':,":
] Sh L

i ST [P ey
T i e
A : K92400-EU , B : K92440-EU

No. Part Number Description A Qéy D E I1.C Remark

1 05411-00840 PIN, SPRING ! DIA8*40

1

UD21-0018A

ASSY SHAFT, PROPELLER-REAR

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 58 -




TRANSMISSION

UD2-G151003

REAR PROPELLER SHAFT GROUP

— :‘u' .
TEL g T g
1. -1 :-'.-..\.-:r}l:-.?;?{'.'#r:-.:
sy L f;,#ﬂ%
W e il E
T i ey

i
sl
o
BT
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark

1 05411-00840 ! DIA8*40
2 |UD21-0018B ASSY SHAFT, PROPELLER-REAR !
----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable

<-O-> Interchangeable with another part(s)

-59 -




TRANSMISSION

UD2-G160001

4WD CV JOINT GROUP

ﬂ:x,.r'r;
i
A:K92400-EU , B : K92440-EU

No. Part Number Description A B Qéy D E I1.C Remark
1 U3215-19002 Front Drive Shaft_LH ! !

2 |U3215-19062 Front Drive Shaft_ RH ! !

3 | U3210-19041 HOLDER,BEARING 2 2

4 108101-06005 BALL BEARING 2 2 #6005

5 |U3215-16411 OIL SEAL(30*40*8) 2 2

6 |04811-50600 O RING 2 2

7 |04612-00250 SNAP RING 2 2

8 |04013-50180 WASHER, PLAIN 2 2 M18

9 |05511-50435 PIN, SPLIT 2 2 DIA4

10 [01135-51025 BOLT 4 4 M8*1.25
11 |01125-50820 BOLT, WASHER 6 6 M8*P1.25

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-60 -




TRANSMISSION

UD2-G161001

2WD CV JOINT GROUP

4
3
1. ;
- ‘-.
B R
T L -
LR A s -'ﬁ:‘ "4.
i
W i,
R L - T
e e

IS T

- '-.'.F"..._--\.--I'_\_-":'!_é'.' 1':.

:"?}- f s 'J',,":“:g}r.'.;f.‘-

iy "'r"..n _:'_':"_""': e -
g q’: bt
. ‘l:"ll
N
% e, M ;
T :‘l‘
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 U3215-19412 Drive Shaft Assy-RR-LH !
2 |U3215-19441 Drive Shaft Assy-RR-RH !
3 | U3210-19461 Washer, Rear Hub 2 5t
4 105511-50435 PIN, SPLIT 2 DIA4

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-61 -




TRANSMISSION

UD2-G161003

REAR CV JOINT GROUP

4
3
1.
Lo =
B S
T L -
LR A s -'ﬁ:‘ "4.
i
w 5
: Vot I o T
. 'J.h F _,'m "'?I
| T E i P T
- '-.'.F"..._ T I_'h-"-:-!-é-'. 1':.
Tt f 23 ","}':g}r_'_;‘.‘-
R BT e AR T
S g SEET
g q’: bt
e
N
% e, M ;
T :‘l‘
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 U3215-19412 Drive Shaft Assy-RR-LH !
2 |U3215-19441 Drive Shaft Assy-RR-RH !
3 | U3210-19461 Washer, Rear Hub 2 5t
4 105511-50435 PIN, SPLIT 2 DIA4

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-62 -




CHASSIS

az A
- e
B iE!
15 o ] _: &
- L 25 Fou — = .|
- se = — a0
Foi V< ] -
LU . it % i A #‘}P‘. - %
; Coag =g, “"
i B 53,
0 g L (S T
"\;?' L Sl i | |E'=|- = _"_,.. i A g
i A RETEN) o5
EE L 5T wE . 4 by |_a::|
L ik I n S . i
£ . I Pt 4B £q
. _ : g 5 4o
G o i 15, e :
| L LG & 1 f *-.:J
| s B .
T BRF oo -[-«- + J 5 5
3
0 1 1F P ¥l EA L A o 4
- | i LI, I G s !_-_\.5'
: o e I =t | =
-, I .-\.'A.\- 3 e A -\..- 4. S -
4 3 i i 4 .
3 1 1-_. ‘l!-' : L- \- 4 e o
12 ! F '-..i'r 1 e PN
- i o . : e
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
2
1 |U3215-81552 Screw (Black) M6
1
2 |UD22-1021A HYD LEVER COVER(STD) T3.5
1
3 |UD22-10AAA GEAR SELECT ASSY, COMPLETE
2
4 |01754-50616 BOLT, FLANGE M6*P1.0
5 |02783-50100 FLANGE NUT ! M10XP1.25
6 |04011-50160 WASHER ! M16
7 |04012-50080 WASHER 4 DIA18*T1.2
8 |04612-00160 SNAP RING !
9 |05525-50800 PIN, SNAP 2
10 |T4125-65571 BOOT ! T0.6
11 |U3210-64371 CLAMP 2 N
1
12 | U3210-64391 Shift Lever Assy-Gear Selector N
13 |UD22-10CAA GEAR SELECT ASSY ! -
1
14 |03004-50616 SCREW, WASHER M6*1.0*16
15 |04015-50080 PLAIN WASHER ! T2.6
16 [41011-5151-4 U-NUT !
1
17 | U3210-64221 Spring-Shift Lever Return
1
18 | U3210-64281 Spacer-Select

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-63 -




CHASSIS

az A
- e
) gz
15 o ] _' &
- L 25 Fou — = .|
wFe T s = =4
: : .1... ! ..-:_ E ; ?. A -
LU . '?V=A' % i Ad #‘}P‘. 35
;. al o=e “"
':*: , 14 -
0 g v L E e L] ¥
"\;?' . i . |E'=I' = oA i A 4o
P g 14 = s : =
Fif iy i — LI 4 *|_5§'
= i o .
: b ¥ i b1
L g I. . ; ]
£ . I Pt 4B £q
e ! : g 5 4o
e i i :
oy i g _é_h 15 1 f *@J
| iy Moo .
T BRF oo T-u J 5 5
o &
] E
a . L L oo & o i
I ! e & o | i%:
SO Y A 1:
o i ._r_‘!'\.- V ] F A -\."-'m &
4 5] £ 1z 45
3 1 1-_. ‘I!._ : L- .;- 4 _--\.-\.
13 , ,.::.'“ :i'r I1 _-e = Pt
— i g %
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1
19 | UD22-1004A BOLT, ARM SELECTOR -
1
20 |UD22-10EAA BRACKET ASSY_GEAR SELECTOR -
1
21 |UD22-10EEA GEAR SHIFT GRIP
22 |UD22-10EFA ARM SELECT ASSY !
1
23 |UD22-10ACA 4WD LEVER ASSY, COMPLETE
24 | 01153-50855 BOLT ! I;II;)S(12.M8P
25 |02763-50080 FLANGE NUT ! M8XP1.25
4
26 |04013-50060 PLAIN WASHER M6
27 |04014-50100 PLAIN WASHER ! M10
28 |05525-50600 PIN, SNAP ! DIA1.2
29 |U3210-64412 SHIFTER ASSY-4WD ! -
30 |03054-50512 SCREW ! M5*0.8
31 |U3210-64432 LEVER ASSY-4WD ! -
32 | U3210-64461 Knob-Shifter ! N
1
33 | U3210-64481 Pipe-Lock, Lever
1
34 | U3210-64491 Spring-Rod N
2
35 |U3210-64511 BUSHING N
2
36 |U3210-64551 CLAMP N

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-64 -




CHASSIS

az A
- e
1 w4
15 - = 4w
- L 25 Fou — = .|
Bl F se = — a0
; : 1. y 3 : 1'. I i
LU . '?V=A' % i Ad #‘}P‘. - 35
Fowis n
i Rt -
0 o N B
"\;?' L Sl i | |E'=|- = _"_,.. i A g
e A RETERT) #E: Troqi8
E 7 ' _{ €2 |_ 2
Fai I. i b ; i
£ . I Pt 4B £q
e I : S 4o
G i i ;
| L LG & 1 f *-.:J
I AR Bt .
T BRF oo T-u J 5 5
;
q | it s i B an A : 4l
T i N L5 ay '-.* 5.1“:'
: [ R ks Lt | 1= 5
oy ] R : 1
4 2ol o 12 a0
51 1 4 e ; il
12 ! F '-..i'r 1 ; PN
- i o : : AR
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1
37 |U3210-64571 LEVER, 4WD 24T
38 | U3210-64591 SPRING ! N
39 |U3215-50801 NUT, LOCK !
]
40 |ub22-10CcCA 4WD CABLE ASSY
]
41 |UD22-10AEA SELECTOR COMPLETE DIFF ASSY .
42 |01153-50855 BOLT ! ':";)5(12'M8P
43 |01754-50616 BOLT, FLANGE 2 M6*P1.0
44 |02763-50080 FLANGE NUT ! M8XP1.25
2
45 | 04013-50060 PLAIN WASHER M6
46 |04014-50100 PLAIN WASHER ! M10
47 | 05525-50600 PIN, SNAP ! DIA1.2
2
48 |U3210-64511 BUSHING N
2
49 |U3210-64551 CLAMP N
50 |U3210-64711 LEVER, DIFF. ! 2.4t
51 |U3210-64731 SPRING ! N
52 |U3215-50801 NUT, LOCK !
53 |UD22-10CDB DIFF CABLE ASSY !
54 |UD22-10CEA DIFF LEVER ASSY !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 65 -




CHASSIS

UD2-G210001

LEVER GROUP(CVT)

az A
- e
i H 3
15 o ] _: &
- L 25 Fou £ .|
#Fy o s = =4
Foi V< ] -
LU . '?V=A' % i Ad #‘}P‘. - 35
; Coag =g, “"
i B €3,
0 g e o TR
"\;?' ¢’ ok i | IE'=|- = Za i gR 43
g R 14 =l = X =
¥ = 1 7 an i
& o 4 o 2 E::I
L a I iy T ; i
£ . I Pt 4B £q
e ! : g 5 4o
ai 1 i ey s 3 k
e i SRR LT s )
. ! b S 3 : B
| T T T Moo "
T BRF oo -[-«- + J 5 5
. <
q | it s i B an A : 4l
- | i LI, I G s !_-_\.5'
. ;\_‘-“" ERET _;z o | ie
- I .-.":;— e * - ar i
o i ._r_‘!'\.- V ] F A -\."-'m &
] et ) 12 K 40
5 : 1 i L, : g
12 ! F - '-..i'r 1 e PN
g F . - A
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1
55 |03054-50512 SCREW M5*0.8
1
56 |U3210-64481 Pipe-Lock, Lever
1
57 |U3210-64491 Spring-Rod N
1
58 |U3210-64662 Diff. Lock-Knob Assy N
1
59 |UD22-10EDA DIFF LEVER SUB ASSY -
1
60 |04011-50120 WASHER, PLAIN M12

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 66 -




CHASSIS

SE =1
3 i ; o —
11 46 a— f
35 > l ! o L —_
1. [ i 28 poow =k = 1 41
i T 1 & 12 I
oo i I ! I ar
&) gl sz
A, T
:.l'
_I'. e H id
i L r 12 i
1_.&_ a - _‘H- . 11 : .i..*-\. —_— 3
= I ¥ T - ’ £
2 - - = ! 11 :
Pt - " )
e E: u = S SRR
e dn '
- - . .
R w0 £
iy 8 Vo,
i
.
5 o : ,Fj ‘
s 3, i . 7
2z [ #, LN ¥
k LT A
: o 3 5 - Ti : e
- = E 1. L
W= ¢ g - o !
et | ’ _r:' 3 hd
: M
AL A 7
- A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1
1 UD22-14AEA SELECTOR COMPLETE DIFF ASSY -
1
2 |01153-50855 BOLT HEX12.M8P
1.25
1
3 | 02763-50080 FLANGE NUT M8XP1.25
2
4 |1 04013-50060 PLAIN WASHER M6
1
5 |04014-50100 PLAIN WASHER M10
1
6 |05525-50600 PIN, SNAP DIA1.2
7 |U3210-64511 BUSHING 2 N
1
8 |U3210-64711 LEVER, DIFF. 2.4t
9 |U3210-64731 SPRING ! N
10 |U3215-50801 NUT, LOCK !
1
11 |UD22-10CEA DIFF LEVER ASSY
12 |03054-50512 SCREW ! M5*0.8
1
13 | U3210-64481 Pipe-Lock, Lever
1
14 | U3210-64491 Spring-Rod N
1
15 | U3210-64662 Diff. Lock-Knob Assy N
1
16 |UD22-10EDA DIFF LEVER SUB ASSY -
1
17 |UD22-14CDB DIFF CABLE ASSY
1
18 | UD22-14AAA GEAR SELECT ASSY, COMPLETE

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-B67 -




CHASSIS

iE =4
T TR
3 i j‘ ” o
11 45 a— T
ELY - l .:: R i —_
1 RS- CHEE . k> 41
i e, 4 o 12 1
I AT ar
5 ts) A sz
g 44 45 o
:.l'
_I'. e H id
i L r 12 i
e . 1 2 2
b o : T f ’ a4
2 - - = - 11 :
E= ;E"x' = =4 5 i L 2 1%
o -.J: - - i . ....H - .
L ik L a
s mooo T
iy 8 Vo,
i
| el T
) - .I{_' g
21 .4 e B & H
2 [ ¥ 3 A
I A o -\.- fi 2%
—-a . a :l\_ | o -
H— o -~ 0 it
et | ’ _r:' 3 hd
' g | s
. A o
- A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1
19 |02783-50100 FLANGE NUT M10XP1.25
20 |04012-50080 WASHER 4 DIA18*T1.2
2
21 |05525-50800 PIN, SNAP
1
22 | U3210-64391 Shift Lever Assy-Gear Selector N
1
23 |UD22-10CAA GEAR SELECT ASSY -
1
24 | 03004-50616 SCREW, WASHER M6*1.0*16
1
25 |04015-50080 PLAIN WASHER T2.6
26 |41011-5151-4 U-NUT !
1
27 |U3210-64221 Spring-Shift Lever Return
1
28 |U3210-64281 Spacer-Select
1
29 | UD22-1004A BOLT, ARM SELECTOR -
1
30 |UD22-10EAA BRACKET ASSY_GEAR SELECTOR -
1
31 |UD22-10EFA ARM SELECT ASSY
1
32 |UD22-14CBA GEAR SELECT CABLE ASSY
33 | T4125-65571 BOOT ! T0.6
34 |04011-50160 WASHER ! M16
35 |04612-00160 SNAP RING !
1
36 |UD22-14ACA 4WD LEVER ASSY, COMPLETE

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 68 -




CHASSIS

iE =4
3 i j‘ " . "
11 45 a— T
35 - l ! = x —_
A I _‘_:' an ; T 1] k] 4]
i e, 4 o 42 1
. | i . A [ ar
5 ts) A sz
g 44 45 o
:.l'
_I'. e H id
¥t = 1
'\'_.a:-'“ L - iy i1 .i_.'\-\. — 2
3 5 T ko
2 - - = ! 11 :
E= ;E"x' = =4 5 i L 2 1%
= _J_: a = V LI T -
wr : (118 o = a
- - . .
R mooo L
iy 8 Vo,
: e
| el __;\,
| o
21 4n -z-_‘ s__:.i""
~ g - 5
W= ¢ g - 2
et | ’ _r:' 3 hd
' g | s
. A o
- A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1
37 |01153-50855 BOLT TIS)S“ZMBP
38 |02763-50080 FLANGE NUT ! M8XP1.25
4
39 |04013-50060 PLAIN WASHER M6
1
40 |04014-50100 PLAIN WASHER M10
1
41 |05525-50600 PIN, SNAP DIA1.2
1
42 |U3210-64412 SHIFTER ASSY-4WD -
43 |03054-50512 SCREW ! M5*0.8
1
44 |U3210-64432 LEVER ASSY-4WD -
1
45 | U3210-64461 Knob-Shifter N
1
46 |U3210-64481 Pipe-Lock, Lever
1
47 | U3210-64491 Spring-Rod N
2
48 [U3210-64511 BUSHING N
49 [U3210-64571 LEVER, 4WD ! 24T
50 |U3210-64591 SPRING ! N
51 |U3215-50801 NUT, LOCK !
1
52 |UD22-14CCA 4WD CABLE ASSY
1
53 |U3215-81552 Screw (Black) M6
1
54 | U3215-81552 Screw (Black) M6

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 069 -




CHASSIS

UD2-G210004

LEVER GROUP

iE =4
3 i j' ” o
11 45 a— T
ELY - l : o L —_—
A [ i 28 R i 1 41
i e, 4 o 12 1
oo aecitoc. . A g 1 4
&) s sz
g 44 45 o
:.l'
o e i
i o r 12 1
X - R
e F+ 2 11 _!.. ?
= i T : £
2 - - = - 11 :
Ez -\fx- bt | i 2 i Rl k] o
i wg F ; L
g IE:. o a
- - . .
L noon - 2
fa | i g g
<11
| -
. 1 e £ ,F':f W
b R e D, i . 7
2.- “{; [ ._: ! .ﬁ . k-
- __.\_'."ll"} LT 22 Wi of ‘
—-a . S £ = L
11— ¢ ¥ ~ v et o
= | ] ¥ A g
a, ‘f 2
- A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1
55 |UD22-1021A HYD LEVER COVER(STD) T3.5
56 |04011-50120 WASHER, PLAIN ! M12
1
57 |U3215-81552 Screw (Black) M6
1
58 |U3215-81552 Screw (Black) M6
1
59 |UD22-1021A HYD LEVER COVER(STD) T3.5

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-70 -




CHASSIS

UD2-G220001 STEERING GROUP(USA)

LI
&
-: ‘
1 I
. 39
.-. 1
s il
Loy a
? ki
. : 14
" b 1 = H
4 0l 24
07.50,38,40,41 42 28 Tk AR F &
T A BT e | ¥
Z = i 15 .
0 - o .'\'\.' _1
P 2
o ., o
- Lo n 19
23 5 LE
2 5
Y o, L
;. Ko
i}
5 =l
11
=1
Al 4. B
A'YK92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 01123-50825 BOLT, WASHER 2 2 M8*P1.25
2 01125-50820 BOLT, WASHER 2 2 M8*P1.25
3 | 01125-50840 BOLT, WASHER 3 3
4 101125-50855 BOLT 2 2
5 101125-50870 BOLT 2 2
6 |01125-50895 BOLT 3 3
7 |02176-50120 Hex Head Nut ! ! M12XP1.25
8 |04011-50100 PLAIN WASHER 2 2 M10
9 |04013-50100 PLAIN WASHER 2 2 M10
10 |04512-50120 SPRING WASHER ! ! M12
11 |04611-00320 SNAP RING 2 2
12 |04611-00400 RING, STOPPER ! !
13 |04612-00150 SNAP RING ! !
2 2
14 |04612-00170 SNAP RING
15 |08141-06002 BALL BEARING ! ! #6002DD
16 |08141-06203 BALL BEARING ! ! 6203DD
17 |41182-5151-1 U-NUT 2 2 DIA10
1 1
18 | T2555-55462 STEERING WHEEL -

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-71-




CHASSIS

UD2-G220001 STEERING GROUP(USA)

LI
&
- { ".
1 SEL
.0 53
- 3 1
o il
4oy A
: it
. ; 10
" b 1 = H
4 0l 24
DFE0 4041 4222 '[ - % ey i
o & R | e L £
Z " i 15 .
. - o . S - 1
P 2
e 2 oty
W ] T 11
27 2 ]
bt :
g Ko
1
5 et
1
“
it d.; 13
A’ K92400-EU , B : K92440-EU
No. Part Number Description A Qéy D E I1.C Remark
19 | T5245-55461 CAP,HANDLE !
20 |U3210-59152 STEERING BRKT,FRONT ! !
1 1
21 |U3210-59442 Bearing Holder
2 2
22 |U3215-58252 TIE ROD END ASSY
23 |U3215-59031 CUSHION, RUBBER ! !
2 2
24 |U3215-81552 Screw (Black) M6
25 |U3215-96201 LOCK NUT ! ! M6, P1.0
. 4 4 M5x16
26 |U3215-96502 Screw_Meter Cluster(Tapping, Black) (Tapping Scr
27 | UD22-2005A ! ! -
28 |UD22-2012A STEERING COVER,LWR ! ! T2.5
29 |UD22-2013A STEERING COVER, UPR ! ! T2.5
30 |UD22-2015A BOLT 2 2 M8xP1.25
31 |UD22-2019B STEERING SHAFT ! !
32 |UD22-20AAA ! !
33 |UD22-20ACA COLUME, UNIVERSAL JOINT ! !
34 |UD22-20CAA UNIVERSAL SHAFT ASSY, LWR ! !
35 |UD22-20CBA UNIVERSAL JOINT,UP ! !
36 |UD22-20ADA STEERING BRKT ASSY ! !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-72-




CHASSIS

UD2-G220001

STEERING GROUP(USA)

LI
&
- { "
1 e
.0 53
: 1
o il
T e
: o
. ; 14
" b 1 = H
4 0l 24
75040 41 4222 '[ v T ey i
o B onF R | e L £
Z " i 15 .
. - o . S - 1
P 2
Do S s s
ST R n 1
2% - 3]
23 :
* -
H]
5 =
14
“
- d.; 13
A’ K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
37 |UD22-2007A COBI MOUNTING BRACKET ! ! T3.0
38 |UD22-2008A AIRCYLINDER BRACKET, HANDLE ! ! T5.0
39 |UD22-2009A STEERING SHAFT PIPE ! ! 0.D38
40 |UD22-2010A COLUME MOUNT BRACKET,UPR 2 2 T2.0
41 |UD22-2011A COLUMN MOUNT BRACKET,LWR ! ! T2.0
42 |UD22-20CCA STEERING BRACKET SUB ASSY ! !
43 |UD27-5137A TILT SHAFT ! ! <0>12
44 |UD22-20AEA AIR CYLINDER ASSY, TILTING ! !
45 |UD22-20AFC BEARING HOLDER MOUNT ASSY ! ! -
2 2
46 |UD27-0020A SPEED NUT(M86)
47 |U3215-96201 LOCK NUT ! ! M6, P1.0
48 |04013-50080 WASHER ! ! M8
49 |04013-50080 WASHER ! ! M8
50 |01754-50818 FLANGE BOLT ! !
51 |UD22-2023A BRKT, HOLDER BEARING ! ! T3.2
52 | 01754-50818 FLANGE BOLT ! !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-73-




CHASSIS

UD2-G230002

FUEL TANK GROUP

A : K92400-EU, B

. K92440-E0°

No. Part Number Description A B Qéy D E I1.C Remark
1 UD22-30AAA FUEL TANK TOTAL ASSY ! -

2 |UD22-3004B FUEL HOSE, DRAIN ! 0.D8x1.D4
3 |01125-50830 BOLT, WASHER 2 M8*P1.25
4 |01754-50816 BOLT, FLANGE 4 M8*P1.25
5 |09318-88080 CLMAP, HOSE 2
6 |14911-4275-1 CLIP, TUBE 4 TO.8*#12
7 |34150-2939-1 CLAMP, WIRE ! -
8 |37150-3447-1 WIR'G CLAMP ! T0.5
9 |T2611-54825 ASSY, FUEL CAP !

10 |T4682-25732 FUEL FILTER ASSY !

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-74 -




CHASSIS

UD2-G230003

FUEL TANK GROUP(CREW,USA)

e
ri

A : K92400-EU, B

-

No. Part Number Description A Qéy D E I1.C Remark
1 01125-50830 BOLT, WASHER M8*P1.25
2 |01754-50816 BOLT, FLANGE M8*P1.25
3 | 09318-88080 CLMAP, HOSE
4 114911-4275-1 CLIP, TUBE TO.8*#12
5 |34150-2939-1 CLAMP, WIRE -

6 |37150-3447-1 WIR'G CLAMP T0.5

7 | T2611-54825 ASSY, FUEL CAP

8 | T4682-25732 FUEL FILTER ASSY

9 |UD22-3004B FUEL HOSE, DRAIN 0.D8x1.D4
10 |UD22-33AAA FUEL TANK TOTAL ASSY -

11 |02763-50080 FLANGE NUT M8XP1.25

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-75-




CHASSIS

UD2-G250001

FRONT SUSPENSION GROUP(CVT)

2 EEEE i i
P ]
e ;
P 4 R
|~
9 N
] Td
16 iy
£l :
A t i 1% u
i o S
e = =0
£ L :
r o
i Far - o
P Sl SR
LA
13 '_,,-::.':I.'* :
Ureros
£t ! 5
qr
(e}
11 ”
-
24
& Lo
5 L = 4u i
3 BT T | B
it |z ], g ;L.i_f‘l o -
’ " A :K92400-EU, B : K92440-EU
L. Qty
No. Part Number Description A C D E I1.C Remark
2
1 01133-51270 BOLT, WASHER M12*1.25
2
2 |01133-51280 BOLT, WASHER M12*1.25
8
3 |02176-50100 NUT M10XP1.25
4
4 |02176-50120 Hex Head Nut M12XP1.25
5 |04013-50100 PLAIN WASHER 9 M10
9
6 |04013-50120 PLAIN WASHER M12
1
7 |04013-50140 Plain Washer M14
8
8 |04512-50100 SPRING WASHER M10
4
9 |04512-50120 SPRING WASHER M12
2
10 |04512-50140 Spring Washer
4
11 | U3210-50511 BOLT M10x1.25P
8
12 |U3215-52203 BUSHING-ARM -
4
13 | U3215-52301 BUSH -
2
14 | UD22-5004A ARM PIPE BUSH UPR, INNER
4
15 | UD22-5005A UPR ARM SPACER OD30 X T3.0
2
16 | UD22-5027A BOLT(STRUT UPR ARM)
4
17 |UD22-5033A BOLT 2”10"1'25"5
1
18 |UD22-5037A

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-76 -




CHASSIS

UD2-G250001

FRONT SUSPENSION GROUP(CVT)

2 EEEE i i
g P g
[ PR ST :
P 4 R
. -
|~
A0 N
A T
16 b
e | 2
- 1 I 1% e
i e o
e = =0
A L :
r o
i Far : o
PR A S
LA
13 '_,,-::.':I.'* :
Ureros
B
4 3
11 -
4§ S
.::':'.I- v . p— ll(:u i -
; . Hss
it T emnEn ],* :'.-11'4 e »
’ ) " A :K92400-EU, B : K92440-EU
L. Qty
No. Part Number Description A C D E I1.C Remark
2
19 | UD22-50AAB STRUT ASSY
20 |UD22-5022B COIL SPRING, FRT !
1
21 |UD22-50CAB STRUT ASSY COMPLETE, FRT
1
22 |UD22-50EDA SHOCK UPR BUSH ASSY, FRT
1
23 |UD22-5024A SPRING SEAT, UPR
1
24 | UD22-5025A BUMPER STOPPER
1
25 |UD22-5023A SPRING SEAT, LWR
2
26 |UD22-50ABA ARM ASSY UPR, FRT
2
27 |09500-18308 SEAL, OIL TC18308
1
28 |U3210-52201 NIPPLE M6XP1.0
2
29 |UD22-5007A UPR ARM METAL BUSH ?SD 24X1D
1
30 |UD22-5013A BALL JOINT
1
31 |UD22-50CEA UPR ARM KNUCKLE ASSY
1
32 |UD22-50ACB ARM ASSY LWR, LH
2
33 | U3210-52201 NIPPLE M6XP1.0
1
34 |UD22-5013A BALL JOINT
1
35 |UD22-50CBB LWR ARM ASSY-LH
1
36 |UD22-50ADB ARM ASSY LWR, RH

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-77 -




CHASSIS

UD2-G250001 FRONT SUSPENSION GROUP(CVT)

2 EEEE i i
P 4
[ P i ;
i . -q . . Q
s
W
& od
16 o
gl £
. 1 i 1% u
i T Ty -
d".'l":, - = {'::'
o T i
rou
L] .'.-"} X LV
PR A S
LA
13 '_,,-::.':I.'* :
Ureros
B g 11 :
4+
e}
41 "
-
2
& s
5 o 3 e 4u i
- S ..'-" 3 %!
it J s En ], 5 :'.-11'4 e
’ ™ A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
2 2
37 |U3210-52201 NIPPLE M6XP1.0
1 1
38 |UD22-5013A BALL JOINT
1 1
39 |UD22-50CCB LWR ARM ASSY-RH
1 1
40 |UD22-50AEA FRT KNUCKLE ASSY, LH
1 1
41 |UD22-50AFA FRT KNUCKLE ASSY-RH
1 1
42 |04611-00700 RING, SNAP DIA70
1 1
43 [ U3217-50331 HUB BEARING, FR DIA70
1 1
44 | UD22-5021A KNUCKLE, RH
1 1
45 | 04512-50140 Spring Washer
1 1
46 |04013-50140 Plain Washer M14
47 |UD22-5037A ! !
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

-78 -




CHASSIS

UD2-G270001

REAR SUSPENSION GROUP

g E
a1
q_ B i 4d
¥ -""T" s
..‘-
o3
e 1]
53
oE
™ -
& - ! _ AT
LY Dol N TZ = LTy .=
A ' K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 01125-50820 BOLT, WASHER 4 4 M8*P1.25
2 |01176-51070 BOLT 4 4 M10*1.25
3 | 02156-50080 NUT 4 4 M8XP1.25
4 102176-50100 NUT 12 12 M10XP1.25
4 4
5 |04013-50080 WASHER M8
6 |04013-50100 PLAIN WASHER % % M10
4 4
7 |04512-50080 SPRING WASHER M08
12 12
8 |04512-50100 SPRING WASHER M10
6 6
9 |U3210-50511 BOLT M10x1.25P
2 2
10 |U3210-54003 ARM ASSY 1,UPR RR -
1 1
11 | U3210-54102 Arm Assy-Upr-RR
12 | U3215-52203 BUSHING-ARM 4 4 -
2 2
13 | U3215-52301 BUSH -
1 1
14 | U3210-55006 Arm Assy 1-Lwr-RR-LH -
1 1
15 | U3210-55105 Arm Assy-Lwr-RR-LH
4 4
16 |U3215-52203 BUSHING-ARM -
2 2
17 | U3215-52301 BUSH -
1 1
18 | U3210-55506 Arm Assy 1-Lwr-RR-RH -

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-79-




CHASSIS

UD2-G270001

REAR SUSPENSION GROUP

O
a1
i_.: Ly r 44
W e ;
._‘.
I-:-F‘. -
51t 2
oE
'H.:
F G = o] a3
A T 'K92400-EU , B : K92440-EU
No. Part Number Description A Qéy D E I1.C Remark
19 | U3210-55605 Arm Assy-Lwr-RR-RH !
20 |U3215-52203 BUSHING-ARM 4 -
21 |U3215-52301 BUSH 2 -
22 |U3215-10031 BOLT 2
23 |U3215-52203 BUSHING-ARM 8 -
24 | U3215-56008 CARRIER ASSY RR LH !
25 |04611-00750 SNAP RING !
26 |04611-00800 SNAP RING !
27 | U3210-52201 NIPPLE 2 M6XP1.0
28 |U3215-56107 Carrier-RR-LH ! -
29 |U3217-56201 HUB BEARING, RR ! DIA80
30 |U3400-26511 HUB BEARING, RR !
31 |U3215-56301 TUBE, CARRIER UPR 2
32 |U3215-56401 TUBE, CARRIER LOW 2
33 | U3215-56508 CARRIER ASSY RR RH ! -
34 | 04611-00750 SNAP RING !
35 |04611-00800 SNAP RING !
36 |U3210-52201 NIPPLE 2 M6XP1.0

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-80 -




CHASSIS

UD2-G270001

REAR SUSPENSION GROUP

I
a1
q_ Ly ; a1
W e i
._‘.
I-:-F‘. -
B 2
oE
'\'\.:
e = ] g3
A T 'K92400-EU , B : K92440-EU
No. Part Number Description A Qéy D E I1.C Remark
37 |U3215-56607 Carrier-RR-RH ! -
38 |U3217-56201 HUB BEARING, RR ! DIA80
39 | U3400-26511 HUB BEARING, RR !
40 [U3215-56631 REAMER BOLT, SUS UPR, REAR (M8) 2
41 | U3215-56651 REAMER BOLT, SUS LWR, REAR (M8) 2
42 |u3215-56672 ?n/%l_()-rx‘l]_g\él)? ARM MTG TO CARRIER 2
43 |u3215-56681 ;31\/?1L0T)(1L{]?)')R ARM MTG TO CARRIER 2
44 |U3215-57103 BAR-STABILIZER ! N
45 [U3215-57211 WASHER, STAB BAR 8
46 |U3215-57221 BUSH, STAB BAR 8
47 |U3215-57231 STAB BAR LINK 2
48 [U3215-57301 BUSHING, STAB BAR MTG. 4
49 [U3215-57401 CLAMP, STAB BAR MTG. 2
50 |UD22-70AAB STRUT ASSY COMPLETE, RR !
51 |UD22-7001A COIL SPRING, RR !
52 |UD22-70CAB SHOCK ABSORBER, RR !
53 | UD22-5025A BUMPER STOPPER !
54 |UD22-70ECA EYE ASSY !

----> Old replace New

<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-81-




CHASSIS

UD2-G270001

REAR SUSPENSION GROUP

i..: = 31
¥ -""T"
.‘-
o3
e 1]
53
S :
A
! w o
!
!
ot
}f
v A
& giug
et
S iR 1520 A
R : T3 PR RN =
A T 'K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
55 | UD22-5024A SPRING SEAT, UPR ! !
1 1

56 |UD22-5023A

SPRING SEAT, LWR

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-82-



CHASSIS

UD2-G300001

ACCELERATOR PEDAL GROUP(CVT)

A : K92400-EU , B : K92440-EU

No. Part Number Description A Qéy D E I1.C Remark
1 01173-51065 BOLT ! M10*P1.25
2 |01754-50616 BOLT, FLANGE ! M6*P1.0
3 | 01754-50820 FLANGE BOLT 2 M8*P1.25
4 102156-50080 NUT ! M8XP1.25
5 |04012-50080 WASHER 2 DIA18*T1.2
6 |04013-50100 PLAIN WASHER 2 M10
7 |05122-50845 JOINT PIN !

8 |05525-50800 PIN, SNAP !

9 |41182-5151-1 U-NUT ! DIA10
10 |T2350-55881 BOLT, ADJUSTING !

11 | T2555-55851 RUBBER, CUSHION !

12 | U3210-64551 CLAMP ! N

13 | U3210-64851 Foot - Accel Pedal !

14 | U3210-64871 Spring - Accel Pedal !

15 |U3215-47131 BUSH, BRAKE PEDAL PIVOT 2

16 | UD23-0009B ACCEL SPRING ! <0>4

17 |UD23-00AAB

ACCEL PEDAL ASSY

18 |UD23-00ACB

ACCEL CABLE ASSY

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 83 -




CHASSIS

UD2-G300001

ACCELERATOR PEDAL GROUP(CVT)

L
14 - '
' S b
J— i
il
5y
A : K92400-EU , B : K92440-EU
No. Part Number Description A Qéy D E I1.C Remark
19 | UD23-00ADB ACCEL PEDAL BRKT ASSY !
20 |UD23-1006A BRAKE HINGE SPACER ! OD12.7*T1.6

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-84 -




CHASSIS

UD2-G300002

ACCELERATOR PEDAL GROUP(CREW)

E
-

-
o

T

A : K92400-EU , B : K92440-EU

No. Part Number Description A Qéy D E I1.C Remark
1 01173-51065 BOLT M10*P1.25
2 |01754-50616 BOLT, FLANGE M6*P1.0
3 | 01754-50820 FLANGE BOLT M8*P1.25
4 102156-50080 NUT M8XP1.25
5 |04012-50080 WASHER DIA18*T1.2
6 |04013-50100 PLAIN WASHER M10
7 |05122-50845 JOINT PIN
8 |05525-50800 PIN, SNAP
9 |41182-5151-1 U-NUT DIA10

10 |T2350-55881 BOLT, ADJUSTING

11 | T2555-55851 RUBBER, CUSHION

12 | U3210-64551 CLAMP N

13 | U3210-64831 Accel Guide Bush

14 | U3210-64851 Foot - Accel Pedal

15 | U3210-64871 Spring - Accel Pedal

16 | U3215-47131 BUSH, BRAKE PEDAL PIVOT

17 | UD23-0009B ACCEL SPRING <0>4

18 |UD23-00AAB ACCEL PEDAL ASSY

----> Old replace New <---- New replace Old

<---> Interchangeable <-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-85 -




CHASSIS

UD2-G300002

ACCELERATOR PEDAL GROUP(CREW)

L
&
5 -
W | '
15 i
“ 3
IHCTI b
J— i
1i
%
Il U ST
an 1 -
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
19 | UD23-00ADB ACCEL PEDAL BRKT ASSY !
20 |UD23-02ACB ACCEL CABLE ASSY !
21 |UD23-1006A BRAKE HINGE SPACER ! OD12.7*T1.6

----> Old replace New
<---> Interchangeable

<---- New replace Old <-X-> Not interchangeable

<-O-> Interchangeable with another part(s)

- 86 -




CHASSIS

UD2-G310001

BRAKE PEDAL GROUP

ri

-
-

=

) Lok
= Figh ety
L sl [ I
. e 8§
i LS Yl £
A
e i 1
2 e
8 A
- : s .- e '-:\- i
n..t o r-.\.._‘:.-..'
G
0.y
A : K92400-EU, B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 1
1 01173-51065 BOLT M10*P1.25
3 3
2 |01754-50820 FLANGE BOLT M8*P1.25
2 2
3 | 04013-50100 PLAIN WASHER M10
1 1
4 141182-5151-1 U-NUT DIA10
5 |T2555-55851 RUBBER, CUSHION 2 2
6 |U3215-47131 BUSH, BRAKE PEDAL PIVOT 2 2
1 1
7 |UD23-1006A BRAKE HINGE SPACER OD12.7*T1.6
1 1
8 |UD23-1013A BREAK SPRING <0>4
9 |UD23-10AAB BRAKE PEDAL ASSY ! !
10 |UD23-10ABB BRAKE HINGE ASSY ! !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-87-




CHASSIS

UD2-G320002 FRONT BREAK GROUP

T
‘i-“a; "4 P
i
q ﬁ‘“"-.-_._l < o
_ o] 3
" 13 Ty
. '... .
et 1.
T, | A
|i'\-':-. e i i, i
W L Fi il
3 l-;:-: N I = E .
R : s
--'r-"'%i M PO __._" A 0 Tﬂ'\-_ iz
RO - TEA i T ok b
‘E . _1-..1 1‘.:- I . _ﬂ 3 . I h
r 5 N
2
12 .3 '
J.-'\- ! | II|
'
| 3 4
il
th - A
u o 'l-* "
'\-\."'-\.\\ b
-
(e M :I-\'
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
2 2
1 01025-50635 BOLT
6 6
2 |01123-50820 Hex Head Cap Screw M8*P1.25
2 2
3 |01125-50825 BOLT, WASHER M8*1.25
6 6
4 |01153-50822 BOLT M8XP1.25
1 1
5 |05122-51022 JOINT PIN
2 2
6 | 37150-3447-1 WIR'G CLAMP T0.5
1 1
7 |52300-3413-1 CIR CLIP DIA1.8
2 2
8 |U3215-41107 HUB ASSY, FR N
REAMER BOLT, HUB & DISC MTG. 4 4
9 |U3215-42021 (M8X1.25)
1 1
10 |U3215-46202 FITTING TEE -
2 2
11 | UD23-2001A BRAKE DISC T5
1 1
12 | UD23-2002A FRONT BRAKE TUBE, LH
1 1
13 | UD23-2003A FRONT BRAKE TUBE, RH
1 1
14 | UD23-2004A FRONT BRAKE PIPE
1 1
15 | UD23-20AAB BRAKE CALLIPER ASSY, LH
1 1
16 |UD23-20CAB BRAKE PAD ASSY
2 2
17 |UD23-2007B BRAKE PAD
1 1
18 | UD23-20ABB BRAKE CALLIPER ASSY, RH

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-88-




CHASSIS

UD2-G320002

FRONT BREAK GROUP

e T 1
.-'I' q *‘" T
.r; "ik. 12 R
B k% 4 .
,'.-'i.-'_..-i-' *rAs i q ﬁ_-} J .
= - g'. e 7, .-.-'.F""-'r 5 9
s o rg Ty,
fn g ; 13 Tk,
e - -
r ES twt J
| HERR ' TR STy 1.
;i e 3 -ﬁ"?‘.- 3 e
j‘":-. R = o i
3 '-?.-"‘- - < B £ .
A, "\-\.,'i I e h"‘?
-Er-"',gi - Rl R Es ‘0 Tr., 42
RO - TEA i T ok b
‘B A, -n.-:' ] -ﬂ B l I ::-\.\‘\-h
r g0
2
12 I. .3 '
b ! | I
'
| 3 4
il
th
H\:\."\. 'l-a._. L
'\-\."'-\.\\ b
T -
Y o =
W = i
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 1
19 | UD23-20ADA MASTER CYLINDER ASSY -

<-X-> Not interchangeable

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

-89 -



CHASSIS

UD2-G340001

REAR BREAK GROUP

] oA
L
Lot TR
-t e |
;i o
T .
% TR A,
1i 2
= 2
-b‘.
gk

A : K92400-EU , B : K92440-EU

No. Part Number Description A B Qéy D E I1.C Remark
1 01023-50635 BOLT, WASHER 2 M6*P1.0
2 |01123-50825 BOLT, WASHER 4 M8*P1.25
3 |01153-50822 BOLT 6 M8XP1.25
4 |01754-50616 BOLT, FLANGE 2 M6*P1.0
5 |02761-50060 FLANGE NUT ! M6XP1.0
6 |04012-50080 WASHER 4 DIA18*T1.2
7 |U3210-64371 CLAMP 2 N
8 |U3215-42021 F’\/IIE&l\filg)BOLT, HUB & DISC MTG. 4
9 |U3215-45107 Hub Assy-RR 2 N

10 |U3215-41131 Bolt-Hub(M10x1.25) 4 M10, P1.25
11 |U3215-45115 Hub-RR ! N

12 | U3215-46202 FITTING TEE ! -

13 | U3215-46301 TUBE, RR BRAKE,LH !

14 | U3215-46402 Tube-RR Brake,RH !

15 |UD23-2001A BRAKE DISC 2 T5

16 | UD23-20AAB BRAKE CALLIPER ASSY, LH !

17 |UD23-20CAB BRAKE PAD ASSY !

18 |UD23-20CAB BRAKE PAD ASSY !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-90 -




CHASSIS

UD2-G340001

REAR BREAK GROUP

14
_.\," .
o A
U :
I*. 'J.ﬂrf L
g TR
5 : . -
- &
- .
i .|
¥ . !
e 3
s .
i TR A,
1% 2
- 2z
-b‘ -
g akao
- o,
[} .“ -. .-
0 §
L L 12
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
19 |UD23-20ABB BRAKE CALLIPER ASSY, RH !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-91 -




CHASSIS

UD2-G340002

REAR BREAK GROUP(CREW)

; 1
e E
- s 5
Wi (|
.:'ﬁ _ i
s .
i L S ,
11 T
- 2z
17 s
g akao
- o,
[} .“ ) .
0 §
L L 14
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
2
1 01023-50635 BOLT, WASHER M6*P1.0
4
2 |01125-50825 BOLT, WASHER M8*1.25
6
3 |01153-50822 BOLT M8XP1.25
2
4 |01754-50616 BOLT, FLANGE M6*P1.0
5 |02761-50060 FLANGE NUT ! M6XP1.0
2
6 |U3210-64371 CLAMP N
REAMER BOLT, HUB & DISC MTG. 4
7 |U3215-42021 (M8X1.25)
2
8 |U3215-45107 Hub Assy-RR N
4
9 |U3215-41131 Bolt-Hub(M10x1.25) M10, P1.25
1
10 |U3215-45115 Hub-RR N
1
11 | U3215-46202 FITTING TEE -
1
12 | U3215-46301 TUBE, RR BRAKE,LH
1
13 | U3215-46402 Tube-RR Brake,RH
2
14 |UD23-2001A BRAKE DISC T5
15 | UD23-20AAB BRAKE CALLIPER ASSY, LH !
1
16 |UD23-20CAB BRAKE PAD ASSY
17 |UD23-20ABB BRAKE CALLIPER ASSY, RH !
1
18 |UD23-20CAB BRAKE PAD ASSY

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-92-




CHASSIS

UD2-G340002

REAR BREAK GROUP(CREW)

-'\.‘. .
i":.{'.;.-' w72
1 Rk
SRR R
SO TR
i ' L
e E
- .
Wi (|
':_ﬂ PaRE v
s .
i TR A,
11 T
- 2z
-b‘ -
g akao
- uy
._i
I 14
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1

19 |UD23-4203A

PIPE_RR BRAKE

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-903 -




CHASSIS

UD2-G360001

PARKING BRAKE GROUP(CVT)

o
I T | 5 1
Frg e
- Rl phity
I .r. i-’ )
1 b
= .3
- - [
45
12
o
d FiN I
. T -, : 3
st L 4
_“_.-: 1 | _"1 - i
ST ke
5 s 1 2
4" [ '*\h
gl
(= i -c—l.:_..- 4 £
I_lI l
T =1H
ﬂ'""‘:.,.'q L 6
Tour 1
=1 -r
' A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 01135-51025 BOLT 2 M8*1.25
2 |01754-50616 BOLT, FLANGE 2 M6*P1.0
3 |01754-50816 BOLT, FLANGE 4 M8*P1.25
4 102118-50100 NUT 4 M10*P1.25
5 |04011-50100 PLAIN WASHER 4 M10
6 |05122-50818 JOINT PIN !
7 |05525-50800 PIN, SNAP !
8 |T2198-82561 BAND, CORD 2 L445
9 |U3215-22351 CLIP 2
10 |U3215-49503 DISK,PACKING BRAKE !
11 | U3215-49571 BOLT, GUIDE 2
12 | U3215-49581 MOUNTING PLATE !
13 | UD23-60AAA PARKING BRAKE LEVER ASSY !
14 | UD23-60ABB PARKING BRAKE CABLE ASSY !
15 | UD23-60ACB CALIPER ASSY, PARK BRAKE !

----> Old replace New
<---> Interchangeable

<---- New replace Old <-X-> Not interchangeable

<-O-> Interchangeable with another part(s)

-94 -




CHASSIS

UD2-G370001

REAR DIFFERENTIAL MOUNT GROUP

r-1

o

fin
T,
LA . ._..-'
:! -1 !
i
i - A
ol
| N
i
1.
J —ig
i-: ..':\.' ! .. . 3
A: K92400-EU , B K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 01133-51030 BOLT, WASHER 2 2 M10*1.25
2 |01135-51030 BOLT, WASHER 13 13 M10XP1.25
3 |01135-51035 BOLT, WASHER 4 4
4 102771-50100 FLANGE NUT 4 4 M10*1.25
1 1
5 |U3210-19212 Bracket Assy - Rear Diff. LH N
6 |U3210-19282 Bracket - Rear Diff., RH ! ! T7.0
7 |U3210-19292 BUSHING, CENTERING 4 4 T2
8 |U3215-50701 WASHER, PLAIN 2 2 T3.0

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-95-




CHASSIS

UD2-G380001 TIRE GROUP(WORK)

A : K92400-EU , B : K92440-EU

No. Part Number Description A B Qéy D E I1.C Remark
1 U3210-63342 Cap-Wheel 4 4
2 | UD23-8005A WHEEL NUT 20 2
3 | UD23-80AAA WHEEL&TIRE ASSY(WORK) 4 4
4 | UD23-8001A WHEEL FRT ! !
5 |UD23-8007A TIRE(WORK) ! !
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

-96 -



CHASSIS

UD2-G400001

ENGINE MOUNTING GROUP(CVT)

&

=1

|

&'
o

No. Part Number Description A B Qéy D E I1.C Remark
1 01133-51025 BOLT, WASHER 4 4 M10XP1.25
2 |01133-51070 BOLT, WASHER 2 2 M10XP1.25
3 |01133-51080 BOLT, WASHER 2 2 M10XP1.25
4 101133-51085 BOLT, WASHER ! ! M10XP1.25
5 |01133-51235 BOLT, WASHER 3 3 M12XP1.25
6 |01133-51240 BOLT, WASHER S S M12XP1.25
7 |01135-51030 BOLT, WASHER 15 15 M10XP1.25
8 |01517-51028 STUD ! ! M10XP1.25
9 |02176-50100 NUT S S M10XP1.25
10 [02176-50120 Hex Head Nut 8 8 M12XP1.25
11 |04013-50100 PLAIN WASHER 6 6 M10

12 |04013-50120 PLAIN WASHER 14 14 M12

13 |04512-50100 SPRING WASHER 2 2 M10

14 |04512-50120 SPRING WASHER 8 8 M12

15 |E5752-91141 BOLT, FLANGE WITH PIN 8 8 M10*1.25
16 | U3210-99851 U-NUT 3 3 M12xP1.25
17 |UD24-0001A PLATE, ENGINE ! ! T8.0

18 | UD24-0055A REAMER BOLT,FLANGE 3 3 -

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-97 -




CHASSIS

UD2-G400001

ENGINE MOUNTING GROUP(CVT)

—_
[
=1

No. Part Number

Description

D E 1.C

Remark

19 |UD24-00AAA

-

BRKT ASSY, FR (ENGINE MTG)

20 |UD24-00ACA

BRKT ASSY, RR (ENGINE MTG)

21 | UD24-00AEA

BRKT ASSY, Lh (ROLL. MTG) FRT

22 | UD24-00AGA

BRKT ASSY, Rh (ROLL. MTG) FRT

23 | UD24-00AJA

BRKT ASSY, RR (ENGINE MTG)

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 08 -




CHASSIS

UD2-G410001

INRAKE SYSTEM GROUP(CVT)

L 17
o
17 | e
v e |:|'“':;;"" t ;
'. r'“ RN
M b
Roe
POy
i .
2 'll..-" .-' T :.'-':-.h:c'l
g o o
Lt L
2 ko
Il
- ..J-
e o 2
x 3 ; "
il b
‘L
d -
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
3
1 01754-50820 FLANGE BOLT M8*P1.25
3
2 |09318-89060 HOSE CLAMP
3 | U3210-73102 AIR CLEANER ASS'Y !
1
4 | U3210-73111 BODY
1
5 |U3210-73121 ELEMENT ASS'Y
1
6 |U3210-73131 COVER
7 |U3210-73141 CLAMP 2
8 |U3210-73151 VACUATE, VALVE !
9 |U3210-73171 SEAL,DUST !
1
10 | U3210-73321 Band Assy - Air Cleaner
1
11 |UD24-1001A ELBOW HOSE OD54*T5.0
1
12 | UD24-1003A DUCT, INTAKE OD54XT5
1
13 |T2198-82551 BAND,CORD L445

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-99 -




CHASSIS

UD2-G410002

INRAKE SYSTEM GROUP(CREW)

17 | Y
-\.'_ PR L
) ny hy
."'R:-_ |}
2 e
5:.:'- ‘Ef-l-"_ 141 -I'J
vl g :"
" - o
b AT N
12 Lo
L S
L L
Ly 2
1= - 7
0 ! L]
A
Y
‘L
o
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 01754-50820 FLANGE BOLT ! M8*P1.25
2 |01754-50820 FLANGE BOLT ! M8*P1.25
3 | 09318-89060 HOSE CLAMP !
4 |U3210-73102 AIR CLEANER ASS'Y !
5 |U3210-73111 BODY !
6 |U3210-73121 ELEMENT ASS'Y !
7 |U3210-73131 COVER !
2
8 |U3210-73141 CLAMP
9 |U3210-73151 VACUATE, VALVE !
10 |U3210-73171 SEAL,DUST !
1
11 | U3210-73321 Band Assy - Air Cleaner
12 |09318-89060 HOSE CLAMP !
13 |09318-89060 HOSE CLAMP !
1
14 |UD24-1001A ELBOW HOSE OD54*T5.0
1
15 |01754-50820 FLANGE BOLT M8*P1.25
1
16 |UD24-1203A DUCT, INTAKE OD54XT5
1
17 |T2198-82551 BAND,CORD L445

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 100 -




CHASSIS

UD2-G420001

EXHAUST SYSTEM GROUP(STD)

A=

=i

F\' "
wTR
a8
1
i ' ol
I_.'g:";_i LU E
- | 'i;-- 5, 1 1"
A P
h - - " A:K92400-EU, B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 01123-50825 BOLT, WASHER 4 4 M8*P1.25
2 |U3215-75471 GASKET, EXH, MANIFOLD ! !
3 |UD24-2007A DAMPER-VIBERATE 3 3
4 | UD24-20AAA EXHUAST MANIFOLD ASSY ! !
5 |U3215-75921 GASKET ! !
6 |U3215-76701 NUT, CENTER PIPE 2 2
7 |UD24-20CAA EXHUAST PIPE ASSY, FRT ! !
8 |UD24-20CCA EXHUAST PIPE ASSY, RR ! !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-101 -




CHASSIS

UD2-G430001 RADIATOR GROUP(CVT)

1L
e
0 H— |
. o o 15
.."'.-:-:
i ;
- 2. 6 | =©
i o £ _
- wa e
- i::ll' -'I: o
I o L
I 17 EH 2 oo
iy |
| Ik E
1 - -
: T = ; T
T LA L
T " L' i
AT
i - T
? A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 01205-50612 BOLT, WASHER 2
3
2 |01754-50616 BOLT, FLANGE M6*P1.0
3
3 | 01754-50820 FLANGE BOLT M8*P1.25
4 |01754-50822 BOLT, FLANGE 2
5 |01811-50610 BOLT, WING !
6 |09318-87040 CLMAP, HOSE 1
7 |09318-87051 HOSE CLAMP !
2
8 |14911-4275-1 CLIP, TUBE TO.8*#12
9 | T4686-50963 HOSE CLAMP 4
10 |U3215-77304 NET-RADIATOR ! -
1
11 | U3215-77354 Bracket Assy-Net, Radiator -
5
12 | U3215-77701 BUSHING-RADIATOR N
1
13 |U3215-77954 RESERVOIR ASSY N
14 | U3215-78001 HOSE, OVERFLOW !
15 | U3215-78301 HOSE, INLET REAR !
16 | U3215-78501 OUTLET REAR HOSE ASSY !
4
17 | U3215-78601 Connector A - Cooling Hose
1
18 |UD24-3001A INLET HOSE, FRT OD35*T5

----> Old replace New <---- New replace Old

<---> Interchangeable <-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-102 -




CHASSIS

UD2-G430001

RADIATOR GROUP(CVT)

" -...":.'..-I
I i
e
e e ¥
[ A x Earh !
3 + : -k H— |
. o X o ek
. _ﬁt ey :
o = £ a8
1: — 'l:-} G | G
s . E -
5 o e
. .- li;:..lhll'-ll:d'h
I o rge—a
I 17 24 [
e |
[ SEOT
1 - -
e i £ : FRE
O ik
T " L'I'.:
ey 13
17 T I
? A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
19 | UD24-3003A INLET HOSE, CTR ! OD35*T5
20 |UD24-3005A OUTLET HOSE, FRT ! OD35*T5
21 |UD24-3007A OUTLET HOSE, CTR ! OD35*T5
22 | UD24-3009A RADIATOR MTG BRKT 2 T2.3
23 | UD24-30AAA RADIATOR ASSY ! -
24 | AAD000191 BOLT 2
25 |U3215-77201 RADIATOR !
26 |U3215-77401 FAN SHIRAOUD MOTER ASSY !
1

27 |U3215-77501

Radiator Cap

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 103 -




CHASSIS

UD2-G430002 RADIATOR GROUP(CREW)

LI ___.;"':'
e
- 15
[ "'.-:-:
i ., el @
" “a e
- i::ll' -'I: i
o L
I 17 - 4 oo
iy |
I e W OF
1 oy
) 3 - i 1
RS | iy --.. 1
Wi " L' I
b it i
i ' l T
T A :’K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 01205-50612 BOLT, WASHER 2
2 |01754-50616 BOLT, FLANGE 3 M6*P1.0
3 | 01754-50820 FLANGE BOLT 3 M8*P1.25
4 | 01754-50822 BOLT, FLANGE 2
5 |01811-50610 BOLT, WING !
6 |09318-87040 CLMAP, HOSE 1
7 |09318-87051 HOSE CLAMP !
2
8 |14911-4275-1 CLIP, TUBE TO.8*#12
9 | T4686-50963 HOSE CLAMP 4
10 | U3215-77304 NET-RADIATOR ! -
1
11 |U3215-77354 Bracket Assy-Net, Radiator -
5
12 | U3215-77701 BUSHING-RADIATOR N
13 | U3215-77954 RESERVOIR ASSY ! N
14 | U3215-78001 HOSE, OVERFLOW !
15 | U3215-78301 HOSE, INLET REAR !
16 | U3215-78501 OUTLET REAR HOSE ASSY !
4
17 | U3215-78601 Connector A - Cooling Hose
1
18 | UD24-3001A INLET HOSE, FRT OD35*T5
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

- 104 -




CHASSIS

UD2-G430002

RADIATOR GROUP(CREW)

iy &
[t
0 He— |
. o o 15
[ "'.-:-:
g Z. o6 |, o
SR v Z -
- e = 0
E i::ll' -'I: oy
I?Zx L
; 17 i [
e |
I L HE I
\ _
e i £ ; FRE
T LA e
T " LH:
ey s
7 -] G
) A ©'K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
19 | UD24-3005A OUTLET HOSE, FRT ! OD35*T5
20 |UD24-3009A RADIATOR MTG BRKT 2 T2.3
21 |UD24-30AAA RADIATOR ASSY ! -
22 |UD24-3201A INLET HOSE, CTR(CREW) ! OD35*T5
23 | UD24-3203A OUTLET HOSE, CTR(CREW) ! OD35*T5

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 105 -




CHASSIS

UD2-G440001

CVT COVER GROUP

" i - - '.. -J.‘_ _._\:..
P s z P 2
L S - : J
i I_ L : .-"J -.1_}__. i) ; )
1 e st , ..
e Y o i !
'\'||_a-l‘" P e R i
: it ; s
.-.; - ’ A ' :l 15
:'Ff- : = = ]
'C_ b -\'-""\-\._:_—_"._.H_
O S
% .!',ia;' S
o .xu'-‘gl
o b £ ol
A : K§2400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 01153-50812 BOLT !
2 |01754-50618 2 2
9 9
3 | 01754-50625 BOLT, FLANGE T
3 3
4 | 01754-50812 BOLT, FLANGE M8*P1.25
6 6
5 |01754-50820 FLANGE BOLT M8*P1.25
6 |01754-51020 BOLT S S
2 2
7 |02176-50120 Hex Head Nut M12XP1.25
1
8 |04013-50080 WASHER M8
1
9 |04512-50080 SPRING WASHER MO8
2 2 -
10 |09318-89063 CLMAP, HOSE & Atea#
11 |14911-4275-1 CLIP, TUBE ! TO.8*#12
12 | U3210-29953 WASHER !
13 | U3214-29303 OUTER ! T3.0
14 | U3214-29341 COVER ! T1.5
15 |U3214-29351 HOSE !
16 |U3215-29352 GASKET, CVT COVER !
17 |U3215-29722 BOX ASS'Y - AIR BAFFELING ! N
18 |U3215-29751 BOX-AIR BAFFELING ! N

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 106 -




CHASSIS

UD2-G440001

CVT COVER GROUP

A # E e 2
q et =7 " o o ,,J
1 — T e -
E Ll L
= i3 ‘,.I'""i " - : - ;"
LT i e R = R i
e e G 15
.C. "I -\'-""\-\._:_—_"._\_
LT P
: .!',ia' S
H i L9
A -
o b £ ol
A : K§2400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
19 |U3215-29772 FILTER - CVT ! ! N
20 |U3400-21511 GUIDE,AIR BAFFLING BOX ! !
21 |U3215-29901 BOLT, CVT DRIVE ! !
22 |U3215-29931 PLUG ! !
23 | UD24-4003A ADAPTOR-CVT DRIVE ! ! -
1 1
24 | UD24-4005A CVT HOSE, IN OD60*T5.0
25 |UD24-40AAA CLUTCH COVER ASSY - INNER ! ! -

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 107 -




CHASSIS

UD2-G624501

REFLECTOR GROUP

04011-50100

PLAIN WASHER

e oM
- .'|. a
3 1
]
: P
3
T
a, e
T .
-0 W
5 .
A" K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 T5638-85721 ASS'Y REFLECTOR 2 2
2 |02761-50050 FLANGE NUT 2 2 M5XP0.8
3 | UD26-0040A REFLECT BRKT ASSY 2 2
4 101754-50612B FLANGE BOLT 2 2 M6
5 2 2 M10

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 108 -




CHASSIS

UD2-G700001 IP GROUP(STD)

khl

3
"]
o, 1
g
; .'.?:m = z
D
e e A : K92400-EU , B :
No. Part Number Description A B Qéy D E I1.C Remark
1 |53415-4128-1 BOLT 2 2
2 |U3215-81552 Screw (Black) 18 18 M6
3 | U3215-96502 Screw_Meter Cluster(Tapping, Black) 4 4 ?{Il'fa’)r(jp?ng Scr
4 | U3215-97161 SCREW ! ! N
5 |UD27-0015A FRT FLOOR COVER, CTR ! ! T3.5
6 |UD27-00AAB IP ASSY ! !
7 |UD27-0001A MAIN IP ! ! T3.5
8 | UD27-0004A CUP HOLDER 2 2 T25
9 | UD27-0020A SPEED NUT(M6) 4 4
10 |UD27-00CBA CUP HOLDER COVER ASSY, RH ! !
11 | UD27-00CCA CLUSTER COVER ASSY ! !
12 | UD27-00CDA CENTER BEZEL COVER ASSY ! !
13 | UD27-00CEB GLOVE BOX ASSY ! !
14 |38240-1883-1 SCREW 2 2 M4X16
15 | U3215-81321 Plate Catch ! ! 1.2t
16 |U3215-81332 PIN CATCH ! ! -
17 | U3215-81351 HANDLE ! ! 2.5t
18 | U3215-81361 PIN 2 2 N
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

- 109 -




CHASSIS

UD2-G700001 IP GROUP(STD)

khl

3
"]
o, 1
a 2
; .'.?:m = z
D
e e A : K92400-EU , B :
No. Part Number Description A B Qéy D E I1.C Remark
19 | U3215-81371 STOPPER, HINGE PIN 2 2 SK5
20 |U3215-86161 STOPPER.SPONGE ! ! 100x15x15
21 |U3215-91521 GROMMET RUBBER MOUNT ! ! N
22 |U3215-96402 SCREW 3 3 M4x0.7
23 | UD27-0007A GLOVE BOX LID ! ! T2.5
24 | U3215-96402 SCREW ! ! M4x0.7
25 | UD27-00ACA IP MTG BRKT ASSY ! !
26 | UD27-7025A STOPPER BRKT ! ! -
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

-110 -




CHASSIS

UD2-G720002

SEAT GROUP(EU,3P)

=

Food
wool
|
|
i o
A': K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 01754-50816B FLANGE BOLT 4
2 |01754-50835B FLANGE_BOLT 6
3 |U3215-83701 SEAT RUBBER MOUNT 2
4 | UD27-20ABA SEAT BACK ASSY, SIDE !
5 |UD27-20ACA SEATBACK ASSY, CENTER !
6 |UD27-20AEA ASSY, SEAT BACK BRACKET 2
7 |UD27-2101A SUSPENSION SEAT(EEC) !
8 |UD27-21ABA SEAT CUSHION(2P) ASSY !
9 |02751-50080 Flange Nut ! M8X1.25
10 |01754-50825 FLANGE BOLT ! M8XP1.25
11 | T5235-70701041 SPRING.RH !
12 |T5235-70701040 SPRING !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 111 -




CHASSIS

UD2-G720006

SEAT GROUP(4P)

. i N o _:l_ ". ! =
- . A
1z o S
b : ;
._‘,-_-:" a T ] =2
i .""l". o3 & : I
P E o
g =L
o o -
03
i] 3
1 %
ﬂr- e T
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 01123-50818 BOLT, WASHER 4 M8*P1.25
2 |04612-00100 SNAP RING 2
3 | 05515-50600 SNAP PIN 6
4
4 | U3215-83701 SEAT RUBBER MOUNT
5 |U3350-10011 SPRING 2 DIA2.0
1
6 |U3350-83001 Seat Cushion Ass'y N
7 | U3350-83202 BRACKET ! -
8 |U3350-83251 BRACKET ! N
9 |U3350-83311 BRACKET 2 T4.5
10 |U3350-83331 BRACKET 2
1
11 | UD27-20AAA SEATCOOTION ASSY(3P)
4
12 |UD27-20ABA SEAT BACK ASSY, SIDE
2
13 |UD27-20ACA SEATBACK ASSY, CENTER
1
14 | UD27-20AEA ASSY, SEAT BACK BRACKET
15 |01754-50816B FLANGE BOLT !
16 |01754-50835B FLANGE_BOLT !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-112 -




CHASSIS

UD2-G730002

SEAT BELT GROUP(EU,3P)

(3
- =

i
"A : K92400-EU , B : K92440-EU

No. Part Number Description A Qéy D E I1.C Remark
1 01754-50835B FLANGE_BOLT 2
2 |02763-50080B FLANGE NUT 2 M8
3 |UD27-3001A BRACKET, MID HANGER ! T2.3
1
4 | UD27-30ADA SEAT BELT ASSY(EU)
1
5 |UD27-30AEA SEAT BELT ASSY(EU,MID)

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-113 -




CHASSIS

UD2-G740002 MOLDING GROUP

3 3
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 53415-4128-1 BOLT 2
2 |U3215-81552 Screw (Black) 2 M6
3 | U3215-81561 SCREW 4
4 | U3215-93402 OIL CHECK COVER ASS'Y ! N
5 |U3215-97161 SCREW 4 N
6 |UD27-4003A REAR FLOOR COVER, CTR ! T4.0
7 |UD27-4004A REAR FLOOR SUB PANNEL ! T3.5
8 | UD27-4009A FLOOR PANNEL(CVT), LH ! T1.6
9 | UD27-4010A FLOOR PANNEL(CVT), RH ! T1.6
10 |UD27-42AAC REAR FLOOR PANNEL ASSY(BUCKET) !
11 | U3215-81561 SCREW !
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

- 114 -



CHASSIS

UD2-G740003

MOLDING GROUP

H
t

4]

o
iz TLE
|
A: K92400-EU , B : K92440-E0 "

No. Part Number Description A B Qéy D E I1.C Remark

1 53415-4128-1 BOLT 4

2 |U3215-81552 Screw (Black) el M6

3 |U3215-81561 SCREW 13

4 |U3215-93402 OIL CHECK COVER ASS'Y 2 N

5 |U3215-97161 SCREW 10 N

6 | U3300-A2011 STORAGE !

7 |UD27-4003A REAR FLOOR COVER, CTR ! T4.0

8 |UD27-4004A REAR FLOOR SUB PANNEL ! T3.5

9 |UD27-4009A FLOOR PANNEL(CVT), LH ! T1.6

10 |UD27-4010A FLOOR PANNEL(CVT), RH ! T1.6

11 |UD27-4023A HEATINSULATING BOARD 2 T10.0

12 | UD27-40AAA REAR FLOOR COVER ASSY !

13 | UD27-40ABA FRONT FLOOR COVER ASSY !

14 |UD27-4303A REAR FLOOR COVER(CVT, CREW), CTR ! T4.0

15 |UD27-4319A PANEL FLR(CVT)-RR, LH ! T1.6

16 |UD27-4320A PANEL FLR(CVT)-RR, RH ! T1.6

17 |UD27-4331A STORAGE BOX, LH ! %C;_?Ags(ﬂ
18 |UD27-4335A STORAGE-RH ! T4.0

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 115 -




CHASSIS

UD2-G740003

MOLDING GROUP

20 |UD27-43ACA

MIDDLE FLOOR PANNEL ASSY(CREW)

----> Old replace New

<---- New replace Old

z
]
fia
o .:9...'::
-
. '
e
v T 2
7 [
! 4 o Ao
A : K92400-EU , B : K92440-EU
No. Part Number Description A Qéy D E I1.C Remark
19 |UD27-43AAA REAR FLOOR COVER ASSY

<-X-> Not interchangeable
<---> Interchangeable

<-O-> Interchangeable with another part(s)

- 116 -



CHASSIS

UD2-G750003

MAIN FRAME GROUP(CVT)

d,

No. Part Number Description A Qéy D E I1.C Remark
1 01123-50860 BOLT, WASHER 8 M8*1.25
2 |01123-50870 BOLT, WASHER 3
3 |01125-50850 BOLT, WASHER 2 M8*P1.25
4 101125-50860 BOLT, WASHER !

5 |01754-50816 BOLT, FLANGE ! M8*P1.25
6 |01774-51020 BOLT, FLANGE 12 M10P1.25
7 |02763-50080 FLANGE NUT ! M8XP1.25
8 |U3210-21641 Main Floor Support ! 4.5T

9 |U3215-81552 Screw (Black) 3 M6

10 |UD27-530AA STRUCTURE ASSY(BUCKET-CVT) ! -

11 |UD27-53AGA UD200-PLATE ASSY, SEAT BOTTOM !

12 |UD27-51AEA SUPT FLR FRAME, ASSY-RH ! -

13 |UD27-51BAA FRAME ASSY, SUB MTG SEAT !

14 |UD27-51ACA SUPT FLR FRAME, ASSY-LH ! -

15 |UD27-51AAA FRAME SUB MTG ASSY, IP !

16 |UD27-51BEA BRKT ASSY, MTG FENDER MID !

17 |UD27-5001A Member No.1 Lower FRT, ST ! 3.2t

18 |UD27-51BCA BRKT ASSY, MTG FENDER MID-LH !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 117 -




CHASSIS

UD2-G750003 MAIN FRAME GROUP(CVT)

~ -
o,
Ta
o M
1 I
El
il
il
..-- I
1 :
i _l | ok
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
19 |U3210-27522 HEAT-PROTECTOR BRKT !
1
20 |U3210-27902 Member No.1 Lower Middle Assy N
21 |01125-50860 BOLT, WASHER !
1
22 |01125-50845 BOLT, WASHER M8*P1.25
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

- 118 -



CHASSIS

UD2-G750005

MAIN FRAME GROUP(CREW)

4 fedt e e
A : K92400-EU , B : K92440-EU "

No. Part Number Description A B Qéy D E I1.C Remark
1 01123-50860 BOLT, WASHER 12 M8*1.25
2 |01123-50875 BOLT, WASHER 3
3 |01125-50818 BOLT, WASHER 4 M8P1.25
4 101125-50845 BOLT, WASHER 4 M8*P1.25
5 |01125-50860 BOLT, WASHER 12
6 |01754-50618 !
7 |01754-50816 BOLT, FLANGE ! M8*P1.25
8 |01774-51020 BOLT, FLANGE 16 M10P1.25
9 |02763-50080 FLANGE NUT & M8XP1.25
10 |U3215-81552 Screw (Black) S M6

11 |UD27-550AB STRUCTURE ASSY ! -

12 |UD27-51BEB BRKT ASSY, MTG FENDER MID !

13 | U3210-27902 Member No.1 Lower Middle Assy ! N

14 |U3210-21641 Main Floor Support ! 4.5T

15 |UD27-55ACA SUPT FLR FRAME, ASSY(CREW)-LH ! -

16 | UD27-55AEA SUPT FLR FRAME, ASSY(CREW)-RH ! -

17 |UD27-51BAA FRAME ASSY, SUB MTG SEAT !

18 |U3210-27522 HEAT-PROTECTOR BRKT !

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 119 -




CHASSIS

UD2-G750005 MAIN FRAME GROUP(CREW)

3
L
! : ;
A: K92400-EU , B : K92440:EU "

No. Part Number Description A B Qéy D E I1.C Remark
19 |UD27-5001A Member No.1 Lower FRT, ST ! 3.2t
20 |UD27-51AAA FRAME SUB MTG ASSY, IP !
21 |U3210-27902 Member No.1 Lower Middle Assy ! N
22 | UD27-51BEB BRKT ASSY, MTG FENDER MID !
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

-120 -




CHASSIS

UD2-G750401

SWING DRAWBAR GROUP(EEC)

e 1
- a5
g T
Mgy | T
s
ST g
T £
A : K92400-EU , B : K92440-E
L. Qty
No. Part Number Description A C D E I1.C Remark
1 T2611-29852 PIN, CONNECTING !
2 |U3230-97313 SWING-DRAW-BAR ASSY !
3 |01176-51665 BOLT 2
4 102076-50160 NUT 2
2
5 |04512-50160 Spring Washer M16
6 |U3230-97321 DRAW-BAR !
7 |U3230-97333 BRACKET !
8 |05515-51600 PIN, SNAP !
9 |05122-51880 JOINT PIN !

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-121 -




CHASSIS

UD2-G750502

FRONT HITCH GROUP(EEC)

ot
AT
B TEE A
. e
rr_.'
=l T
__.-'
A : K92400-EU , B : K92440-EU
L. Qty

No. Part Number Description A B C D E I1.C Remark
1 01176-51245 BOLT ! !
2 |04512-50120 SPRING WASHER ! ! M12
3 |01176-51245 BOLT ! !
4 101176-51245 BOLT ! !
5 |04512-50120 SPRING WASHER ! ! M12

1 1
6 |01176-51245 BOLT

1 1
7 | T2611-50041 PIN,CONNECT

1 1
8 |04512-50120 SPRING WASHER M12

1 1
9 |U3230-97211 ASSY, FRONT HITCH

1 1
10 |04512-50120 SPRING WASHER M12

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-122 -




CHASSIS

UD2-G770004 LABEL GROUP

a
o

ROFHO Y B : kobado kG
No. Part Number Description A B Qéy D E I1.C Remark
1 T2611-26693 LABEL !
2 | T4689-52181 LABEL, BONNET OPEN !
3 | TC26-0388A LABEL, WARNING FUELING !
4 | TG16-1540A DAEDONG OIL LABEL(EN) ! 135 x 35
5 |U3215-85421 DECAL(DECK RR) !
6 |U3215-85501 LABEL, KEY SWITCH !
7 |U3215-85651 LABEL WARNING, FAN 2
8 |U3215-85661 LABEL WARNING, EXHAUST !
9 |U3215-85671 LABEL DANGER, MACHINE RUNAWAY !
10 | U3215-85701 LABEL WARNING, BATTERY CABLE !
11 | U3215-85862 LABEL ! N
12 | UD27-7003A SEAT BELT WARING LABEL(EN) 2
13 | UD27-7004A DOOR LOCK WARING LABEL(EN) 2
14 | UD27-7005A ROPS WARING LABEL(EN) !
15 | UD27-7007A GEAR SHIFT CAUTION LABEL(EN) !
16 |UD27-7009A DECK WORK WARING LABEL(EN) !
17 |UD27-7011A DECK REAR LABEL(MEC2450) ! -
18 |UD27-7013A DECK ROAD WARING LABEL(500kg) ! -
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

-123 -




CHASSIS

UD2-G770004 LABEL GROUP

-
i

%
[3241*0'35%

S

£K92400-EU B : K9

No. Part Number Description A B Qéy D E I1.C Remark
19 | UD27-7025A STOPPER BRKT ! -
20 |UD27-7027A BUMPER REFLECT LABEL,RH ! -
21 |UD27-7031A HALF DOOR LABEL(KIOTI),LH !

22 |UD27-7033A HALF DOOR LABEL(KIOTI),RH !

23 | UD27-7039A DECK LINER(4X4),LH !

24 | UD27-7041A DECK LINER(4X4),RH !

25 | UD27-7045A SAFETY LABEL,ANSI(EN) !

----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable <-O-> Interchangeable with another part(s)

124 -




CHASSIS

UD2-G820001 GUARD GROUP(STD)

q
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 01135-51025 BOLT 4 4 M8*1.25
2 |04011-50100 PLAIN WASHER 2 2 M10
3 | T2395-84411 GROMMET 2 2 N
4 |U3215-81552 Screw (Black) 12 12 M6
5 |UD28-2012A GUARD COVER ! !
6 |UD28-2013A GUARD GRILL ! ! T1.6
7 |UD28-20AAA GUARD FRAME ASSY(STANDARD) ! !
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

-125 -



CHASSIS

UD2-G840003

EXTERIOR MOLDING GROUP

ma
V.\,.f‘l"".- R R
LS FUT

P e

1 -
T g
. I1,-:
. e
A : K92400-EU \'B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 |U3215-81552 Screw (Black) ! M6
2 |UD28-4001A FENDER MIDDLE OUTER, LH ! T3.0
3 | U3215-81552 Screw (Black) ! M6
4 | UD28-4002A FENDER MIDDLE OUTER, RH ! T3.0
5 |U3215-81552 Screw (Black) ! M6
6 |UD28-4217A SHROUD COVER-FRT(CREW), LH ! T3.0
7 |U3215-81552 Screw (Black) ! M6
8 |UD28-4004A SIDE STEP COVER, RH ! T3.0
9 |U3215-81552 Screw (Black) ! M6
10 | UD28-4006A REAR SHROUD COVER, RH ! T3.0
11 | U3215-81552 Screw (Black) ! M6
12 | UD28-4005A REAR SHROUD COVER, LH ! T3.0
13 | U3215-81552 Screw (Black) ! M6
14 | UD28-4003A SIDE STEP COVER, LH ! 3.0T
15 | U3215-81552 Screw (Black) ! M6
16 |UD28-4219A SHROUD COVER-FRT, RH ! T3.0
17 |U3215-81552 Screw (Black) ! M6

----> Old replace New

<---> Interchangeable

<---- New replace Old

<-X-> Not interchangeable

<-O-> Interchangeable with another part(s)

- 126 -




CHASSIS

UD2-G840004

EXTERIOR MOLDING GROUP(CREW)

o .5_:-‘..‘:‘?
=)
A : K92400-EU , B : K92440-EU -
No. Part Number Description A B Qéy D E I1.C Remark
1 |U3215-81552 Screw (Black) & M6
2 |UD28-4001A FENDER MIDDLE OUTER, LH ! T3.0
3 |UD28-4002A FENDER MIDDLE OUTER, RH ! T3.0
4 | UD28-4003A SIDE STEP COVER, LH ! 3.0T
5 | UD28-4004A SIDE STEP COVER, RH ! T3.0
6 |UD28-4005A REAR SHROUD COVER, LH 2 T3.0
7 | UD28-4006A REAR SHROUD COVER, RH 2 T3.0
8 |UD28-4201A FENDER MID-OTR(CREW), LH ! T3.0
9 |UD28-4202A FENDER MID-OTR(CREW), RH ! T3.0
10 |UD28-4203A SIDE STEP COVER(CREW), LH ! T3.0
11 | UD28-4204A SIDE STEP COVER(CREW), RH ! T3.0
12 |UD28-4217A SHROUD COVER-FRT(CREW), LH ! T3.0
13 |UD28-4219A SHROUD COVER-FRT, RH ! T3.0
14 | U3215-81552 Screw (Black) ! M6

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-127 -




CHASSIS

UD2-G850001

ROPS GROUP(STD)

L

‘5 A
5 =
9.--'\-’
. 141
W H 13
|"-.-__._ 14 w5 1
e s b i
il
"':.-_:'_ ira
wi ."'.-'_.
14 : '1I?
.1_‘ i
e I
‘oA |
!
!

2 J
) p 2T ;
i ] :
£ oy | |' 4
i 2
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 |01125-508608 BOLT 2
2 |01125-51060B BOLT 8
3 ]01133-51270 BOLT, WASHER 4 M12*1.25
4 |01754-508208 FLANGE BOLT 4 M8*P1.25
5 |02056-50080B NUT 4 M8
6 |02176-50100B NUT 2
7 | 03016-50845 (Sigggvsv-RECESSED HEAD MACHINE 4 MBXP1 25
8 |04013-50100B WASHER 2 M10
9 |04015-50080B WASHER 4 M8
10 |T2350-37351 BOLT, HEXAGEN 4
11 | T4145-83711 COLLAR 4
12 | T4145-83721 CAP,SEALING 4
13 | T4815-93211 NUT 4
14 | T4930-83721 CUSHION, A 4
15 | UD28-50AAA ASSY, FRAME-FR LH !
16 |UD28-50ACA ASSY, FRAME-FRT RH !
17 |UD28-50AEB ASSY, FRAME-MID !
18 |UD28-50AGB ASSY, FRAME-RR !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-128 -




CHASSIS

UD2-G850001

ROPS GROUP(STD)

g
-
don
5 =
Q-
o ) - 13 1'1 X
i o 14 w5 I =
B i 1
= ‘. @
¥ T ita, .
TR e
_3-*-\.'-" 14 [ 1!
pd 11—
Far o
: Gk o |
"oyl -
5 A i '
¥ 2C 5_“' -J.- .
""-.. 'F'\- - -ll.-'?l ¥
R L i 4
k] —
r
2
- A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
19 |04013-50120 PLAIN WASHER ! M12
20 |04013-50120 PLAIN WASHER ! M12

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-129 -




CHASSIS

UD2-G850002 ROPS GROUP(CREW)

1o
4 n
g
* Wi
14 |
Lk, T 3
~'5- (R
e Pz
il =
21 —I
in
b= 3
i4 G
Fh
]
12— a3 :
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 01125-50860B BOLT 2
2 |01125-51060B BOLT 10
3 | 01754-50820B FLANGE BOLT 4 M8*P1.25
4 102056-50080B NUT 4 M8
5 |02176-50100B NUT 4
CROSS-RECESSED HEAD MACHINE 4
6 |03016-50845 SCREW M8XP1.25
4
7 |04013-50100B WASHER M10
4
8 |04015-50080B WASHER M8
9 | T2350-37351 BOLT, HEXAGEN 8
10 |T4145-83721 CAP,SEALING 4
11 |T4815-93211 NUT 4
12 | UD28-50AAA ASSY, FRAME-FR LH !
13 | UD28-50ACA ASSY, FRAME-FRT RH !
14 | UD28-50AEB ASSY, FRAME-MID !
4
15 |C7633-31391 BOLT.HEXAGON SOCKET M8*P1.25
16 |UD28-5131A BRCKET, SUPPORT 2
1
17 |UD28-52ALB ASSY, MIDDLE FRAME-LWR
1
18 |UD28-52AJA ASSY, MIDDLE FRAME-UPPER
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

- 130 -



CHASSIS

UD2-G850002

ROPS GROUP(CREW)

—_
—_

X
4 8
£
5 T
14 | T
i, T 3
~'5- L,
et P,
f:“t"---'- put »i<
Z-!I—T
in
L= :
i4 G
Fh
'-|.-.¥.
12— a3 :
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
19 |UD28-52AGC ASSY, REAR FRAME(CREW) !
20 | T4930-83721 CUSHION, A 4
21 | T4145-83711 COLLAR 4
22 |01133-51270 BOLT, WASHER ! M12*1.25
23 |04013-50120 PLAIN WASHER ! M12
24 |01133-51270 BOLT, WASHER ! M12%1.25
25 |04013-50120 PLAIN WASHER ! M12

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-131 -




CHASSIS

UD2-G850301

MIRROR GROUP

'?.-' -
G— 5
ot
2 ..|.I
i
< % i
- 2 L o
| A
; LI i
et |
: !
1 - e
B
=
CTr
ot 5 -
&
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 01754-50820 FLANGE BOLT ! M8*P1.25
2 |01754-50820 FLANGE BOLT ! M8*P1.25
3 |UD28-59BGB ASSY, MIRROR-RH !
4 | UD28-5909A PIPE, MTG-ARM, MIRROR ! OD19
5 | UD28-5907B GUIDE ARM, MIRROR !
6 |U3215-97831 MIRROR, ENG !
7 | UD28-5906A FRAME, CONN MIRROR-RH !
8 |UD28-5910A SPRING, ARM-TENSIONER !
9 |05411-00532 PIN, SPRING !
11 |UD28-59BEB ASSY, MIRROR-LH !
12 | UD28-5905A FRAME, CONN MIRROR-LH ! T4.5

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-132 -




CHASSIS

UD2-G860001

DECK GROUP

r
a1 T

A : K92400-EU , B : K92440-EU

No. Part Number Description A B Qéy D E I1.C Remark
1 01123-50818 BOLT, WASHER 2 M8*P1.25
2 |U3215-81552 Screw (Black) 4 M6
3 | UD28-6020A DECK LINER, LH ! T2.0
4 | UD28-6021A DECK LINER, RH ! T2.0
5 | UD28-6050A SCREW (M6x10,BLACK) 10 M6
6 | UD28-60AEA FENDER REAR BKRT ASSY_1, LH ! -

7 | UD28-60AFA FENDER REAR BRKT ASSY_1, RH ! -

8 |UD28-60AGA FENDER REAR BRKT ASSY_2, LH ! -

9 |UD28-60AHA FENDER RERAR BKRT ASSY_2, RH ! -

10 |UD28-60ABB FENDER REAR ASSY, LH ! -

11 | UD28-60ACB FENDER REAR ASSY, RH ! -

12 |UD28-6016A TAILGATE HINGE BRKT ! T10.0
13 | U3210-99201 Deck Locking Spring !

14 |05525-50800 PIN, SNAP !

15 |U3210-99811 BUMPER ! N
16 |05525-50800 PIN, SNAP !

17 |04013-50120 PLAIN WASHER ! M12
18 |UD28-6077A DECK STOP ROPE ! -

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-133 -




CHASSIS

UD2-G860001

DECK GROUP

r
a1 T

= .
; 5

A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
19 [01123-50818 BOLT, WASHER ! M8*P1.25
20 |U3210-99751 REAMER BOLT WASHER ! T2.3
21 |01123-50818 BOLT, WASHER ! M8*P1.25
22 |01123-50818 BOLT, WASHER ! M8*P1.25
23 |U3210-99793 DECK POLE COVER ! (& £50%)
24 | UD28-60CBA TAILGATE ASSY ! -
25 |U3210-99793 DECK POLE COVER ! (& £50%)
26 |U3210-99811 BUMPER ! N
27 |U3210-99811 BUMPER ! N
28 |01025-50614 BOLT, WASHER ! M6*P1.0
29 |05511-50218 PIN, SPLIT ! DIA2*18
30 |04013-50120 PLAIN WASHER ! M12
31 |U3210-99851 U-NUT ! M12xP1.25
32 | U3210-99831 REAMER BOLT, FLANGE ! N
33 | UD28-60CDD DECK LOCKING LEVER ASSY ! -
34 |U3210-99811 BUMPER ! N
35 |U3210-99851 U-NUT ! M12xP1.25
36 |UD28-6016A TAILGATE HINGE BRKT ! T10.0

----> Old replace New
<---> Interchangeable

<---- New replace Old <-X-> Not interchangeable

<-O-> Interchangeable with another part(s)

134 -




CHASSIS

UD2-G860001

DECK GROUP

2
]
" A1 TR
o
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
37 |05525-50800 PIN, SNAP !
38 |01025-50614 BOLT, WASHER ! M6*P1.0
39 |01123-50818 BOLT, WASHER ! M8*P1.25
40 [UD28-60AJA DECK STAY ROD ASSY ! -
41 |01025-50614 BOLT, WASHER ! M6*P1.0
42 |05511-50218 PIN, SPLIT ! DIA2*18

43 |U3210-99793

DECK POLE COVER

(& £50%)

44 |UD28-6077A

DECK STOP ROPE

45 |05122-51020

JOINT PIN

DIA10*20

46 |U3210-99831

REAMER BOLT, FLANGE

47 |U3210-99793

DECK POLE COVER

(& £50%)

48 |01025-50614 BOLT, WASHER M6*P1.0
49 |U3210-99751 REAMER BOLT WASHER ! T2.3

50 |UD28-60CAA DECK WALL ASSY ! -

51 | K9100-50241 CUSHION !

52 | K9100-50241 CUSHION !

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-X-> Not interchangeable

<-O-> Interchangeable with another part(s)

-135-




CHASSIS

UD2-G860101

GAS SPRING GROUP

a, =
= Yl o g 5
4 3 "r o
3 .
A ©K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 01173-51085 BOLT ! !
2 |02783-50100 FLANGE NUT ! ! M10XP1.25
3 | 04013-50100 PLAIN WASHER ! ! M10
4 |104015-50100 Plain Washer 2 2
5 |05122-51025 JOINT PIN ! ! DIA10*25
6 |05525-51000 PIN, SNAP ! !
7 |U3215-51441 Collar, Gas Spring 2 2 D20
8 |UD28-70AAB GAS SPRING ! !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 136 -




CHASSIS

UD2-G880001

HOOD GROUP(ORANGE,USA)

1 s
ot 2 : | =
7 i -J- o 2
) e 8 5
. Sl S -
o
12 E
2 -'1
k
1 5
&
15
r
' A : K92400-EU , B : K92440-EU
No. Part Number Description A Qéy D E I1.C Remark
1 01125-50820 BOLT, WASHER 2 M8*P1.25
2 |01754-50820 FLANGE BOLT 2 M8*P1.25
3 | 02763-50080 FLANGE NUT 2 M8XP1.25
1
4 |1 04012-50060 WASHER, PLAIN M6
5 |05525-50600 PIN, SNAP ! DIA1.2
1
6 |T4145-60582 HANDLE ASSY
1
7 |UD28-8011A BUMPER, LWR 4T
1
8 |UD28-80AAA BUMPER BODY ASSY
1
9 |UD28-80ABA FENDER ASSY, RH
1
10 |UD28-80ACA FENDER ASSY, RH
11 | UD28-80ADA HOOD ASSY !
12 | UD28-80AEA HOOD OPEN CABLE ASSY !
13 | UD28-80AFA HOOD LATCH BRKT ASSY !
1
14 | U3215-81561 SCREW
1
15 | U3215-81552 Screw (Black) M6

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 137 -




HYDRAULIC

UD2-G511001 OIL TANK GROUP

—

e
5 & —— 1]
P
: | i ]
2 R
KT K32400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 UD25-0039A Tank Assy - Hyd. ! T5.0
2 |U3215-31052 BRACKET HYD. TANK ! T1.6
3 |U3215-77701 BUSHING-RADIATOR 2 N
4 101025-50618 BOLT ! M6*P1.0
5 |01025-50635 BOLT 2
6 |01125-50825 BOLT, WASHER 2 M8*1.25
7 |04012-50080 WASHER 2 DIA18*T1.2
8 |02054-50080 NUT 2 M8*P1.25
9 |04717-01200 WASHER, SEAL 2
10 |06331-45012 PLUG !
11 | U3210-34041 CONNECTOR !
12 | U3215-31141 TANK CAP ASS'Y !

----> Old replace New <---- New replace Old

<---> Interchangeable <-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 138 -




HYDRAULIC

UD2-G511002

S
=~ e =2
;‘!1 '.u i- bl
i - : o i
L
e
4 n — {1
q—y i o 1
£ =
E -\"-\.-h __'\... . _-
i A
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1
1 | UD25-0040A Tank Assy - Hyd(CREW) T5.0
2 |U3215-31052 BRACKET HYD. TANK ! T1.6
3 | U3215-77701 BUSHING-RADIATOR 2 N
4 |01025-50618 BOLT 3 M6*P1.0
5 |U3215-96511 SCREW, TAPPING ! M6
6 |01125-50825 BOLT, WASHER 2 M8*1.25
2
7 | 04012-50080 WASHER DIA18*T1.2
8 |02054-50080 NUT 2 M8*P1.25
9 |04717-01200 WASHER, SEAL 2
10 |06331-45012 PLUG !
11 | U3210-34041 CONNECTOR !
12 |U3215-31142 TANK CAP ASSY !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 139 -




HYDRAULIC

UD2-G512001

SUCTION LINE GROUP

. b
PR
!
R R
i
EO
b
it
| MR
- S
-
-
3 T
e
-
."-
L1 .50
Bl P e T v

A : K92400-EU , B : K92440-EU

No. Part Number Description A B Qéy D E I1.C Remark
1 U3215-33402 Hyd Flange, Suction !
2 |04810-00200 O RING !
3 |01023-50645 BOLT, WASHER 3
4 | UD25-0004A HOSE, SUCTION !
5 |F6800-91831 BAND, HOSE 2
6 |C7170-22591 GUIDE, HOSE ! PI2.9

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 140 -




HYDRAULIC

UD2-G512002

SUCTION LINE GROUP

=]
. = ot e ) -'j'li,w
- i . ;
---.- r
i - I
: Sl : ;
] ':-\. : 1
i 5 ; v B
w . e
. i b a
e L 0
L
h-..'- B .
Sy Vi s
z i a4 e I
. P F I
e !
ST & 3
5.: i
T
{ il e
. L ]
Hl| L
- S =
fae ]
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1
1 U3215-33402 Hyd Flange, Suction
2 |04810-00200 O RING !
3 |01023-50645 BOLT, WASHER 3
4 | UD25-0028B HOSE, SUCTION !
5 |F6800-91831 BAND, HOSE 2
6 |C7170-22591 GUIDE, HOSE ! PI2.9
7 | T2198-82561 BAND, CORD ! L445

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

141 -




HYDRAULIC

UD2-G513001

GEAR PUMP GROUP

z
ey
A :}kl92400-EU ,B: K92|440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 U3215-33301 HYDRAULIC PUMP ASSY !
2 |01123-50822 BOLT 2 M8XP1.25
3 | T2380-87132 GASKET ! T1.0
4 | T2368-76001 HOLDER,HYD. PUMP !
5 |T2350-76041 SPACER, GEAR PUMP ! DIA27.2*3.5
6 |06331-35010 PLUG 2 M6*P1.0
7 |04714-00100 PACKING 2
8 |E5205-36481 BUSH ! DIA75
9 | T2350-76021 GEAR, 29 PUMP !
10 |T2350-76031 SHAFT, GEAR 18 GEAR PUMP !
11 |04612-00190 SNAP RING !
12 |04512-50080 SPRING WASHER ! M08
13 |02156-50080 NUT ! M8XP1.25
14 |01123-50822 BOLT ! M8XP1.25
15 |01123-50835 BOLT, WASHER 2 M8X1.25
16 |E5760-36332 GASKET, FUEL CAMSHAFT COVER ! (t1.0)
17 |08241-05204 BALL BEARING !
18 |04612-00200 RING, SNAP ! DIA20

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 142 -




HYDRAULIC

UD2-G513001

GEAR PUMP GROUP

c | R
£ a -
P -L- a ¥ ¥ &
I -.*'.

-
!

A e e b

=

Description A B

c

1. L -
:— .lr __.-'_]‘ 4 1=
RTINS
W v
2 o - 17
P T O i
] _I.il.- |.{- E'."I e
i ek oo :
: Lo
! S SE A
! I.-':'I--c'...'.
! 15 AR | S
de=7 R et T
:_.._. -.:-E
- kg AR
- 5 i :.{1.:-_' 1
. . R,
26 ' i -
ki | A
-[i_ ;
i
A : K92400-EU , B : K92440-EU
No. Part Number Qty I1.C Remark

D E

-

19

T4850-45161

ELBOW

20

UD25-0006B

ASSY HOSE, HYD-P1

21

T4931-48011

NUT

PF3/8

22

37150-3447-1

WIR'G CLAMP

T0.5

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 143 -




HYDRAULIC

UD2-G513002

GEAR PUMP GROUP

z
ey
A :}kl92400-EU ,B: K92|440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 U3215-33301 HYDRAULIC PUMP ASSY !
2 |01123-50822 BOLT 2 M8XP1.25
3 | T2380-87132 GASKET ! T1.0
4 | T2368-76001 HOLDER,HYD. PUMP !
5 |T2350-76041 SPACER, GEAR PUMP ! DIA27.2*3.5
6 |06331-35010 PLUG 2 M6*P1.0
7 |04714-00100 PACKING 2
8 |E5205-36481 BUSH ! DIA75
9 | T2350-76021 GEAR, 29 PUMP !
10 |T2350-76031 SHAFT, GEAR 18 GEAR PUMP !
11 |04612-00190 SNAP RING !
12 |04512-50080 SPRING WASHER ! M08
13 |02156-50080 NUT ! M8XP1.25
14 |01123-50822 BOLT ! M8XP1.25
15 |01123-50835 BOLT, WASHER 2 M8X1.25
16 |E5760-36332 GASKET, FUEL CAMSHAFT COVER ! (t1.0)
17 |08241-05204 BALL BEARING !
18 |04612-00200 RING, SNAP ! DIA20

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 144 -




HYDRAULIC

UD2-G513002

GEAR PUMP GROUP

mn
T
"
i

-
!

A e e b

=

! EEAN W
- z
[ A TR oy 1
P gl AT | ol
L - =,
LT S L e *
TR e i
G g T 17
b R T ey
R T TR
RS A -
' il . et
I s it I
i B A
5 Sagte [ .\_-'__:-"' ]
! e 11 i 5 el
i g g
|

-

25 U

I ol

Eog A

. A :'_\;1_:... I
I _ e
e ' Rt -
s | A
i
A : K92400-EU , B : K92440-EU

No. Part Number Description A B Qéy D E I1.C Remark

19

T4850-45161

ELBOW

20

UD25-0029B

ASSY HOSE, HYD-P1

21

T4931-48011

NUT

PF3/8

22

37150-3447-1

WIR'G CLAMP

T0.5

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 145 -




HYDRAULIC

UD2-G514002 HYD. LINE GROUP
e “LJ: . e
f ! %".-:" N
- . ."-.'-l
|'\.:- ) -""i -:..,_- -~
2 W i
-
1 o 1
A o "
T
!
o ' =
E m““h'.- i
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 U3210-34051 CONNECTOR !
2 | T4931-48011 NUT ! PF3/8
3 |UD25-0011A HOSE, HYD-T2 !
4 | F6800-91851 BAND, HOSE 2 12-22mm
5 | T2198-82561 BAND, CORD 3 L445

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 146 -




HYDRAULIC

UD2-G514004

HYDRAULIC LINE GROUP

i
Ao
e, |
s : -
P L
!
H - . ];.
.'.i 2 2
ST :_:- ,
£ LA
£ P
DR s 2
rTy i
-LI. o 1 ES
I ;
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 U3210-34051 CONNECTOR !
2 | T4931-48011 NUT ! PF3/8
3 |UD25-0042A HOSE, HYD-T2 !
4 | F6800-91851 BAND, HOSE 2 12-22mm
5 |T2198-82561 BAND, CORD ! L445

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 147 -




HYDRAULIC

UD2-G531001

POWER STEERING UNIT GROUP

g
= ..-"'u;..-"'
1c - =
—— 3
Tk i _ - - -
¥ i 11 3
gk o -
ok s
. 12 - -~
2 g o
; fa
] z . w 4
i TR
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1
1 U3210-34012 TORQUE GENERATOR
2 |U3210-34061 ELBOW !
3 | T4850-45161 ELBOW !
4 | U3210-34021 CASE,MIDDLE !
5 |U3210-34031 ELBOW !
6 |01125-51035 BOLT 2
7 |04811-10800 O RING !
1
8 |09500-35528 SEAL, OIL TC35*52*8
1
9 |UD15-0004A POWER END SHAFT BOOT T3.5
10 |UD25-0008B ASSY HOSE, HYD-P2 !
11 | UD25-0009B ASSY HOSE, HYD-C2 !
12 |UD25-0010B ASSY HOSE, HYD-T !
13 |37155-3447-1 CLAMP,CORD ! -

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 148 -




HYDRAULIC

UD2-G531002

POWER STEERING UNIT GROUP

. - .-
. B W]
o Al
W
I ;
) e = i .___-
: - i |
i 3
i o e Y o
k - .\{'1?"'\- 14 -
o
Ly LB o rd
b hl - B
it " 1= s - 4
i n 3 it _. a
e ) Lac ] F N ] .
{"1 L) - q E. e
1 g R
A : K92400-EU, B : K92440-EU "~
L. Qty
No. Part Number Description A C D E I1.C Remark
1 U3210-34012 TORQUE GENERATOR
2 |U3210-34061 ELBOW
3 | T4850-45161 ELBOW
4 | U3210-34021 CASE,MIDDLE
5 |U3210-34031 ELBOW
6 |01125-51035 BOLT
7 |04811-10800 O RING
8 |09500-35528 SEAL, OIL TC35*52*8
9 |UD15-0004A POWER END SHAFT BOOT T3.5
10 |UD25-0031B ASSY HOSE, HYD-P2
11 |UD25-0032B ASSY HOSE, HYD-C2
12 |UD25-0033B ASSY HOSE, HYD-T
13 |37155-3447-1 CLAMP,CORD -

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 149 -




HYDRAULIC

UD2-G591001

DUMP CYLINDER GROUP

= e
= o, !
; b o
R
. 11
" - 3 .-.. & "TII‘ e
-
A : K92400-EU , B : K92440-EU v

No. Part Number Description A Qéy D E I1.C Remark

1 UD25-A0001A ASSY, HYD KIT(1) !

2 |U3210-34212 HYD VALVE ASS'Y B !

3 |U3215-32252 Adaptor - Control Valve !

4 |05411-00630 PIN, SPRING ! DIA6*30

5 |T4810-46971 TUBE, CONNECTING !

6 | T4715-47071 CONNECTOR !

7 | T2350-66161 ELBOW 2

8 |04512-50100 SPRING WASHER 2 M10

9 |02176-50100 NUT 2 M10XP1.25
10 |UD25-0012B ASSY HOSE, CYL HYD-A !

11 |UD25-0013A ASSY HOSE, CYL HYD-B !

12 |T2198-82561 BAND, CORD ! L445

13 | UD25-0007A ASSY HOSE, HYD-C1 !

14 | UD25-0002A HOSE, DRAIN !

15 |F6800-91851 BAND, HOSE 2 12-22mm
16 |T2198-82561 BAND, CORD 4 L445

17 |UD25-0017A ASSY CYLINDER, HYD-DUMP !

18 |UD25-0016A PIN, CYL !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 150 -




HYDRAULIC

UD2-G591001 DUMP CYLINDER GROUP

AS
el
Gl
= o _I .
; - = P
14 !
i 11
a" - : .-.. £ "TII‘ e
-
A : K92400-EU , B : K92440-EU "
No. Part Number Description A B Qéy D E I1.C Remark
19 | U3215-32972 Pin, Joint !
20 |04013-50200 Plain Washer 4
21 |05515-51600 PIN, SNAP 2
22 | U3215-32001 ORIFICE !
23 |T4620-66161 TUBE, CONNECTING ! PF1/4
24 |06613-10010 Nipple Grease Fitting, PT1/8"T ! A-M6F
25 |UD22-12ACA HYD LEVER COVER ASSY !
26 | P4410-98251 BOLT ! N
27 |UD22-1211A LEVER LOCKING PLATE ! 3.0T
28 |UD22-12CCA HYD LEVER COVER SUB ASSY ! -
29 |U3215-81552 Screw (Black) ! M6
30 |UD22-11AAA DUMP LEVER ASSY, COMPLETE !
31 |01053-50825 BOLT 2
32 |02156-50080 NUT 2 M8XP1.25
33 |02176-50120 Hex Head Nut ! M12XP1.25
34 | 04012-50080 WASHER 4 DIA18*T1.2
35 |04013-50160 Plain Washer ! M16
36 |04512-50120 SPRING WASHER ! M12
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

- 151 -




HYDRAULIC

UD2-G591001 DUMP CYLINDER GROUP

AS
=1
we
= L S
- F .--. -.
14 !
3 11
- - : y < .\_TII.\,u_\_
-
i
A : K92400-EU , B : K92440-EU

No. Part Number Description A B Qéy D E I1.C Remark
37 |04612-00160 SNAP RING !
38 |05525-50800 PIN, SNAP 2
39 |34150-2939-1 CLAMP, WIRE ! -
40 | P6470-60931 GRIP !

1
41 | U3215-32802 Bracket Assy - Control Valve Cable (Brac

1
42 |U3215-32902 Shaft Lever MTG. HYD.(PIN)

1
43 |U3215-81552 Screw (Black) M6
44 | UD22-11CAA DUMP LEVER ASSY !
45 |UD22-11CCA DUMP CABLE ASSY !

1
46 |02118-50100 NUT M10*P1.25

1
47 |U3215-81552 Screw (Black) M6
48 | U3215-85711 LABEL WARNING, HYD LEVER LOCK !
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

- 152 -




HYDRAULIC

UD2-G591002

DUMP CYLINDER GROUP

-1

7

e

-

=

s 2
s BE
-3 A 1 i
=, 20
oty T i
P 22
Al 2 %
S n %, i a
B R
e Teno |22
& & T
ar s T .
No. Part Number Description A B Qéy D E I1.C Remark
1
1 UD25-A0002A ASSY, HYD KIT(2)
1
2 |U3210-34212 HYD VALVE ASS'Y B
1
3 |U3215-32252 Adaptor - Control Valve
1
4 |05411-00630 PIN, SPRING DIA6*30
1
5 |T4810-46971 TUBE, CONNECTING
6 | T4715-47071 CONNECTOR !
7 | T2350-66161 ELBOW 2
8 |04512-50100 SPRING WASHER 2 M10
2
9 |02176-50100 NUT M10XP1.25
1
10 |UD25-0012B ASSY HOSE, CYL HYD-A
1
11 |UD25-0013A ASSY HOSE, CYL HYD-B
12 |T2198-82561 BAND, CORD ! L445
1
13 | UD25-0030A ASSY HOSE, HYD-C1
14 | UD25-0027A HOSE, DRAIN !
15 |F6800-91851 BAND, HOSE 2 12-22mm
16 |T2198-82561 BAND, CORD 4 L445
1
17 |UD25-0017A ASSY CYLINDER, HYD-DUMP
1
18 |UD25-0016A PIN, CYL

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 153 -




HYDRAULIC

UD2-G591002

DUMP CYLINDER GROUP

-1

7

L

-2

.

| 2
s T
-3 A 1 i
et 2L
ety T A
W 22
Al 2 %
o o A
+ (AP
& F: T
ar, T Tt .

No. Part Number Description A B Qéy D E I1.C Remark
1

19 |U3215-32972 Pin, Joint
4

20 |04013-50200 Plain Washer

21 |05515-51600 PIN, SNAP 2
1

22 | U3215-32001 ORIFICE
1

23 | T4620-66161 TUBE, CONNECTING PF1/4
1

24 |06613-10010 Nipple Grease Fitting, PT1/8"T A-M6F

25 |UD22-12ACA HYD LEVER COVER ASSY !
1

26 |U3215-81552 Screw (Black) M6
1

27 |UD22-15AAA DUMP LEVER ASSY, COMPLETE

28 |01053-50825 BOLT 2
1

29 |02118-50100 NUT M10*P1.25
2

30 |02156-50080 NUT M8XP1.25

31 |02176-50120 Hex Head Nut ! M12XP1.25

32 |04012-50080 WASHER 4 DIA18*T1.2
1

33 |04013-50160 Plain Washer M16
1

34 |04512-50120 SPRING WASHER M12
1

35 |04612-00160 SNAP RING

36 |05525-50800 PIN, SNAP 2

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 154 -




HYDRAULIC

UD2-G591002

DUMP CYLINDER GROUP

-1

7

e

-

=

L T
= J
1— 3 R
- .::-;I 7 RO el | e
v q s 4 .2_“2:
e 3 EE—
¢ . ey
am ooF. Tl .
No. Part Number Description A B Qéy D E I1.C Remark
37 |34150-2939-1 CLAMP, WIRE ! -
38 | P6470-60931 GRIP !
39 |U3215-32802 Bracket Assy - Control Valve Cable (Brac !
40 |U3215-32902 Shaft Lever MTG. HYD.(PIN) !
41 |U3215-81552 Screw (Black) ! M6
42 |UD22-15CAA DUMP LEVER ASSY !
43 |UD22-15CCA DUMP CABLE ASSY !
44 |U3215-81552 Screw (Black) ! M6
45 |34150-2939-1 CLAMP, WIRE ! -
46 |37150-3447-1 WIR'G CLAMP ! T0.5
47 |U3215-81552 Screw (Black) ! M6
48 [U3215-85711 LABEL WARNING, HYD LEVER LOCK !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 155 -




HYDRAULIC

UD2-G592001

WORK CONTROL VALVE GROUP

o
2w
LR .I
- e
A
u £
h _.1._|l.I .
- c - :.I - 1 .H..
= r :-:"-:Ej' [ 5
L)
. Ry e
vl
gt eyl ; :
e A o O L o e
B PR i - ] e k| =
= -
12 7 & Lot
: o vk
. B (L
g ; Tie
T ]
¥ - 1
o £ .
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A C D E I1.C Remark
1 UD25-A0003A ASSY, WORK CONTROL VALVE KIT !
2 |U3215-32432 DU-Sectional Valve !
3 | U3215-32271 BOLT 2
4 |41182-5151-1 U-NUT 2 DIA10
5 |U3215-33701 CONNECTOR B !
6 |U3215-33801 CONNECTOR C !
7 | U3215-33902 COUPLER 2
8 |U3215-33921 CAP 2
1
9 |U3215-32252 Adaptor - Control Valve
10 |05411-00630 PIN, SPRING ! DIA6*30
11 | UD22-13AAA WORK LEVER ASSY, COMPLETE !
12 |UD22-12CBA DUMP CABLE ASSY !
13 |UD22-13CAA WORK LEVER ASSY ! -

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 156 -




HYDRAULIC

UD2-G592002

WORK CONTROL VALVE GROUP

4 7]
Y i1 - T
s 1) By +
% RN A
:{ l".'.- W, et - ."."5.:'“
- [ s e ; s
- - I.L-}\._ |
;:} '\:'FI o
S i
- LR ]
o } et .= .
e .r'.-\. .'I.I:: L -,
R b 11 1 -
r 1 .m
r o 3 it
" . ) ]
B L 17
L—p :
= 4 P - E
[ o .| = - TR 5
g
S e ey, T
.-. - - i . . | .-ri.: .
" A: K92400-EU, B : K92440-EU "
L. Qty
No. Part Number Description A B C D E I1.C Remark
1
1 UD25-A0005A ASSY, WORK CONTROL VALVE KIT
2 |U3215-32432 DU-Sectional Valve !
3 | U3215-32271 BOLT 2
4 |41182-5151-1 U-NUT 2 DIA10
5 |U3215-33701 CONNECTORB !
6 |U3215-33801 CONNECTOR C !
7 |U3215-33902 COUPLER 2
8 |U3215-33921 CAP 2
1
9 |U3215-32252 Adaptor - Control Valve
10 |05411-00630 PIN, SPRING ! DIA6*30
11 | UD22-16AAA WORK LEVER ASSY, COMPLETE !
12 |02118-50100 NUT ! M10*P1.25
13 | 04012-50080 WASHER ! DIA18*T1.2
14 | 04013-50160 Plain Washer ! M16
15 |05525-50800 PIN, SNAP !
16 | P6470-60931 GRIP !
17 |UD22-15CCA DUMP CABLE ASSY !
18 |UD22-16CAA WORK LEVER ASSY !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 157 -




HYDRAULIC

UD2-G592002

WORK CONTROL VALVE GROUP

ul
41— T
= [ ol T
SOTCREREE ) !
" T e s Lt
rhre
Ir - - -:. é_"' M __|"'-=.'H'“
- :'t . .\‘..- .H n.__ , 3 e H 8 o
.."l-'l' -\._IL ;_}'\:.1 2
N T
T -5,
i M T\l
F, 4 L
gt h
i e oy i ..
[__. g i :; r'_"\-l Wi " :- .
S e ey - “
:.' i - '-\.-; -:\I;IJI - £ r {...- |: LI-. 1"' "
R e
B | 1z
17 i ‘B i 3
S 14
- i
a—p - . . it |
4 I D ot -
1 “ .| ..-_._.' s — -
Sl .
Vo
L3 A
- '.-. . " -r.h-
e, - ] -
] £ B

A L | &
“ A:K92400-EU , B : K92440-EU " |

No.

Part Number

Qty I1.C

Description A B C D E Remark

19

04612-00160

SNAP RING

----> Old replace New
<---> Interchangeable

<---- New replace Old <-X-> Not interchangeable

<-O-> Interchangeable with another part(s)

- 158 -



HYDRAULIC

UD2-G593001

WORK HYDRAULIC HOSE GROUP

[
-_.-_|. £ '.:i.-
pE g - 2,
[ s
oy
e
3 et ¥
- - r '”::]:'1 : | FLH
e et L
S P o i
] At e
L Py T Ha a—J' 5 M-‘i"’ i
1 P i RIS A
S ’l;* i G i
EX - .,-;_"-'"‘:_ P ] .-'Ilfc"-..
R T |
Sl e ey
T oy Lk 3 in
1 L | fach #..:_‘1 ¥
ey A T
i s
e
P
g5 ";.!:-."I- #-5.
ity (T
5
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 1
1 U3215-33201 ASSY, HYD KIT(3)
2 |U3215-33902 COUPLER ! !
3 3
3 |U3215-33912 COUPLER, PLUG ASSY
4 | U3215-33921 CAP ! !
3 3
5 |U3215-33931 PLUG CAP
1 1
6 |U3215-33951 HOSE, HYD

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 159 -




ELECTRICAL

UD2-G611002

ENGINE ELECTRICAL GROUP(1)

I
’ A : K92400-EU , B : K92440-EU
No. Part Number Description A Qéy D E I1.C Remark
1 E7240-32731 TEMPERATURE SENSOR ASSY !
2 |E5500-39013 OIL SWITCH !
3 | E6820-60011 GROUP,ENGINE STOP SOLENOIDE !
4 102761-50060 FLANGE NUT 2 M6XP1.0

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 160 -




ELECTRICAL

UD2-G613001

STARTER MOTOR GROUP

E - 3
i “«: 5
& e :
W |
T _.:."'_._ -_.I = "
Ry A ks I- i
E| '\. ", T .'i' 1 = -:' !
il ) et | ;'I' e
it e
5
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 1
1 04512-50100 SPRING WASHER M10
1 1
2 |02176-50100 NUT M10XP1.25
1 1
3 |E5700-51162 GASKET T0.5
4 |E5760-63011 START MOTOR ASSY ! !
5 |01133-51030 BOLT, WASHER ! ! M10*1.25

----> Old replace New

<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 161 -




ELECTRICAL

UD2-G613502

BATTERY GROUP

R " ‘n
Fo—ay T ]
B e
".;."'1" S
] — 7 1
' e f |'|..
- I_I ' -a."-EI ] ias 43
o . “y ﬂ
-l
1
|
o 14 =
.
| g -
! __I,.-'I -
! 13 T Y
.""'- " - .":'
o F A
o sl
W Sy !
o ¥ .-\. e Ir-.,
- ‘A : K92400-EU , B : K92440-EU
No. Part Number Description A Qéy D E I1.C Remark
1 UD26-0003A ASSY WIRE HARNESS, BATTERY EARTH 1
-(EU1)
1
2 |02156-50080 NUT M8XP1.25
1
3 | 04512-50080 SPRING WASHER M08
1
4 |101754-50616 BOLT, FLANGE M6*P1.0
5 |U3215-60202 BATTERY CLAMP ASSY ! -
2
6 |U3215-60213 BATTERY PIN <0>6
7 | U3215-60522 BATTRY COVER !
6
8 |02761-50060 FLANGE NUT M6XP1.0
9 |UD26-0001A ASSY WIRE HARNESS, BATTERY !
4
10 |03054-50430 SCREW
2
11 |T2185-82551 CODE_BAND L290
12 |C7910-42205 BATTERY ASS'Y, GB80OR !
1
13 |01754-50612 BOLT, FLANGE M6*1.0
1
14 |37150-3447-1 WIR'G CLAMP T0.5

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 162 -




ELECTRICAL

UD2-G614501

GLOW CONTROL GROUP

'

e
ﬁ':-._ :
0
s '
8" :]ll." 2,
2 1 T
A K92400-EU , B : K92440-EU
No. Part Number Description A Qéy D E I1.C Remark
1 T5535-69951 RELAY(4P) ! Bracket
2 |01754-50612 BOLT, FLANGE ! M6*1.0
1

3 | T4620-69472

WIRE HARNESS 3

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 163 -




ELECTRICAL

UD2-G615502

SAFETY STARTER GROUP

]
ok
w
- v e T
R e A
I 7 G e
A :'K92400:EU , B : K92440-EU

No. Part Number Description A B Qéy D E I1.C Remark
1 T5520-75171 ASSY SWITCH,STARTER ! !

1 1
2 | UD26-0008B ASSY UNIT, DISPLAY-(EU)
3 | 01754-50620 BOLT, FLANGE 2 2

1 1
4 | T5535-69951 RELAY(4P) Bracket
5 |01754-50612 BOLT, FLANGE ! ! M6*1.0

1 1
6 |55511-2118-3 CALBLE, GROUNDING 0.26%11*24
7 |01754-51020 BOLT ! !

1 1
8

T4520-41821

ASSY SWITCH,STOP

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 164 -




ELECTRICAL

UD2-G621001 HEAD LIGHT GROUP

No. Part Number Description A B Qéy D E I1.C Remark

1 UD26-0010A ASSY HEADLIGHT-(LH) ! !

2 |UD26-0050A BULB, HALOGEN-HS1 12VX35WX35W ! !

3 |UD26-0011A ASSY HEADLIGHT-(RH) ! !

4 | T5520-50616 SCREW 10 10

----> Old replace New <---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable
<---> Interchangeable

- 165 -




ELECTRICAL

UD2-G622501

REAR COMBINATION LAMP GROUP

s
T
I
2
'\.I._;- __|
.'.ﬂ.. ;
._ i 4 ; -
i e 4
" el
- L :..'I-l:"' a
i
i
.
X - 1L L 2
H o _I 3
A ' K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 T2611-75892 REAR LAMP ASSY, LH ! !
2 |T2611-79011 BULB, 12VXP21W 2 2
1 1
3 | T2611-79021 BULB,LIGHT(27W)
4 | T2611-75882 REAR LAMP ASSY, RH ! !
5 |U3215-60171 COMBI LAMP BRACKET, RR 2 2
6 |02761-50040B FLANGE NUT 4 4 M4
7 |01754-50614B BOLT,FLANGE 4 4 M6

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 166 -




ELECTRICAL

UD2-G625001

LICENSE LAMP GROUP

r i
5
kot ; =
2 B 1
. :'.I ) |
3 A
S |
=g
i
- E
- TTEERIH
£
A : K92400-EU , B : K92440-EU
L. Qty

No. Part Number Description A B C D E I1.C Remark
1 01754-50612B FLANGE BOLT 2 2 M6
2 |UD26-0045A NUMBER BOARD SUPPORT PLATE ! ! T3.2
3 | 03024-50414 SCREW, WASHER 2 2

4 |T2611-75712 LICENSE PLATE LAMP ASSY ! !

1 1

5 |T2611-79021 BULB,LIGHT(27W)

6 |02761-50040 NUT, FLANGE 2 2

7 |T2185-82551 CODE_BAND ! ! L290
8 |T2185-82551 CODE_BAND ! ! L290
9 |T2185-82551 CODE_BAND ! ! L290
10 |T2185-82551 CODE_BAND ! ! L290
11 |T2185-82551 CODE_BAND ! ! L290
12 | U3215-60191 WIRE HARNESS,PLATE LAMP ! !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 167 -




ELECTRICAL

UD2-G625501 LIGHT CONTROL GROUP
Wi
R
(L SR
.";?'“:'“ -a.:; 11
TR
[z,
) "
Fl
A : K92400-EU , B : K92440-EU
No. Part Number Description A Qéy D E I1.C Remark
1 T5520-69031 ASSY COMBINATION SWITCH !
2 |01053-50516 BOLT 3
3 |UD26-0035A SWITCH, EMERGENCY LAMP-VERTICAL !
4 | T4025-68301 COVER S

----> Old replace New <---- New replace Old

<---> Interchangeable <-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 168 -




ELECTRICAL

UD2-G631005

WIRE HARNESS GROUP

3
)
L -
B . O
oy
A e,
T e 1
-;I T —ry
e Tl e Ko
Ay ;
L : |
el & I'H. LI
i P s
n}‘%
Ui ) 1o
R - =
s I
o
1
T . L
el ;'.;: ko "-\.-I s x‘
A :'K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1
1 UD26-0014C ASSY WIRE HARNESS, MAIN-(CVT_EU)
2 | T5520-31052 UNIT, FLASHER !
1
3 | T4815-89171 GROMMET N
4 | 01754-50645 2
5 |02761-50060 FLANGE NUT 2 M6XP1.0
1
6 |U3215-60162 RELAY BRACKET ASSY -
7 |01754-50616 BOLT, FLANGE 3 M6*P1.0

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 169 -




ELECTRICAL

UD2-G632001

POWER SOCKET GROUP

] .:.: [
> Loy
.. b '.:e'.'-.-'ﬂ:';l:.:!'
= 'rf :
{ e
! W T
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 T4935-92502 SOKET ! !
2 |UD26-0057A SOCKET-USB-POWER ! !
WIRE HARNESS ASSY, CONNECTING- 1 1

3 | UD26-0056A

USB-POWER

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 170 -




ELECTRICAL

UD2-G632501

WIRE HARNESS FIXING GROUP

A : K92400-EU , B : K92440-EU

No. Part Number Description A B Qéy D E I1.C Remark
1 T2198-82551 BAND,CORD % % L445
2 | T2198-82571 BAND CABLE » *

----> Old replace New

<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-171 -




ELECTRICAL

UD2-G633001

GROUP FOR DISPLAY CONTROL

- S 3 -
T Rl i :
: R Mt e e T b oo
. e, TR TR R o
3 q?' "\-.. ._.1.1.4--\.I_—:-_;-.l.- :_' R Rl .
" s A ;. ETa s <
B Lo
P
T
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A C D E I1.C Remark
1 UD26-0022B ASSY PANEL, INSTRUMENT !
2 |02761-50060 FLANGE NUT 3 M6XP1.0

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-172 -




ELECTRICAL

UD2-G633501 FUEL SENDER GROUP
r | i‘\'
L- ':f'
i
LS
Y
i i
LAY
i : ,,._
N =,
:.' "-\l. - . '\.-.
L = bt
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 U3215-69922 UNIT,FUEL ! ! N
2 |04512-50040 WASHER, SPRING S S M4
3 | 02054-50040 NUT & S M4*P0.7

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-173 -




ELECTRICAL

UD2-G634501

HORN GROUP

A : K92400-EU , B : K92440-EU

No. Part Number Description A Qéy D E I1.C Remark
1 T4144-75952 ASSY HORN ! Zgéﬁ:gl ’110
2 |01754-50810B FLANGE_BOLT !

----> Old replace New

<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

174 -




ELECTRICAL

UD2-G637502

PARKING BRAKE BUZZER GROUP

sarst

o
A : K92400-EU , B : K92440-EU

No. Part Number Description A Qéy D E I1.C Remark
1 U3210-47211 BUZZER ! N
2 |01754-50630 FLANGE BOLT ! M6 x 30
3 | 02761-50060 FLANGE NUT ! M6XP1.0

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 175 -




OPTION

UD2-G295101

DUST SHIELD GROUP(OTP)

. L
'lP'-: E -
E =
.o T
- -\.'_ £
e ey
redEy B
.III
Lo '
ae, R C |
2 o R
. Ty ool & L
R
) A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 U3215-52354 ASSY, DUST SHIELE ! ! -
2 |01025-50618 BOLT 6 6 M6*P1.0
3 |01025-50638 BOLT, WASHER 4 4 M6*1.0
4 | U3215-52402 SHIELD-DUST, FR LH ! ! 3.0t
5 |U3215-52702 SHIELD-DUST-FR RH ! ! -
2 2
6

U3215-55201

DUST SHIELD, RR

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 176 -




OPTION

UD2-G391001

TIRE GROUP(MUD,OPTION)

-
-
=

A : K92400-EU , B : K92440-EU

No. Part Number Description A B Qéy D E I1.C Remark
1 UD23-A910AA WHELL&TIRE ASSY,MUD(PACKING) ! !
2 |U3210-63342 Cap-Wheel 4 4
3 |UD23-8005A WHEEL NUT 2 2
4 | UD23-82AAA WHEEL&TIRE ASSY(MUD,LH) 2 2
5 |UD23-8001A WHEEL FRT ! !
6 |UD23-8207A TIRE(MUD,LH) ! !
7 |UD23-82ABA WHEEL&TIRE(MUD,RH) 2 2
8 |UD23-8001A WHEEL FRT ! !
9 |UD23-8209A TIRE(MUD,RH) ! !

----> Old replace New
<---> Interchangeable

<---- New replace Old <-X-> Not interchangeable

<-O-> Interchangeable with another part(s)

-177 -




OPTION

UD2-G392001

TIRE GROUP(TURF,OPTION)

d
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 UD23-A920AA WHELLS&TIRE ASSY, TURF(PACKING) ! !
2 |U3210-63342 Cap-Wheel 4 4
3 | UD23-8005A WHEEL NUT 2 2
4 | UD23-83AAA WHEEL&TIRE ASSY(TURF-FRT) 4 4
5 |UD23-8001A WHEEL FRT ! !
6 |UD23-8307A TIRE(TURF) ! !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-178 -




OPTION

UD2-G394001 TIRE GROUP(AL,WORK-OPTION)

=

d
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 UD23-A940AA WHELLS&TIRE ASSY,AL(PACKING) ! !
2 |U3210-63342 Cap-Wheel 4 4
3 | UD23-8005A WHEEL NUT 20 20
4 | UD23-84AAA WHEEL&TIRE ASSY(WORK,AL) 4 4
5 |UD23-8007A TIRE(WORK) ! !
6 |UD23-8401A WHEEL(AL) ! !
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

-179 -



OPTION

UD2-G691001 BEACON GROUP(OPTION)

o
3 : \.. 0 3
gty il : g
-II";.‘ | P P
R
| e
i .':. 4
p, ! z
i
I.
[§
A : K92400-EU, B : K92440-EL5
No. Part Number Description A B Qéy D E I1.C Remark
1 UD26-A0001A ASSY BEACON LAMP ! !
2 U3215-69611 LAM'P CONNECTION WIRE HARNESS 1 1
ASS'Y
3 |01023-50618 BOLT, WASHER 2 2
4 |02056-50060 NUT 2 2 M6*P1.0
2 2
5 |01025-50616 BOLT, WASHER M6*P1
3 3
6 |T2185-82551 CODE_BAND L290
7 UD26-0042A ASSY, BEACON BRACKET SUB ! !
1 1
8 |T5210-68553 WARINING LIGHT
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

- 180 -




OPTION

UD2-G691501

7PIN SOCKET GROUP(OPTION)

Z

A: K9240J-E"u , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark

1 UD26-A0003A ASSY 7 PIN SOCKET ! !

2 |T2185-95612 BRACKET, SOCKET 7PIN ! !

3 | T2611-69933 7 PIN SOCKET ! !

4 |01754-50818 FLANGE BOLT 2 2

5 |02763-50080B FLANGE NUT 2 2 M8

6 |03054-50535 3 3

7 | T2185-82561 BAND,CORD ! ! L200

----> Old replace New

<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-181 -




OPTION

UD2-G692001

FRONT WORKING LAMP GROUP(OPTION)

T5535-54221

WORKING LAMP SWITCH, FR

k]
[
I
)
]
_.}‘H
No Part Number Description Qty I1.C Remark
: A B (o] D E :
1 UD26-A0004A ASSY WORKING LAMP ! !
2 | T2185-82551 CODE_BAND 6 6 L290
1 1
3 | T5535-69961 RELAY(5P) Bracket
4 | U3215-60391 ASSY WIRE HARNESS WORKING LAMP ! !
5 |UD26-0058A WORKING LAMP BRKT 2 2 T5.0
6 |UD26-0061A ASSY, WORKING LAMP 2 2
7 |01754-50825 FLANGE BOLT 4 4 M8XP1.25
1
8
1
9

UD26-0064A

WIRE HARNESS, CONNECTING WORK

LAMP

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-182 -



7
1 H
‘i
: R
E] . i
LE R i ¥
o T
x it -
[ LT . 3
- R i
= : = : - -~
q H
it =
1 .
[ i
-t
|;: * 2
PO b
5 &
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 1
1 UD26-A0005B ASSY FOG LAMP
1 1
2 | T5535-69961 RELAY(5P) Bracket
1 1
3 |UD26-0047A SWITCH
1 1
4 | UD26-0052B BRKT, MTG FOGLAMP T4.5
1 1
5 |UD26-0054A FOG LAMP MTG BRKT,RH T4.5
6 |01754-50616 BOLT, FLANGE 4 4 M6*P1.0
4 4
7 |02761-50060 FLANGE NUT M6XP1.0
WIRE HARNESS, CONNECTING FOG 1 1
8 |UD26-0063A LAMP SWITCH
2 2
9 |UD26-0074A ASSY LAMP, FOG
1 1
10 | UD26-0068A BULB, HALOGEN-H7, 55W
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

- 183 -



OPTION

UD2-G694501

REAR BUZZER GROUP(OPTION)

o
.
=
z
1-| .
L]
B
e
; A e
- T
W 4 o~ 7 il
A : K92400-EU , B : K92440-EU !
L. Qty
No. Part Number Description A C D E I1.C Remark
1 UD26-A0006A ASSY REVERSE BUZZER !
2 |U3215-69811 BUZZERASSY !
3 | T4810-69251 MICRO SWITCH !
1
4 | T5535-69961 RELAY(5P) Bracket
5 |01754-50655 !
2
6 |T2185-82561 BAND,CORD L200
7 |02761-50060B FLANGE NUT ! M6
8 |02054-50030 NUT 2
9 |03054-50316 SCREW 2

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 184 -




OPTION

UD2-G794101

STEP MAT GROUP(OTP)

)
- A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 UD27-A941AA FLOOR MAT(PACKING) ! !
2 |U3215-81561 SCREW 4 4
3 | UD27-4031A STEP MAT ! ! 10T
4 | UD27-5950A SCREW 2 2 M8X1.25

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 185 -




OPTION

UD2-G795101

SKID PLATE GROUP

i
|
3 \ |
S i |
., | i
el i %
B - I r
g ey A s zoge bond I i prat
| et ! | R i G
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1
1 UD27-A951AB SKID PLATE ASSY(PACKING)
2 |01754-50610 FLANGE BOLT 2 M6XP1.0
1
3 |UD27-5901A PLATE, SKID-MID T1.2
1
4 | UD27-5903B PLATE, SKID-LH T1.2
1
5 |UD27-5905A PLATE, SKID-RH T1.2
6 |04014-50060 WASHER, PLAIN !
7 |02751-50060 FLANGE NUT ! M6*P1.0
8 |01023-50645 BOLT, WASHER !
9 |UD27-59BAA SKID PLATE SUB ASSY ! -
1
10 [01754-50612 BOLT, FLANGE M6*1.0
----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable

<-O-> Interchangeable with another part(s)

- 186 -




OPTION

UD2-G795201 WINCH MOUNT GROUP(OPTION)

]

[
PR o -
z SRRt |

A : K92400-EU , B : K92440-EU

No. Part Number Description A B Qéy D E I1.C Remark
1 1
1 UD27-592AA BRKT ASSY, MTG WINCH(PACKING)
1 1
2 |01754-50825 FLANGE BOLT M8XP1.25
3 |UD27-59BCA BRKT ASSY, MTG WINCH ! !
----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable <-O-> Interchangeable with another part(s)

- 187 -



OPTION

UD2-G795301

HAND THROTTLE GROUP(OPTION)

#
i
;
"8, el 5
B il it e ¥
'x I | o : -
b LAl e 2
; i, Qe EY f- :;:: .L.-.-_ -
e !
v 4 1IJ £ E '_I_': i
ol ¥ 5
o -.;-f:j'
i . ’ %
) o
A: K92460-EU', B K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 U3219-74402 ACCEL ASSY ! ! N
2 |01754-50616B FLANGE BOLT 2 2 M6
3 |02176-50120B NUT 2 2 M12
4 104013-50060B WASHER 2 2 M6
5 |04013-50120B WASHER ! ! M12
6 |05525-50600 PIN, SNAP ! ! DIA1.2
7 | T2670-60091 LINING,BRAKE ! !
8 | T4835-17241 SPRING 2 2
9 | U3210-74551 Lever Assy - Hand Accelerator ! ! N
10 | U3210-74591 Bracket ,Hand Accel Lever Assy ! ! N
11 | U3210-85591 LABEL ! ! N
12 | U3214-85591 LABEL ! ! N
13 | U3215-74501 CABLE, HAND ACCEL ! ! N
14 |U3215-85211 LABEL, SPEED CONTROL ! ! N

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 188 -




OPTION

UD2-G795501 FRONT HITCH GROUP-OPT

3
i A : K92400-EU , B : K92440-EU

No. Part Number Description A B Qéy D E I1.C Remark

1 U3210-97501 ASSY, FRONT HITCH ! !

2 |01135-51025B WITH WASHER BOLT 6 6 M10

3 | U3210-97511 ASSY, FRONT HITCH ! !

----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable <-O-> Interchangeable with another part(s)

- 189 -




OPTION

UD2-G795701 FRONT WORKING LAMP GROUP(OPTION)

A
I
)
e 2 : -
g o— ;_I 5 i i
- A': K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark

1 UD27-A956AB PLATE, BLOCK HEADLAMP(PACKING) ! !
2 | UD27-59AEB ASSY, PLATE BLOCK HEADLAMP-LH ! !
3 | UD27-59AFB ASSY, PLATE BLOCK HEADLAMP-RH ! !
4 | 01754-50610 FLANGE BOLT 4 4 M6XP1.0
5 |01754-50640 FLANGE BOLT 2 2
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

- 190 -




OPTION

UD2-G890101

SAFTY GLASS GROUP-OTP

125 11 241
|
R U ol PRt o L I L AU 1Lk
: = 3 |
'] = .
:|__... ————— el _._]_E_:_
3 e Bl
Sz
PO R ;
g 2
| 3 B
i 3 e
1 1! Z: _
1 T 14
: " !
i
“ 1!
; - =1 v 1
I ] a [= PR
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 1
1 UD28-A901AB WINDSHIELD ASSY(TEMP)
4 4
2 |01123-50816 Hex Head Cap Screw M8*P1.25
2 2
3 |01123-50845 BOLT, WASHER M8*P1.25
13 13
4 | 02763-50080B FLANGE NUT M8
2 2
5 |03016-50830 BOLT
CROSS-RECESSED HEAD MACHINE 2 2
6 |03016-50840 SCREW M8XP1.25
7 | 04613-50050 SNAP RING 2 2
5 5
8 |C7210-38511 SCREW M6 X 12
1 1
9 |C7280-89211 BRACKET N
8 8
10 | T4125-08201 FLANGE BLOT
4 4
11 | T4145-83711 COLLAR
12 | T4145-83721 CAP,SEALING 4 4
1 1
13 | T4340-87181 ASSY TANK N
2 2
14 | T4520-87402 PACKING, 1 T3
5 5
15 | T4625-55431 FLANGE BOLT
1 1
16 | T4815-82431 WIPER, 16-INCH
1 1
17 | T4815-89171 GROMMET N
6 6
18 |T4815-93211 NUT

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-191 -




OPTION

UD2-G890101

SAFTY GLASS GROUP-OTP

12
ey 11 17
s,
S M | 2K
- i e
125 11 241
]
R U ol PRt o L I L AU 1Lk
; = 3 |
'] e .
:|__... ————— el _._]_E_:_
TR Bl
:"c__ ! e
4% | I.' 2 =2
£l ‘
I TR R ;
A4 R fr..,?"- -2
a5 50 . " = L
1 1! Z: _
|_ 0 . =
i a I 1%
gt ity 3 '
e
; " (¥
; e
= 21 v 1E
I ] a [= PR
A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
2 2
19 |T4930-83701 HEAD PIN, SIDE MIRROR
20 |T4930-83721 CUSHION, A 4 4
4 4
21 | T4930-83731 CUSHION, B
1 1
22 | T4930-85081 GRIP, SIDE, LH
1 1
23 | T4930-85091 GRIP, SIDE, RH
1 1
24 | T5270-69913 ASS'Y CONT-MULTI 3.0t
2 2
25 | T5525-80331 BOOT N
1 1
26 |T5710-69971 RELAY, 5P
27 |U3210-97221 BRACKET ASSY,FRONT WIPER MOTOR ! ! N
1 1
28 |U3210-97251 COVER,FRONT WIPER MOTOR 3.0t
29 |U3215-97161 SCREW 2 2 N
ASSY WIRE HARNESS, CONNECTING 1 1
30 |UD26-0017A WIPER
1 1
31 | UD26-0036A SWITCH, WIPER-FR LED
7 7
32 |UD27-0022A GANISH CLIP
4 4
33 | UD28-5966A UPR FRAME STAY
1 1
34 | UD28-5968A ELEC COVER
1 1
35 | UD28-5975A COVER LWR
1 1
36 |UD28-5976A LWR COVER RUBBER

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-192 -




OPTION

UD2-G890101

SAFTY GLASS GROUP-OTP

125 11 241
|
R L S el e ¢ Nl Bl e e T (R P 1c
5 bt : |
'] e .
:|__... ————— el _._]_E_:_
TR Bl
Sz
PO RS ;
&l :,_‘!}‘- : .
T ¢ N
1 1! Z: _
1 T 14
: " i
e
“ 1!
; e
=5 21 e -
I ] a [= PR
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
37 |UD28-5977A WASHER HOSE ! !
38 |UD28-5982A SPRING HINGE 2 2
39 | UD28-5986A TANK BRKT ! !
40 [UD28-5992A HOLE CUTTER ! !
41 |UD28-5993A ARM, WIPER ! ! -
42 |UD28-59BJB ! !
43 |UD28-59BLB FRAME LWR ASSY ! !
44 |UD28-59CCA TEMPERED GLASS SUB ASSY ! !
45 |UD28-5981A FRT GLASS ! !
46 |UD28-5980A FRT TEMPERED GLASS ! !
47 |T2198-82571 BAND CABLE 3 3

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-193 -




OPTION

UD2-G890501 CANOPY GROUP

T E
4%
5—% -
b —k - A ;
Toa A
c
§—%
4
»oE ¥
; = T Sl
A : K92400-EU , B | K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 UD28-A905AB ASSY, CANOPY(PACKING) !
2 |01754-50820 FLANGE BOLT 4 M8*P1.25
3 | 01754-50825 FLANGE BOLT 4 M8XP1.25
4 | 02056-50080B NUT 8 M8
5 |04015-50080B WASHER 8 M8
6 | T4520-87402 PACKING, 1 16 T3
7 | T4815-93211 NUT 8
8 | U3300-A1013 CANOPY ! T2.5
9 |UD28-5901B BRKT, MTG CANOPY-FRT 2 T3.2
10 |UD28-5902B BRKT, MTG CANOPY-MID 2 T3.2
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

- 194 -




OPTION

UD2-G890502

CANOPY GROUP

.

R 4
11 E
<]
c
T A
L —- -
B |
F—a oo
n AN ol
4 H]
5.3
s %
e L]
A — L Zo
i it 1
a
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1
1 UD28-A905BB ASSY, CANOPY(CREW, PACKING)
2 |01754-50820 FLANGE BOLT 4 M8*P1.25
3 | 01754-50825 FLANGE BOLT 8 M8XP1.25
4 102056-50080B NUT 12 M8
5 |04015-50080B WASHER 12 M8
6 | T4520-87402 PACKING, 1 20 T3
7 |T4815-93211 NUT 12
8 |U3300-A1013 CANOPY ! T2.5
1
9 |U3300-A1033 CANOPY(2P) T2.5
10 |UD28-5901B BRKT, MTG CANOPY-FRT 2 T3.2
11 | UD28-5902B BRKT, MTG CANOPY-MID 2 T3.2
12 |UD28-59BAB BRKT ASSY, MTG CANOPY-RR 2

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-X-> Not interchangeable

<-O-> Interchangeable with another part(s)

- 195 -




OPTION

UD2-G890701 MIRROR GROUP

w a1
e, !
3 .i..-!--: o
i —|: | £ ey
z i ) 2
i o
! -
i ) ﬁJ_._
1 | L R
A : K92400-EU , B": K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1
1 UD28-A907AA MIRROR ASSY(PACKING)
2 |01754-51020 BOLT !
3 |01754-51020 BOLT !
4 | UD28-59BEB ASSY, MIRROR-LH !
5 |01754-51020 BOLT !
6 |UD28-59BGB ASSY, MIRROR-RH !
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

- 196 -




OPTION

UD2-G891101

HEAD REST GROUP

—_
=l =Tr1

UD28-5933A

| : | a 1
W 5

.": ™

|. !

! a ek g

s A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark

1 UD28-A911AA HEADREST, 2P(PACKING) ! !
2 |U3215-97642 HEAD REST ASSY 2 2 N
3 |UD28-59AAA ASSY, HEADREST BRACKET 2 2
4 101754-50612B FLANGE BOLT 8 8 M6
5 |01754-50835B FLANGE_BOLT 4 4
6 |02763-50080B FLANGE NUT 4 4 M8
7 COVER PLATE, HEADREST BRACKET 2 2 T1.2

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 197 -




OPTION

UD2-G891301

HEAD REST GROUP

—_
=l =Tr1

| : | 3 -
W 5

.": ™

|. !

! a ek g

- A : K92400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark

1 UD28-A913AA HEADREST,4P(PACKING) !
2 |U3215-97642 HEAD REST ASSY 4 N
3 | UD28-59AAA ASSY, HEADREST BRACKET 4
4 101754-50612B FLANGE BOLT 16 M6
5 |01754-50840B FLANGE_BOLT 8
6 |02763-50080B FLANGE NUT 8 M8
7 |UD28-5933A COVER PLATE, HEADREST BRACKET 4 T1.2

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 198 -




OPTION

UD2-G891501

REAR SCREAN GROUP

[

o
L=

o

=

) A : K82400-EU , B : K92440-EU
No. Part Number Description A B Qéy D E I1.C Remark
1 UD28-A915AA REAR SCREEN ASSY(PACKING) ! !
2 |01754-50825B FLANGE_BOLT 2 2
3 | 01754-50835B FLANGE_BOLT 4 4
4 101754-50840B FLANGE_BOLT 6 6
5 |02763-50080B FLANGE NUT 6 6 M8
6 | T4520-87402 PACKING, 1 12 12 T3
7 |UD28-5921A GRILL, MESH ! ! T2.0
8 |UD28-5923A CLAMP 2 2

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 199 -




OPTION

UD2-G891701

SEAT COVER GRO-OTP

P
- ..l
-_.'.l
L 2
; R
Ei =
[
4
-
g T 3
A : K92400-EU , B : K92440-EU
L. Qty
No. Part Number Description A B C D E I1.C Remark
1 UD28-A917AA COVER, SEATBACK(PACKING) ! !
2 |UD28-5925A COVER, SEATBACK ! ! T1.2
3 | U3215-81552 Screw (Black) 10 10 M6

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 200 -




OPTION

UD2-G892101

HOOD BOX GROUP-OTP

-

v _..__..-_._._ LI PRIy AL
'

]

.

No. Part Number Description A B Qéy D E I1.C Remark
1 UD28-A921AA HOOD STORAGE ASSY(PACKING) ! !
2 |01123-50845 BOLT, WASHER ! ! M8*P1.25
3 |01123-50855 BOLT, WASHER 2 2
4 102751-50080 Flange Nut 3 3 M8X1.25
5 |53415-4128-1 BOLT ! !
6 |55571-3238-1 BOLT 2 2
7 |UD27-0020A SPEED NUT(M6) 4 4
8 |UD28-8031A ! ! 3.5T
9 |UD28-8033A HOOD BOX BRACKET ASSY 3 3

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-201 -




OPTION

UD2-G892501

HALF DOOR GROUP-OTP

2 i
'A% K92400-EU , B : K92440-EU"

No. Part Number Description A Qéy D E I1.C Remark
1 UD28-A925AA HALF DOOR ASSY,KIOTI(PACKING) !
2 |02114-50080 NUT 2 M8*P1.25
3 |U3215-81552 Screw (Black) 18 M6
4 |U3215-97161 SCREW 16 N
5 |UD27-7003A SEAT BELT WARING LABEL(EN) 2
6 |UD27-7004A DOOR LOCK WARING LABEL(EN) 2
7 |UD27-7031A HALF DOOR LABEL(KIOTI),LH !
8 |UD27-7033A HALF DOOR LABEL(KIOTI),RH !
9 |UD28-4017A FRT SHROUD COVER, LH ! T3.0
10 |UD28-4019A FRONT SHROUD COVER, RH ! T3.0
11 |UD28-4031A HALF DOOR STRIKER 2
12 |UD28-40ACA HALF DOOR ASSY,LH !
13 |01754-50622 BOLT, FLANGE 2
14 |03054-50412B BOLT 2 M4
15 | U3215-81552 Screw (Black) 3 M6
16 |UD28-4015A HALF DOOR CABLE RETAINER !
17 |UD28-4021A HALF DOOR, LH !
18 | UD28-4023A HALF DOOR ROD, LH !

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-202 -



OPTION

UD2-G892501

HALF DOOR GROUP-OTP

2
'A% K92400-EU , B : K9244

No. Part Number Description A Qéy D E I1.C Remark
19 |UD28-40CAA HALF DOOR CATCH ASSY, LH !

20 |UD28-40CCA HALF DOOR HANDLE ASSY !

21 |UD28-40CFA HALFDOOR MTG BRKT ASSY,LH ! -
22 |UD28-4035A HALF DOOR CUSHION !

23 | UD28-40AEA HALF DOOR ASSY,RH !

24 | 01754-50622 BOLT, FLANGE 2

25 |03054-50412B BOLT 2 M4
26 |U3215-81552 Screw (Black) 3 M6
27 |UD28-4023A HALF DOOR ROD, LH !

28 |UD28-4029A HALF DOOR, RH !

29 |UD28-40CBA HARF DOOR CATCH,RH !

30 |UD28-40CCA HALF DOOR HANDLE ASSY !

31 | UD28-40CDA HARF DOOR MT. BRKT. ASSY,RH !

32 |UD28-4015A HALF DOOR CABLE RETAINER !

33 | UD28-4035A HALF DOOR CUSHION !

34 |UD28-40AFA HALF DOOR HINGE ASSY 4

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 203 -




OPTION

UD2-G892901

GUARD GROUP-OTP(EXTENDABLE)

A : K92400-EU , B : K92440-EU

No. Part Number Description A Qéy D E I1.C Remark

1

1 UD28-A929AA GUARD ASS,Y(PACKING)

2 |01027-50620 BOLT, WASHER 6

3 |01135-51025 BOLT 4 M8*1.25

4 | T2395-84411 GROMMET 2 N
6

5 |U3215-81552 Screw (Black) M6

6 |UD28-2012A GUARD COVER !

7 |UD28-2013A GUARD GRILL ! T1.6
1

8 |UD28-21AAA GUARD FRAME ASSY(EXTENSION)

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 204 -




OPTION

UD2-G893101 DECK GROUP(OTP)

A : K92400-EU , B : K92440-EU

No. Part Number Description A B Qéy D E I1.C Remark
1 UD28-A931AA URETHANE DECK ASSY(PACKING) !
2 |01025-50614 BOLT, WASHER 4 M6*P1.0
3 |01123-50818 BOLT, WASHER 6 M8*P1.25
4 |04013-50120 PLAIN WASHER 2 M12
5 |05122-51020 JOINT PIN ! DIA10*20
6 |05511-50218 PIN, SPLIT 2 DIA2*18
7 |05525-50800 PIN, SNAP 3
8 | U3210-99201 Deck Locking Spring !
9 | U3210-99751 REAMER BOLT WASHER 2 T2.3
10 | U3210-99793 DECK POLE COVER 4 (8 &£50%)
11 | U3210-99811 BUMPER 4 N
12 | U3210-99831 REAMER BOLT, FLANGE 2 N
13 | U3210-99851 U-NUT 2 M12xP1.25
14 | U3215-81552 Screw (Black) 4 M6
15 | U3219-98802 Deck Stay Rod Assy(BLACK) ! N
16 | U3210-98812 Deck Stay Rod ! D15
17 | U3210-98831 Deck Stay Holder ! D15
18 | UD28-6016A TAILGATE HINGE BRKT 2 T10.0
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

- 205 -




OPTION

UD2-G893101

DECK GROUP(OTP)

A : K92400-EU , B : K92440-EU

No. Part Number Description A Qéy D E I1.C Remark
19 | UD28-6020A DECK LINER, LH ! T2.0

20 |UD28-6021A DECK LINER, RH ! T2.0

21 | UD28-6050A SCREW (M6x10,BLACK) 10 M6

22 |UD28-6077A DECK STOP ROPE 2 -

23 |UD28-60ABB FENDER REAR ASSY, LH ! -

24 |UD27-0022A GANISH CLIP 3

25 |UD28-6022B FENDER REAR, LH ! T3.0

26 |UD28-60ACB FENDER REAR ASSY, RH ! -

27 |UD28-6023B FENDER REAR, RH ! T3.0

28 |UD28-60AEA FENDER REAR BKRT ASSY_1, LH ! -

29 |UD28-60AFA FENDER REAR BRKT ASSY_1, RH ! -

30 |UD28-60AGA FENDER REAR BRKT ASSY_2, LH ! -

31 | UD28-6045A FENDER REAR MTG BRKT2, LH ! T1.6

32 | UD28-60AHA FENDER RERAR BKRT ASSY_2, RH ! -

33 | UD28-6046A FENDER REAR MTG BRKT2, RH ! T1.6

34 | UD28-60CDC DECK LOCKING LEVER ASSY ! -

35 |03054-50612 BOLT ! M6XP1.0
36 |05411-00525 PIN, SPRING ! DIA5*25

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 206 -




OPTION

UD2-G893101

DECK GROUP(OTP)

A : K92400-EU , B : K92440-EU

No. Part Number Description A Qéy D E I1.C Remark
37 |U3210-99132 Deck Locking Bracket Assy 2 N

38 | UD28-6024C Deck Locking Weld Latch ! T5

39 |UD28-6043B DECK LOCKING LEVER ! <0>15

40 |UD28-63CAA DECK WALL ASSY ! -

41 |U3215-85192 LABEL, DECK BED WARNING ! N

42 |U3215-85532 DECAL(DECK RR) !

43 |[UD27-7039A DECK LINER(4X4),LH !

44 | UD27-7041A DECK LINER(4X4),RH !

45 |[UD27-7011A DECK REAR LABEL(MEC2450) ! -

----> Old replace New

<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 207 -



INDEX 1

- 208 -



PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
01023-50610 21 01123-50822 144 01133-51040 45 01754-50612 163 01754-50820 100
01023-50612 14 01123-50822 144 01133-51040 46 01754-50612 164 01754-50820 102
01023-50614 10 01123-50825 71 01133-51070 97 01754-50612 186 01754-50820 104
01023-50616 19 01123-50825 90 01133-51080 97 01754-50612B 108 01754-50820 106
01023-50618 1 01123-50825 101 01133-51085 97 01754-50612B 167 01754-50820 132
01023-50618 180 01123-50830 14 01133-51235 97 01754-50612B 197 01754-50820 132
01023-50620 21 01123-50835 142 01133-51240 57 01754-50612B 198 01754-50820 137
01023-50625 6 01123-50835 144 01133-51240 97 01754-50614B 166 01754-50820 194
01023-50628 18 01123-50845 191 01133-51270 76 01754-50616 16 01754-50820 195
01023-50630 21 01123-50845 201 01133-51270 128 01754-50616 17 01754-50820B 128
01023-50635 90 01123-50855 201 01133-51270 131 01754-50616 17 01754-50820B 130
01023-50635 92 01123-50860 117 01133-51270 131 01754-50616 63 01754-50822 7
01023-50645 140 01123-50860 119 01133-51280 76 01754-50616 65 01754-50822 102
01023-50645 141 01123-50870 117 01135-51025 60 01754-50616 83 01754-50822 104
01023-50645 186 01123-50875 119 01135-51025 94 01754-50616 85 01754-50825 7
01023-50660 21 01125-50816 19 01135-51025 125 01754-50616 90 01754-50825 111
01023-50665 5 01125-50818 119 01135-51025 204 01754-50616 92 01754-50825 182
01023-50670 5 01125-50820 60 01135-51025B 189 01754-50616 94 01754-50825 187
01023-50675 5 01125-50820 71 01135-51030 95 01754-50616 102 01754-50825 194
01025-50614 134 01125-50820 79 01135-51030 97 01754-50616 104 01754-50825 195
01025-50614 135 01125-50820 137 01135-51035 23 01754-50616 162 01754-50825B 199
01025-50614 135 01125-50825 88 01135-51035 95 01754-50616 169 01754-50835 19
01025-50614 135 01125-50825 92 01153-50812 106 01754-50616 183 01754-50835B 111
01025-50614 205 01125-50825 138 01153-50822 88 01754-50616B 188 01754-50835B 112
01025-50616 180 01125-50825 139 01153-50822 90 01754-50618 106 01754-50835B 113
01025-50618 138 01125-50830 27 01153-50822 92 01754-50618 119 01754-50835B 197
01025-50618 139 01125-50830 27 01153-50855 64 01754-50620 15 01754-50835B 199
01025-50618 176 01125-50830 29 01153-50855 65 01754-50620 164 01754-50840B 198
01025-50620 27 01125-50830 29 01153-50855 67 01754-50622 202 01754-50840B 199
01025-50620 29 01125-50830 45 01153-50855 69 01754-50622 203 01754-51020 106
01025-50635 88 01125-50830 46 01173-51065 83 01754-50625 20 01754-51020 164
01025-50635 138 01125-50830 74 01173-51065 85 01754-50625 106 01754-51020 196
01025-50638 176 01125-50830 75 01173-51065 87 01754-50630 175 01754-51020 196
01027-50620 204 01125-50840 71 01173-51085 136 01754-50640 190 01754-51020 196
01053-50516 168 01125-50845 118 01176-51070 79 01754-50645 169 01774-51003 20
01053-50825 151 01125-50845 119 01176-51245 122 01754-50655 184 01774-51020 117
01053-50825 154 01125-50850 117 01176-51245 122 01754-50810B 174 01774-51020 119
01123-50816 4 01125-50855 71 01176-51245 122 01754-50812 106 01811-50610 102
01123-50816 43 01125-50860 117 01176-51245 122 01754-50816 19 01811-50610 104
01123-50816 44 01125-50860 118 01176-51665 121 01754-50816 74 02054-50030 184
01123-50816 53 01125-50860 119 01205-50612 102 01754-50816 75 02054-50040 173
01123-50816 54 01125-50860B 128 01205-50612 104 01754-50816 94 02054-50080 138
01123-50816 191 01125-50860B 130 01513-50614 6 01754-50816 117 02054-50080 139
01123-50818 14 01125-50870 28 01513-50618 14 01754-50816 119 02056-50060 14
01123-50818 112 01125-50870 30 01513-50620 4 01754-50816B 111 02056-50060 15
01123-50818 133 01125-50870 71 01513-50655 19 01754-50816B 112 02056-50060 21
01123-50818 134 01125-50895 71 01513-50822 4 01754-50818 73 02056-50060 180
01123-50818 134 01125-51035 148 01513-50822 13 01754-50818 73 02056-50080B 128
01123-50818 134 01125-51035 149 01517-51028 97 01754-50818 181 02056-50080B 130
01123-50818 135 01125-51060B 128 01654-50618 10 01754-50820 83 02056-50080B 194
01123-50818 205 01125-51060B 130 01654-50820 3 01754-50820 85 02056-50080B 195
01123-50820 88 01127-50825 20 01754-50610 186 01754-50820 87 02076-50160 121
01123-50822 13 01133-51025 97 01754-50610 190 01754-50820 99 02114-50080 202
01123-50822 142 01133-51030 95 01754-50612 17 01754-50820 100 02118-50100 94
01123-50822 142 01133-51030 161 01754-50612 162 01754-50820 100 02118-50100 152

- 209 -




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
02118-50100 154 02763-50080 69 04013-50060 21 04111-50080 53 04612-00200 142
02118-50100 157 02763-50080 75 04013-50060 64 04111-50080 54 04612-00200 144
02156-50080 13 02763-50080 117 04013-50060 65 04512-50040 173 04612-00240 33
02156-50080 20 02763-50080 119 04013-50060 67 04512-50060 14 04612-00240 34
02156-50080 79 02763-50080 137 04013-50060 69 04512-50060 21 04612-00250 60
02156-50080 83 02763-50080B 113 04013-50060B 188 04512-50080 4 04612-00300 37
02156-50080 85 02763-50080B 181 04013-50080 19 04512-50080 13 04612-00300 38
02156-50080 142 02763-50080B 191 04013-50080 73 04512-50080 20 04613-50050 191
02156-50080 144 02763-50080B 197 04013-50080 73 04512-50080 79 04714-00100 142
02156-50080 151 02763-50080B 198 04013-50080 79 04512-50080 106 04714-00100 144
02156-50080 154 02763-50080B 199 04013-50080 106 04512-50080 142 04717-01200 138
02156-50080 162 02771-50100 95 04013-50100 20 04512-50080 144 04717-01200 139
02176-50100 20 02771-50120 57 04013-50100 45 04512-50080 162 04717-01600 23
02176-50100 76 02783-50100 63 04013-50100 46 04512-50100 20 04717-01600 27
02176-50100 79 02783-50100 68 04013-50100 71 04512-50100 76 04717-01600 29
02176-50100 97 02783-50100 136 04013-50100 76 04512-50100 79 04717-01600 45
02176-50100 150 03004-50616 63 04013-50100 79 04512-50100 97 04717-01600 46
02176-50100 153 03004-50616 68 04013-50100 83 04512-50100 150 04717-02000 27
02176-50100 161 03014-50608 21 04013-50100 85 04512-50100 153 04717-02000 29

02176-50100B 128 03016-50830 191 04013-50100 87 04512-50100 161 04724-00140 16
02176-50100B 130 03016-50840 191 04013-50100 97 04512-50120 71 04810-00150 5

02176-50120 71 03016-50845 128 04013-50100 136 04512-50120 76 04810-00200 140
02176-50120 76 03016-50845 130 04013-50100B 128 04512-50120 97 04810-00200 141
02176-50120 97 03024-50414 167 04013-50100B 130 04512-50120 122 04811-00060 16
02176-50120 106 03024-50520 12 04013-50120 76 04512-50120 122 04811-00120 4
02176-50120 151 03054-50316 184 04013-50120 97 04512-50120 122 04811-00120 42
02176-50120 154 03054-50412B 202 04013-50120 129 04512-50120 122 04811-00140 3

02176-50120B 188 03054-50412B 203 04013-50120 129 04512-50120 151 04811-00150 4
02751-50060 15 03054-50430 162 04013-50120 131 04512-50120 154 04811-00150 42
02751-50060 16 03054-50512 64 04013-50120 131 04512-50140 76 04811-00180 43
02751-50060 186 03054-50512 66 04013-50120 133 04512-50140 78 04811-00180 44
02751-50080 111 03054-50512 67 04013-50120 134 04512-50160 121 04811-00180 53
02751-50080 201 03054-50512 69 04013-50120 205 04611-00320 71 04811-00180 54
02761-50040 12 03054-50535 181 04013-50120B 188 04611-00400 71 04811-06130 5

02761-50040 167 03054-50612 206 04013-50140 76 04611-00450 25 04811-10220 11
02761-50040B 166 04011-50100 71 04013-50140 78 04611-00520 26 04811-10800 148
02761-50050 108 04011-50100 94 04013-50160 151 04611-00700 78 04811-10800 149
02761-50060 5 04011-50100 108 04013-50160 154 04611-00750 80 04811-50300 9

02761-50060 17 04011-50100 125 04013-50160 157 04611-00750 80 04811-50600 60
02761-50060 19 04011-50120 66 04013-50180 60 04611-00800 80 04814-06310 16
02761-50060 90 04011-50120 70 04013-50200 151 04611-00800 80 05012-00609 1

02761-50060 92 04011-50160 63 04013-50200 154 04612-00100 112 05012-00814 1

02761-50060 160 04011-50160 68 04014-50060 186 04612-00130 8 05012-00818 27
02761-50060 162 04012-50050 12 04014-50080 7 04612-00150 71 05012-00818 27
02761-50060 169 04012-50060 137 04014-50100 64 04612-00160 63 05012-00818 29
02761-50060 172 04012-50080 63 04014-50100 65 04612-00160 68 05012-00818 29
02761-50060 175 04012-50080 68 04014-50100 67 04612-00160 152 05122-50818 94
02761-50060 183 04012-50080 83 04014-50100 69 04612-00160 154 05122-50845 83
02761-50060B 184 04012-50080 85 04015-50080 63 04612-00160 158 05122-50845 85
02763-50080 4 04012-50080 90 04015-50080 68 04612-00170 71 05122-51020 135
02763-50080 28 04012-50080 138 04015-50080B 128 04612-00180 10 05122-51020 205
02763-50080 30 04012-50080 139 04015-50080B 130 04612-00180 13 05122-51022 88
02763-50080 64 04012-50080 151 04015-50080B 194 04612-00190 13 05122-51025 136
02763-50080 65 04012-50080 154 04015-50080B 195 04612-00190 142 05122-51880 121
02763-50080 67 04012-50080 157 04015-50100 136 04612-00190 144 05411-00420 15

-210 -




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
05411-00430 47 06331-35016 45 09318-89060 100 37300-2649-1 50 E5205-24112 11
05411-00430 50 06331-35016 46 09318-89063 106 37300-2817-2 47 E5205-24281 10
05411-00525 206 06331-35020 27 09500-18308 7 37300-2817-2 50 E5205-24321 10
05411-00532 132 06331-35020 29 09500-35528 148 37800-4387-1 47 E5205-24361 10
05411-00625 43 06331-45012 138 09500-35528 149 37800-4387-1 50 E5205-24371 10
05411-00625 44 06331-45012 139 09550-00008 5 38240-1883-1 109 E5205-32091 5
05411-00630 150 06613-10010 151 09661-40200 12 38240-2647-2 47 E5205-32291 5
05411-00630 153 06613-10010 154 14911-4275-1 14 38240-2647-2 50 E5205-33961 1
05411-00630 156 07715-03213 5 14911-4275-1 23 38430-2155-1 35 E5205-36481 142
05411-00630 157 07811-10820 15 14911-4275-1 27 38430-2155-1 36 E5205-36481 144
05411-00640 56 07918-00001 15 14911-4275-1 29 38440-4424-1 26 E5205-54271 16
05411-00640 57 08101-06005 60 14911-4275-1 45 38630-4329-2 48 E5205-72951 6
05411-00840 58 08101-06204 31 14911-4275-1 46 38630-4329-2 48 E5205-73524 6
05411-00840 59 08101-06204 32 14911-4275-1 74 38630-4329-2 51 E5205-73911 1
05511-50218 134 08101-06204 33 14911-4275-1 75 38630-4329-2 51 E5205-91021 1
05511-50218 135 08101-06204 34 14911-4275-1 102 41011-5151-4 63 E5500-33142 9
05511-50218 205 08101-06205 37 14911-4275-1 104 41011-5151-4 68 E5500-33671 9
05511-50435 60 08101-06205 37 14911-4275-1 106 41182-5151-1 71 E5500-33702 1
05511-50435 61 08101-06205 38 15121-5385-2 12 41182-5151-1 83 E5500-35681 9
05511-50435 62 08101-06205 38 15221-0175-1 4 41182-5151-1 85 E5500-39013 2
05515-50600 112 08101-06205 39 15221-3365-1 1 41182-5151-1 87 E5500-39013 160
05515-51600 121 08101-06205 40 15241-3695-2 5 41182-5151-1 156 E5500-51662 17
05515-51600 151 08101-06304 39 15321-5216-1 13 41182-5151-1 157 E5500-52112 13
05515-51600 154 08101-06304 40 15321-9626-3 1 52300-3413-1 88 E5500-52122 13
05525-50600 64 08103-06004 13 15321-9626-3 4 53415-4128-1 109 E5500-73272 19
05525-50600 65 08141-06002 71 15371-4217-0 14 53415-4128-1 114 E5500-74213 19
05525-50600 67 08141-06203 71 15471-5798-1 15 53415-4128-1 115 E5700-01624 3
05525-50600 69 08153-06004 13 15521-5642-1 18 53415-4128-1 201 E5700-12362 21
05525-50600 137 08241-05204 142 31220-2639-2 47 556511-2118-3 164 E5700-13332 8
05525-50600 188 08241-05204 144 31220-2639-2 50 556571-3238-1 201 E5700-14232 8
05525-50800 63 08711-30205 26 31365-2278-1 39 AA0000191 103 E5700-15552 10
05525-50800 68 08812-83520 47 31365-2278-1 40 C7130-23471 33 E5700-21105 11
05525-50800 83 08812-83520 47 34150-2156-1 35 C7130-23471 34 E5700-23252 11
05525-50800 85 08812-83520 50 34150-2156-1 36 C7170-22591 140 E5700-24252 10
05525-50800 94 08812-83520 50 34150-2156-1 37 C7170-22591 141 E5700-35012 1
05525-50800 133 08822-02413 33 34150-2156-1 38 C7210-38511 191 E5700-35154 1
05525-50800 133 08822-02413 34 34150-2939-1 74 C7280-89211 191 E5700-35662 2
05525-50800 135 08822-52913 33 34150-2939-1 75 C7633-31391 130 E5700-36071 5
05525-50800 152 08822-52913 34 34150-2939-1 152 C7910-42205 162 E5700-36911 5
05525-50800 154 08822-53013 39 34150-2939-1 155 E1100-33752 3 E5700-36932 5
05525-50800 157 08822-53013 40 34150-2939-1 155 E5205-03371 4 E5700-51016 13
05525-50800 205 08822-53017 39 34220-1451-2 53 E5205-04561 7 E5700-51162 161
05525-51000 136 08822-53017 40 34220-1451-2 54 E5205-13152 8 E5700-56414 18
05712-00408 2 09318-87040 102 37150-3447-1 74 E5205-13241 8 E5700-72922 19
05712-00515 10 09318-87040 104 37150-3447-1 75 E5205-13542 4 E5700-73342 6
05712-00515 11 09318-87051 102 37150-3447-1 88 E5205-13562 4 E5700-73342 19
05712-00515 20 09318-87051 104 37150-3447-1 143 E5205-14241 8 E5700-73353 19
05712-00520 13 09318-88080 12 37150-3447-1 145 E5205-16272 10 E5700-73922 1
06311-75015 1 09318-88080 74 37150-3447-1 155 E5205-16321 13 E5700-91094 3
06311-75040 1 09318-88080 75 37150-3447-1 162 E5205-16511 10 E5700-A0022 13
06331-35010 142 09318-88140 19 37155-3447-1 148 E5205-21331 11 E5706-56051 18
06331-35010 144 09318-88180 9 37155-3447-1 149 E5205-21354 11 E5752-14522 9
06331-35016 23 09318-89060 99 37300-2648-1 47 E5205-23311 11 E5752-14562 9
06331-35016 27 09318-89060 100 37300-2648-1 50 E5205-23361 20 E5752-18171 6
06331-35016 29 09318-89060 100 37300-2649-1 47 E5205-24012 10 E5752-35692 3

-211 -




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
E5752-36413 3 E5760-56021 18 E6300-53621 12 T2185-43881 51 T2350-42791 26
E5752-36422 3 E5760-56481 16 E6300-53651 12 T2185-43891 48 T2350-42801 26
E5752-74122 20 E5760-56602 16 E6303-33661 3 T2185-43891 51 T2350-55881 83
E5752-91031 5 E5760-57151 15 E6305-54221 15 T2185-43901 48 T2350-55881 85
E5752-91141 97 E5760-57482 17 E6305-54281 15 T2185-43901 51 T2350-66161 150
E5752-91501 8 E5760-63011 161 E6305-54421 15 T2185-82551 162 T2350-66161 153
E5753-14001 8 E5760-64423 19 E6305-92021 15 T2185-82551 167 T2350-76021 142
E5753-14051 8 E5760-65511 12 E6305-96652 15 T2185-82551 167 T2350-76021 144
E5753-14111 8 E5760-65562 12 E6500-42413 13 T2185-82551 167 T2350-76031 142
E5753-14311 8 E5760-72872 6 E6510-05511 9 T2185-82551 167 T2350-76031 144
E5753-14351 8 E5760-72914 19 E6510-05552 9 T2185-82551 167 T2350-76041 142
E5753-14431 8 E5760-73033 6 E6510-05552 21 T2185-82551 180 T2350-76041 144
E5753-35681 2 E5760-73043 6 E6510-33661 9 T2185-82551 182 T2368-76001 142
E5753-57281 15 E5760-73432 6 E6820-60011 16 T2185-82561 181 T2368-76001 144
E5760-01751 4 E5760-73512 6 E6820-60011 160 T2185-82561 184 T2380-87132 142
E5760-03141 4 E5760-73551 6 E6850-57313 16 T2185-95612 181 T2380-87132 144
E5760-03314 4 E5761-04541 7 E7240-32731 19 T2198-82551 99 T2395-84411 125
E5760-04043 7 E5761-04541 7 E7240-32731 160 T2198-82551 100 T2395-84411 204
E5760-04053 7 E5761-04541 7 E7251-64011 20 T2198-82551 171 T2555-55462 71
E5760-04063 7 E5763-13361 8 E7310-36431 3 T2198-82561 94 T2555-55851 83
E5760-04133 5 E5763-A0304 4 EC11-0016A 20 T2198-82561 141 T2555-55851 85
E5760-04361 7 E5770-03451 4 EC11-0017A 20 T2198-82561 146 T2555-55851 87
E5760-04461 7 E5770-11821 21 EC11-0025A 20 T2198-82561 147 T2610-22661 35
E5760-04811 7 E5770-14502 9 EC11-0047A 22 T2198-82561 150 T2610-22661 36
E5760-04822 7 E5775-04114 6 EC11-0049A 16 T2198-82561 150 T2610-24131 31
E5760-13111 8 E5775-11762 21 EC11-A0001B 5 T2198-82561 153 T2610-24131 32
E5760-13121 8 E5775-12211 21 EC11-A0016A 1 T2198-82561 153 T2611-26693 123
E5760-14511 9 E5775-12311 21 EF15-0003A 1 T2198-82571 171 T2611-29852 121
E5760-15111 10 E5775-32111 3 F6800-91831 140 T2198-82571 193 T2611-50041 122
E5760-16011 10 E5775-52031 14 F6800-91831 141 T2240-26355 47 T2611-54825 74
E5760-16171 13 E5775-53711 12 F6800-91851 146 T2240-26355 50 T2611-54825 75
E5760-16211 14 E5775-53721 12 F6800-91851 147 T2305-25241 33 T2611-69933 181
E5760-21001 11 E5775-53731 12 F6800-91851 150 T2305-25241 34 T2611-75712 167
E5760-21011 11 E5775-73062 19 F6800-91851 153 T2305-26061 48 T2611-75882 166
E5760-21051 11 E5775-74113 20 K5400-14572 35 T2305-26061 51 T2611-75892 166
E5760-21111 11 E5775-A0072 3 K5400-14572 36 T2305-26071 48 T2611-79011 166
E5760-21151 11 E5776-99011 22 K5400-14582 35 T2305-26071 51 T2611-79021 166
E5760-21311 11 E5800-52111 13 K5400-14582 36 T2305-26081 48 T2611-79021 167
E5760-22015 11 E5800-64102 20 K5400-14592 35 T2305-26081 51 T2670-60091 188
E5760-22143 11 E5800-73011 19 K5400-14592 36 T2305-44281 43 T4025-68301 168
E5760-22311 11 E5800-73052 6 K9100-50241 135 T2305-44281 44 T4125-08201 191
E5760-23012 11 E5850-54252 16 K9100-50241 135 T2305-44281 53 T4125-65571 63
E5760-23471 2 E5850-54272 16 P4410-98251 151 T2305-44281 54 T4125-65571 68
E5760-23481 7 E5850-54282 16 P6470-60931 152 T2350-25361 26 T4144-75952 174
E5760-23531 7 E5850-54291 16 P6470-60931 155 T2350-37351 128 T4145-60582 137
E5760-23541 7 E5850-57112 15 P6470-60931 157 T2350-37351 130 T4145-83711 128
E5760-33111 16 E5850-57212 15 T2185-21661 35 T2350-42451 26 T4145-83711 131
E5760-36332 14 E5850-57212 16 T2185-21661 36 T2350-42461 26 T4145-83711 191
E5760-36332 142 E5850-57922 15 T2185-21671 35 T2350-42471 26 T4145-83721 128
E5760-36332 144 E5900-96022 1 T2185-21671 36 T2350-42481 26 T4145-83721 130
E5760-42502 12 E5900-96022 4 T2185-43861 48 T2350-42491 26 T4145-83721 191
E5760-53001 12 E5900-96032 1 T2185-43861 51 T2350-42751 26 T4340-87181 191
E5760-54095 17 E5900-96032 5 T2185-43871 48 T2350-42761 26 T4520-41821 164
E5760-54123 15 E6200-52142 14 T2185-43871 51 T2350-42771 26 T4520-42421 24
E5760-54263 16 E6300-53021 12 T2185-43881 48 T2350-42781 26 T4520-43011 24

-212 -




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
T4520-43021 24 T4930-83721 128 U3210-27902 118 U3210-64481 66 U3210-99132 207
T4520-43031 24 T4930-83721 131 U3210-27902 119 U3210-64481 67 U3210-99201 133
T4520-43041 24 T4930-83721 192 U3210-27902 120 U3210-64481 69 U3210-99201 205
T4520-43051 25 T4930-83731 192 U3210-29141 55 U3210-64491 64 U3210-99751 134
T4520-43061 25 T4930-85081 192 U3210-29953 106 U3210-64491 66 U3210-99751 135
T4520-43071 24 T4930-85091 192 U3210-34012 148 U3210-64491 67 U3210-99751 205
T4520-43081 24 T4931-48011 143 U3210-34012 149 U3210-64491 69 U3210-99793 134
T4520-43091 24 T4931-48011 145 U3210-34021 148 U3210-64511 64 U3210-99793 134
T4520-43111 24 T4931-48011 146 U3210-34021 149 U3210-64511 65 U3210-99793 135
T4520-43151 24 T4931-48011 147 U3210-34031 148 U3210-64511 67 U3210-99793 135
T4520-43171 24 T4935-92502 170 U3210-34031 149 U3210-64511 69 U3210-99793 205
T4520-43182 24 T5210-32009 48 U3210-34041 138 U3210-64551 64 U3210-99811 133
T4520-87402 191 T5210-32009 51 U3210-34041 139 U3210-64551 65 U3210-99811 134
T4520-87402 194 T5210-68553 180 U3210-34051 146 U3210-64551 83 U3210-99811 134
T4520-87402 195 T5210-69401 28 U3210-34051 147 U3210-64551 85 U3210-99811 134
T4520-87402 199 T5210-69401 30 U3210-34061 148 U3210-64571 65 U3210-99811 205
T4620-43122 24 T5235-70701040 111 U3210-34061 149 U3210-64571 69 U3210-99831 134
T4620-66161 151 T5235-70701041 111 U3210-34212 150 U3210-64591 65 U3210-99831 135
T4620-66161 154 T5245-55461 72 U3210-34212 153 U3210-64591 69 U3210-99831 205
T4620-69472 163 T5270-69913 192 U3210-47211 175 U3210-64662 66 U3210-99851 97
T4625-55431 191 T5520-31052 169 U3210-50511 76 U3210-64662 67 U3210-99851 134
T4682-25732 74 T5520-50616 165 U3210-50511 79 U3210-64711 65 U3210-99851 134
T4682-25732 75 T5520-69031 168 U3210-52201 77 U3210-64711 67 U3210-99851 205
T4682-43132 24 T5520-75171 164 U3210-52201 77 U3210-64731 65 U3214-29303 106
T4682-43561 27 T5525-80331 192 U3210-52201 78 U3210-64731 67 U3214-29341 106
T4682-43561 29 T5535-54221 182 U3210-52201 80 U3210-64831 85 U3214-29351 106
T4682-43571 28 T5535-69951 163 U3210-52201 80 U3210-64851 83 U3214-85591 188
T4682-43571 30 T5535-69951 164 U3210-54003 79 U3210-64851 85 U3215-04931 27
T4682-43581 28 T5535-69961 182 U3210-54102 79 U3210-64871 83 U3215-04931 29
T4682-43581 30 T5535-69961 183 U3210-55006 79 U3210-64871 85 U3215-10031 80
T4686-50963 102 T5535-69961 184 U3210-55105 79 U3210-73102 99 U3215-11801 27
T4686-50963 104 T5638-85721 108 U3210-55506 79 U3210-73102 100 U3215-11801 29
T4689-52181 123 T5710-69971 192 U3210-55605 80 U3210-73111 99 U3215-12131 31
T4715-47071 150 T8101-75520 37 U3210-59152 72 U3210-73111 100 U3215-12131 32
T4715-47071 153 T8101-75520 38 U3210-59442 72 U3210-73121 99 U3215-12151 31
T4810-21621 49 T8101-75530 37 U3210-63342 96 U3210-73121 100 U3215-12151 32
T4810-21621 52 T8101-75530 38 U3210-63342 177 U3210-73131 99 U3215-12221 33
T4810-46971 150 T8101-75540 37 U3210-63342 178 U3210-73131 100 U3215-12221 34
T4810-46971 153 T8101-75540 38 U3210-63342 179 U3210-73141 99 U3215-12231 33
T4810-69251 184 TC26-0388A 123 U3210-64221 63 U3210-73141 100 U3215-12231 34
T4815-67371 12 TG13-0014A 48 U3210-64221 68 U3210-73151 99 U3215-12244 33
T4815-82431 191 TG13-0014A 51 U3210-64281 63 U3210-73151 100 U3215-12244 34
T4815-89171 169 TG16-1540A 123 U3210-64281 68 U3210-73171 99 U3215-12263 33
T4815-89171 191 U3210-06204 35 U3210-64371 63 U3210-73171 100 U3215-12263 34
T4815-93211 128 U3210-06204 36 U3210-64371 90 U3210-73321 99 U3215-12313 33
T4815-93211 130 U3210-19041 60 U3210-64371 92 U3210-73321 100 U3215-12313 34
T4815-93211 191 U3210-19212 95 U3210-64391 63 U3210-74551 188 U3215-12402 35
T4815-93211 194 U3210-19282 95 U3210-64391 68 U3210-74591 188 U3215-12402 36
T4815-93211 195 U3210-19292 95 U3210-64412 64 U3210-85591 188 U3215-12411 35
T4835-17241 188 U3210-19461 61 U3210-64412 69 U3210-97221 192 U3215-12411 36
T4850-45161 143 U3210-19461 62 U3210-64432 64 U3210-97251 192 U3215-12422 35
T4850-45161 145 U3210-21641 117 U3210-64432 69 U3210-97501 189 U3215-12422 36
T4850-45161 148 U3210-21641 119 U3210-64461 64 U3210-97511 189 U3215-12452 35
T4850-45161 149 U3210-27522 118 U3210-64461 69 U3210-98812 205 U3215-12452 36
T4930-83701 192 U3210-27522 119 U3210-64481 64 U3210-98831 205 U3215-12461 35

-213 -




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
U3215-12461 36 U3215-14601 48 U3215-22351 94 U3215-46202 88 U3215-60391 182
U3215-12512 37 U3215-14601 51 U3215-29352 106 U3215-46202 90 U3215-60522 162
U3215-12512 38 U3215-14611 48 U3215-29722 106 U3215-46202 92 U3215-69611 180
U3215-12521 37 U3215-14611 51 U3215-29751 106 U3215-46301 90 U3215-69811 184
U3215-12521 38 U3215-14621 48 U3215-29772 107 U3215-46301 92 U3215-69922 173
U3215-12531 37 U3215-14621 51 U3215-29901 107 U3215-46402 90 U3215-74501 188
U3215-12531 38 U3215-14631 48 U3215-29931 107 U3215-46402 92 U3215-75471 101
U3215-12531 39 U3215-14631 51 U3215-31052 138 U3215-47131 83 U3215-75921 101
U3215-12531 40 U3215-14641 48 U3215-31052 139 U3215-47131 85 U3215-76701 101
U3215-12551 37 U3215-14641 51 U3215-31141 138 U3215-47131 87 U3215-77201 103
U3215-12551 38 U3215-14651 48 U3215-31142 139 U3215-49503 94 U3215-77304 102
U3215-12612 39 U3215-14651 51 U3215-32001 151 U3215-49571 94 U3215-77304 104
U3215-12612 40 U3215-15142 23 U3215-32001 154 U3215-49581 94 U3215-77354 102
U3215-12621 39 U3215-15302 23 U3215-32252 150 U3215-50701 95 U3215-77354 104
U3215-12621 40 U3215-16141 24 U3215-32252 153 U3215-50801 65 U3215-77401 103
U3215-12631 43 U3215-16161 24 U3215-32252 156 U3215-50801 65 U3215-77501 103
U3215-12631 44 U3215-16211 26 U3215-32252 157 U3215-50801 67 U3215-77701 102
U3215-12641 43 U3215-16303 24 U3215-32271 156 U3215-50801 69 U3215-77701 104
U3215-12641 44 U3215-16311 24 U3215-32271 157 U3215-51441 136 U3215-77701 138
U3215-12641 53 U3215-16411 60 U3215-32432 156 U3215-52203 76 U3215-77701 139
U3215-12641 54 U3215-16501 25 U3215-32432 157 U3215-52203 79 U3215-77954 102
U3215-12651 39 U3215-16511 25 U3215-32802 152 U3215-52203 79 U3215-77954 104
U3215-12651 40 U3215-16521 25 U3215-32802 155 U3215-52203 80 U3215-78001 102
U3215-12682 43 U3215-16531 25 U3215-32902 152 U3215-52203 80 U3215-78001 104
U3215-12682 44 U3215-16541 25 U3215-32902 155 U3215-52301 76 U3215-78301 102
U3215-13145 45 U3215-16551 25 U3215-32972 151 U3215-52301 79 U3215-78301 104
U3215-13145 46 U3215-16601 23 U3215-32972 154 U3215-52301 79 U3215-78501 102
U3215-13211 49 U3215-16601 27 U3215-33201 159 U3215-52301 80 U3215-78501 104
U3215-13211 52 U3215-16601 29 U3215-33301 142 U3215-52354 176 U3215-78601 102
U3215-13221 45 U3215-16601 45 U3215-33301 144 U3215-52402 176 U3215-78601 104
U3215-13221 46 U3215-16601 46 U3215-33402 140 U3215-52702 176 U3215-81321 109
U3215-13305 45 U3215-16614 27 U3215-33402 141 U3215-55201 176 U3215-81332 109
U3215-13305 46 U3215-16614 29 U3215-33701 156 U3215-56008 80 U3215-81351 109
U3215-14104 47 U3215-17211 41 U3215-33701 157 U3215-56107 80 U3215-81361 109
U3215-14104 50 U3215-17211 42 U3215-33801 156 U3215-56301 80 U3215-81371 110
U3215-14111 47 U3215-17232 41 U3215-33801 157 U3215-56401 80 U3215-81552 63
U3215-14111 50 U3215-17232 42 U3215-33902 156 U3215-56508 80 U3215-81552 69
U3215-14122 47 U3215-17251 41 U3215-33902 157 U3215-56607 81 U3215-81552 69
U3215-14122 50 U3215-17251 42 U3215-33902 159 U3215-56631 81 U3215-81552 70
U3215-14132 47 U3215-17421 41 U3215-33912 159 U3215-56651 81 U3215-81552 70
U3215-14132 50 U3215-17421 42 U3215-33921 156 U3215-56672 81 U3215-81552 72
U3215-14171 47 U3215-17431 41 U3215-33921 157 U3215-56681 81 U3215-81552 109
U3215-14171 50 U3215-17431 42 U3215-33921 159 U3215-57103 81 U3215-81552 114
U3215-14201 47 U3215-18221 41 U3215-33931 159 U3215-57211 81 U3215-81552 115
U3215-14201 50 U3215-18221 42 U3215-33951 159 U3215-57221 81 U3215-81552 117
U3215-14211 47 U3215-18314 41 U3215-41107 88 U3215-57231 81 U3215-81552 119
U3215-14211 50 U3215-18314 42 U3215-41131 90 U3215-57301 81 U3215-81552 125
U3215-14311 47 U3215-18351 41 U3215-41131 92 U3215-57401 81 U3215-81552 126
U3215-14311 50 U3215-18351 42 U3215-42021 88 U3215-58252 72 U3215-81552 126
U3215-14552 53 U3215-19002 60 U3215-42021 90 U3215-59031 72 U3215-81552 126
U3215-14552 54 U3215-19062 60 U3215-42021 92 U3215-60162 169 U3215-81552 126
U3215-14561 53 U3215-19412 61 U3215-45107 90 U3215-60171 166 U3215-81552 126
U3215-14561 54 U3215-19412 62 U3215-45107 92 U3215-60191 167 U3215-81552 126
U3215-14571 53 U3215-19441 61 U3215-45115 90 U3215-60202 162 U3215-81552 126
U3215-14571 54 U3215-19441 62 U3215-45115 92 U3215-60213 162 U3215-81552 126

~214 -




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
U3215-81552 126 U3215-97831 132 UD21-0016A 34 UD22-2010A 73 UD23-00AAB 85
U3215-81552 127 U3217-50331 78 UD21-0017A 56 UD22-2011A 73 UD23-00ACB 83
U3215-81552 127 U3217-56201 80 uD21-0017B 57 UD22-2012A 72 UD23-00ADB 84
U3215-81552 133 U3217-56201 81 UD21-0018A 58 UD22-2013A 72 UD23-00ADB 86
U3215-81552 137 U3219-74402 188 uD21-0018B 59 UD22-2015A 72 UD23-02ACB 86
U3215-81552 151 U3219-98802 205 uD21-0019B 55 UD22-2019B 72 UD23-1006A 84
U3215-81552 152 U3230-97211 122 UD21-0025A 57 UD22-2023A 73 UD23-1006A 86
U3215-81552 152 U3230-97313 121 UD21-0027A 55 UD22-20AAA 72 UD23-1006A 87
U3215-81552 154 U3230-97321 121 UD22-1004A 64 UD22-20ACA 72 UD23-1013A 87
U3215-81552 155 U3230-97333 121 UD22-1004A 68 UD22-20ADA 72 UD23-10AAB 87
U3215-81552 155 U3300-A1013 194 UD22-1021A 63 UD22-20AEA 73 UD23-10ABB 87
U3215-81552 155 U3300-A1013 195 UD22-1021A 70 UD22-20AFC 73 UD23-2001A 88
U3215-81552 200 U3300-A1033 195 UD22-1021A 70 UD22-20CAA 72 UD23-2001A 90
U3215-81552 202 U3300-A2011 115 UD22-10AAA 63 UD22-20CBA 72 UD23-2001A 92
U3215-81552 202 U3350-10011 112 UD22-10ACA 64 UD22-20CCA 73 UD23-2002A 88
U3215-81552 203 U3350-83001 112 UD22-10AEA 65 UD22-3004B 74 UD23-2003A 88
U3215-81552 204 U3350-83202 112 UD22-10CAA 63 UD22-3004B 75 UD23-2004A 88
U3215-81552 205 U3350-83251 112 UD22-10CAA 68 UD22-30AAA 74 UD23-2007B 88
U3215-81561 114 U3350-83311 112 UD22-10CCA 65 UD22-33AAA 75 UD23-20AAB 88
U3215-81561 114 U3350-83331 112 UD22-10CDB 65 UD22-5004A 76 UD23-20AAB 90
U3215-81561 115 U3400-21511 107 UD22-10CEA 65 UD22-5005A 76 UD23-20AAB 92
U3215-81561 137 U3400-26511 80 UD22-10CEA 67 UD22-5007A 77 UD23-20ABB 88
U3215-81561 185 U3400-26511 81 UD22-10EAA 64 UD22-5013A 77 UD23-20ABB 91
U3215-83701 11 UD11-0002A 23 UD22-10EAA 68 UD22-5013A 77 UD23-20ABB 92
U3215-83701 112 UD11-0003A 45 UD22-10EDA 66 UD22-5013A 78 UD23-20ADA 89
U3215-85192 207 UD11-0003A 46 UD22-10EDA 67 UD22-5021A 78 UD23-20CAB 88
U3215-85211 188 UD15-0004A 148 UD22-10EEA 64 UD22-5022B 77 UD23-20CAB 90
U3215-85421 123 UD15-0004A 149 UD22-10EFA 64 UD22-5023A 77 UD23-20CAB 90
U3215-85501 123 UD21-0001A 27 UD22-10EFA 68 UD22-5023A 82 UD23-20CAB 92
U3215-85532 207 UD21-0001A 29 UD22-11AAA 151 UD22-5024A 77 UD23-20CAB 92
U3215-85651 123 UD21-0002A 27 UD22-11CAA 152 UD22-5024A 82 UD23-4203A 93
U3215-85661 123 UD21-0002A 29 UD22-11CCA 152 UD22-5025A 77 UD23-60AAA 94
U3215-85671 123 UD21-0005B 31 UD22-1211A 151 UD22-5025A 81 UD23-60ABB 94
U3215-85701 123 uUD21-0005B 32 UD22-12ACA 151 UD22-5027A 76 UD23-60ACB 94
U3215-85711 152 UD21-0006B 31 UD22-12ACA 154 UD22-5033A 76 UD23-8001A 96
U3215-85711 155 UD21-0006B 32 UD22-12CBA 156 UD22-5037A 76 UD23-8001A 177
U3215-85862 123 UD21-0007A 33 UD22-12CCA 151 UD22-5037A 78 UD23-8001A 177
U3215-86161 110 UD21-0007A 34 UD22-13AAA 156 UD22-50AAB 77 UD23-8001A 178
U3215-91521 110 UD21-0008A 33 UD22-13CAA 156 UD22-50ABA 77 UD23-8005A 96
U3215-93402 114 UD21-0008A 34 UD22-14AAA 67 UD22-50ACB 77 UD23-8005A 177
U3215-93402 115 UD21-0009A 35 UD22-14ACA 68 UD22-50ADB 77 UD23-8005A 178
U3215-96201 72 UD21-0009A 36 UD22-14AEA 67 UD22-50AEA 78 UD23-8005A 179
U3215-96201 73 uD21-0010B 27 UD22-14CBA 68 UD22-50AFA 78 UD23-8007A 96
U3215-96402 110 uD21-0010B 29 UD22-14CCA 69 UD22-50CAB 7 UD23-8007A 179
U3215-96402 110 UD21-0011A 41 UD22-14CDB 67 UD22-50CBB 7 UD23-80AAA 96
U3215-96502 72 UD21-0011A 42 UD22-15AAA 154 UD22-50CCB 78 UD23-8207A 177
U3215-96502 109 UD21-0012A 41 UD22-15CAA 155 UD22-50CEA 7 UD23-8209A 177
U3215-96511 139 UD21-0012A 42 UD22-15CCA 155 UD22-50EDA 77 UD23-82AAA 177
U3215-97161 109 UD21-0013A 33 UD22-15CCA 157 UD22-7001A 81 UD23-82ABA 177
U3215-97161 114 UD21-0013A 34 UD22-16AAA 157 UD22-70AAB 81 UD23-8307A 178
U3215-97161 115 UD21-0014A 33 UD22-16CAA 157 UD22-70CAB 81 UD23-83AAA 178
U3215-97161 192 UD21-0014A 34 UD22-2005A 72 UD22-70ECA 81 UD23-8401A 179
U3215-97161 202 UD21-0015A 31 UD22-2007A 73 UD23-0009B 83 UD23-84AAA 179
U3215-97642 197 UD21-0015A 32 UD22-2008A 73 UD23-0009B 85 UD23-A910AA 177
U3215-97642 198 UD21-0016A 33 UD22-2009A 73 UD23-00AAB 83 UD23-A920AA 178

-215 -




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
UD23-A940AA 179 UD25-0040A 139 UD27-20ACA 112 UD27-7003A 123 UD28-40AEA 203
UD24-0001A 97 UD25-0042A 147 UD27-20AEA 111 UD27-7003A 202 UD28-40AFA 203
UD24-0055A 97 UD25-A0001A 150 UD27-20AEA 112 UD27-7004A 123 UD28-40CAA 203
UD24-00AAA 98 UD25-A0002A 153 uD27-2101A 111 UD27-7004A 202 UD28-40CBA 203
UD24-00ACA 98 UD25-A0003A 156 UD27-21ABA 111 UD27-7005A 123 UD28-40CCA 203
UD24-00AEA 98 UD25-A0005A 157 UD27-3001A 113 UD27-7007A 123 UD28-40CCA 203
UD24-00AGA 98 UD26-0001A 162 UD27-30ADA 113 UD27-7009A 123 UD28-40CDA 203
UD24-00AJA 98 UD26-0003A 162 UD27-30AEA 113 uD27-7011A 123 UD28-40CFA 203
UD24-1001A 99 UD26-0008B 164 UD27-4003A 114 ubD27-7011A 207 UD28-4201A 127
UD24-1001A 100 UD26-0010A 165 UD27-4003A 115 uD27-7013A 123 UD28-4202A 127
UD24-1003A 99 UD26-0011A 165 UD27-4004A 114 UD27-7025A 110 UD28-4203A 127
UD24-1203A 100 UD26-0014C 169 UD27-4004A 115 UD27-7025A 124 UD28-4204A 127
UD24-2007A 101 UD26-0017A 192 UD27-4009A 114 uD27-7027A 124 UD28-4217A 126
UD24-20AAA 101 UD26-0022B 172 UD27-4009A 115 uD27-7031A 124 UD28-4217A 127
UD24-20CAA 101 UD26-0035A 168 UD27-4010A 114 uD27-7031A 202 UD28-4219A 126
UD24-20CCA 101 UD26-0036A 192 UD27-4010A 115 UD27-7033A 124 UD28-4219A 127
UD24-3001A 102 UD26-0040A 108 UD27-4023A 115 UD27-7033A 202 UD28-50AAA 128
UD24-3001A 104 UD26-0042A 180 UD27-4031A 185 UD27-7039A 124 UD28-50AAA 130
UD24-3003A 103 UD26-0045A 167 UD27-40AAA 115 UD27-7039A 207 UD28-50ACA 128
UD24-3005A 103 UD26-0047A 183 UD27-40ABA 115 uD27-7041A 124 UD28-50ACA 130
UD24-3005A 105 UD26-0050A 165 UD27-42AAC 114 uD27-7041A 207 UD28-50AEB 128
UD24-3007A 103 UD26-0052B 183 UD27-4303A 115 UD27-7045A 124 UD28-50AEB 130
UD24-3009A 103 UD26-0054A 183 UD27-4319A 115 UD27-A941AA 185 UD28-50AGB 128
UD24-3009A 105 UD26-0056A 170 UD27-4320A 115 UD27-A951AB 186 UD28-5131A 130
UD24-30AAA 103 UD26-0057A 170 UD27-4331A 115 UD27-A956AB 190 UD28-52AGC 131
UD24-30AAA 105 UD26-0058A 182 UD27-4335A 115 UD28-2012A 125 UD28-52AJA 130
UD24-3201A 105 UD26-0061A 182 UD27-43AAA 116 UD28-2012A 204 UD28-52ALB 130
UD24-3203A 105 UD26-0063A 183 UD27-43ACA 116 UD28-2013A 125 UD28-5901B 194
UD24-4003A 107 UD26-0064A 182 UD27-5001A 117 UD28-2013A 204 UD28-5901B 195
UD24-4005A 107 UD26-0068A 183 UD27-5001A 120 UD28-20AAA 125 UD28-5902B 194
UD24-40AAA 107 UD26-0074A 183 UD27-5137A 73 UD28-21AAA 204 UD28-5902B 195
UD25-0002A 150 UD26-A0001A 180 UD27-51AAA 117 UD28-4001A 126 UD28-5905A 132
UD25-0004A 140 UD26-A0003A 181 UD27-51AAA 120 UD28-4001A 127 UD28-5906A 132
UD25-0006B 143 UD26-A0004A 182 UD27-51ACA 17 UD28-4002A 126 UD28-5907B 132
UD25-0007A 150 UD26-A0005B 183 UD27-51AEA 117 UD28-4002A 127 UD28-5909A 132
UD25-0008B 148 UD26-A0006A 184 UD27-51BAA 117 UD28-4003A 126 UD28-5910A 132
UD25-0009B 148 UD27-0001A 109 UD27-51BAA 119 UD28-4003A 127 UD28-5921A 199
uD25-0010B 148 UD27-0004A 109 UD27-51BCA 117 UD28-4004A 126 UD28-5923A 199
UD25-0011A 146 UD27-0007A 110 UD27-51BEA 17 UD28-4004A 127 UD28-5925A 200
UD25-0012B 150 UD27-0015A 109 UD27-51BEB 119 UD28-4005A 126 UD28-5933A 197
UD25-0012B 153 UD27-0020A 73 UD27-51BEB 120 UD28-4005A 127 UD28-5933A 198
UD25-0013A 150 UD27-0020A 109 UD27-530AA 117 UD28-4006A 126 UD28-5966A 192
UD25-0013A 153 UD27-0020A 201 UD27-53AGA 117 UD28-4006A 127 UD28-5968A 192
UD25-0016A 150 UD27-0022A 192 UD27-550AB 119 UD28-4015A 202 UD28-5975A 192
UD25-0016A 153 UD27-0022A 206 UD27-55ACA 119 UD28-4015A 203 UD28-5976A 192
UD25-0017A 150 UD27-00AAB 109 UD27-55AEA 119 UD28-4017A 202 UD28-5977A 193
UD25-0017A 153 UD27-00ACA 110 UD27-5901A 186 UD28-4019A 202 UD28-5980A 193
UD25-0027A 153 UD27-00CBA 109 UD27-5903B 186 UD28-4021A 202 UD28-5981A 193
UD25-0028B 141 UD27-00CCA 109 UD27-5905A 186 UD28-4023A 202 UD28-5982A 193
UD25-0029B 145 UD27-00CDA 109 UD27-592AA 187 UD28-4023A 203 UD28-5986A 193
UD25-0030A 153 UD27-00CEB 109 UD27-5950A 185 UD28-4029A 203 UD28-5992A 193
UD25-0031B 149 UD27-20AAA 112 UD27-59AEB 190 UD28-4031A 202 UD28-5993A 193
UD25-0032B 149 UD27-20ABA 111 UD27-59AFB 190 UD28-4035A 203 UD28-59AAA 197
UD25-0033B 149 UD27-20ABA 112 UD27-59BAA 186 UD28-4035A 203 UD28-59AAA 198
UD25-0039A 138 UD27-20ACA 111 UD27-59BCA 187 UD28-40ACA 202 UD28-59BAB 195

-216 -




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
UD28-59BEB 132 UD28-A905BB 195
UD28-59BEB 196 UD28-A907AA 196
UD28-59BGB 132 UD28-A911AA 197
UD28-59BGB 196 UD28-A913AA 198
UD28-59BJB 193 UD28-A915AA 199
UD28-59BLB 193 UD28-A917AA 200
UD28-59CCA 193 UD28-A921AA 201
UD28-6016A 133 UD28-A925AA 202
UD28-6016A 134 UD28-A929AA 204
UD28-6016A 205 UD28-A931AA 205
UD28-6020A 133 UE11-0029A 41
UD28-6020A 206 UE11-0029A 42
UD28-6021A 133
UD28-6021A 206
UD28-6022B 206
UD28-6023B 206
UD28-6024C 207
UD28-6043B 207
UD28-6045A 206
UD28-6046A 206
UD28-6050A 133
UD28-6050A 206
UD28-6077A 133
UD28-6077A 135
UD28-6077A 206
UD28-60ABB 133
UD28-60ABB 206
UD28-60ACB 133
UD28-60ACB 206
UD28-60AEA 133
UD28-60AEA 206
UD28-60AFA 133
UD28-60AFA 206
UD28-60AGA 133
UD28-60AGA 206
UD28-60AHA 133
UD28-60AHA 206
UD28-60AJA 135
UD28-60CAA 135
UD28-60CBA 134
UD28-60CDC 206
UD28-60CDD 134
UD28-63CAA 207
UD28-70AAB 136
UD28-8011A 137
UD28-8031A 201
UD28-8033A 201
UD28-80AAA 137
UD28-80ABA 137
UD28-80ACA 137
UD28-80ADA 137
UD28-80AEA 137
UD28-80AFA 137

UD28-A901AB 191
UD28-A905AB 194

-217 -




INDEX 2

-218 -



PARTS GROUP GROUP NO. |PAGE PARTS GROUP GROUP NO. |PAGE
<CHASSIS> GLOW CONTROL GROUP UD2-G614501 163

ACCELERATOR PEDAL GROUP(CREW) UD2-G300002 85 GROUP FOR DISPLAY CONTROL UD2-G633001 172
ACCELERATOR PEDAL GROUP(CVT) UD2-G300001 83 HEAD LIGHT GROUP UD2-G621001 165
BRAKE PEDAL GROUP UD2-G310001 87 HORN GROUP UD2-G634501 174
CVT COVER GROUP UD2-G440001 106 LICENSE LAMP GROUP UD2-G625001 167
DECK GROUP UD2-G860001 133 LIGHT CONTROL GROUP UD2-G625501 168
ENGINE MOUNTING GROUP(CVT) UD2-G400001 97 PARKING BRAKE BUZZER GROUP UD2-G637502 175
EXHAUST SYSTEM GROUP(STD) UD2-G420001 101 POWER SOCKET GROUP UD2-G632001 170
EXTERIOR MOLDING GROUP UD2-G840003 126 REAR COMBINATION LAMP GROUP UD2-G622501 166
EXTERIOR MOLDING GROUP(CREW) UD2-G840004 127 SAFETY STARTER GROUP UD2-G615502 164
FRONT BREAK GROUP UD2-G320002 88 STARTER MOTOR GROUP UD2-G613001 161
FRONT HITCH GROUP(EEC) UD2-G750502 122 WIRE HARNESS FIXING GROUP UD2-G632501 171
FRONT SUSPENSION GROUP(CVT) UD2-G250001 76 WIRE HARNESS GROUP UD2-G631005 169
FUEL TANK GROUP UD2-G230002 74 <ENGINE>
FUEL TANK GROUP(CREW,USA) UD2-G230003 75 CAMSHAFT GROUP 3C100A-E100 10
GAS SPRING GROUP UD2-G860101 136 CYLINDER BLOCK GROUP 3C100LWU-E010 1
GUARD GROUP(STD) UD2-G820001 125 CYLINDER HEAD COVER GROUP 3C100LW-E030 4
HOOD GROUP(ORANGE,USA) UD2-G880001 137 CYLINDER HEAD COVER GROUP 3C093LW-E090 9
INRAKE SYSTEM GROUP(CREW) UD2-G410002 100 DYNAMO GROUP 3C100LF-E200 20
INRAKE SYSTEM GROUP(CVT) UD2-G410001 99 ENGINE STOP LEVER GROUP 3C100LW-C-E160 16
IP GROUP(STD) UD2-G700001 109 FUEL CAMSHAFT GROUP 3C100LW-C-E140 13
LABEL GROUP UD2-G770004 123 GEAR CASE GROUP 3C100LW-E040 5
LEVER GROUP UD2-G210004 67 GROUP,GOVERNOR 3C100LF-E170 18
LEVER GROUP(CVT) UD2-G210001 63 LABEL GROUP 3C100LWU-E240 22
MAIN FRAME GROUP(CREW) UD2-G750005 119 MAIN BEARING CASE GROUP 3C100A-E050 7
MAIN FRAME GROUP(CVT) UD2-G750003 117 MANIFOLD GROUP 3C100LWU-E220 21
MIRROR GROUP UD2-G850301 132 NOZZLE HOLDER GROUP 3C100LWU-E130 12
MOLDING GROUP UD2-G740002 114 OIL PAN GROUP 3C100LWU-E020 3
MOLDING GROUP UD2-G740003 115 PISTON & CRANKSHAFT GROUP 3C100LWU-E110 11
PARKING BRAKE GROUP(CVT) UD2-G360001 94 SPEED CONTROL LEVER GROUP 3C100A-E150 15
RADIATOR GROUP(CREW) UD2-G430002 104 VALVE ROCKER ARM GROUP 3C100A-E080 8
RADIATOR GROUP(CVT) UD2-G430001 102 WATER HOSE GROUP 3C100LWU-E190 19
REAR BREAK GROUP UD2-G340001 90 <FRONT AXLE>
REAR BREAK GROUP(CREW) UD2-G340002 92 BEVEL PINION SHAFT GROUP UD2-G132001 26
REAR DIFFERENTIAL MOUNT GROUP UD2-G370001 95 FRONT AXLE CASE GROUP UD2-G130001 23
REAR SUSPENSION GROUP UD2-G270001 79 FRONT DIFF SYSTEM GROUP UD2-G131001 24
REFLECTOR GROUP UD2-G624501 108 <HYDRAULIC>
ROPS GROUP(CREW) UD2-G850002 130 UD2-G511002 139
ROPS GROUP(STD) UD2-G850001 128 DUMP CYLINDER GROUP UD2-G591001 150
SEAT BELT GROUP(EU,3P) UD2-G730002 113 DUMP CYLINDER GROUP UD2-G591002 153
SEAT GROUP(4P) UD2-G720006 112 GEAR PUMP GROUP UD2-G513001 142
SEAT GROUP(EU,3P) UD2-G720002 111 GEAR PUMP GROUP UD2-G513002 144
STEERING GROUP(USA) UD2-G220001 71 HYD. LINE GROUP UD2-G514002 146
SWING DRAWBAR GROUP(EEC) UD2-G750401 121 HYDRAULIC LINE GROUP UD2-G514004 147
TIRE GROUP(WORK) UD2-G380001 96 OIL TANK GROUP UD2-G511001 138

<ELECTRICAL> POWER STEERING UNIT GROUP UD2-G531001 148
BATTERY GROUP UD2-G613502 162 POWER STEERING UNIT GROUP UD2-G531002 149
ENGINE ELECTRICAL GROUP(1) UD2-G611002 160 SUCTION LINE GROUP UD2-G512001 140
FUEL SENDER GROUP UD2-G633501 173 SUCTION LINE GROUP UD2-G512002 141

-219 -




PARTS GROUP GROUP NO. |PAGE PARTS GROUP GROUP NO. |PAGE

WORK CONTROL VALVE GROUP UD2-G592001 156 REAR DIFFERENTIAL FORK GROUP UD2-G122002 54
WORK CONTROL VALVE GROUP UD2-G592002 157 REAR DIFFERENTIAL GROUP UD2-G121001 47
WORK HYDRAULIC HOSE GROUP UD2-G593001 159 REAR DIFFERENTIAL GROUP UD2-G121002 50

<OPTION> REAR PROPELLER SHAFT GROUP UD2-G151001 58
7PIN SOCKET GROUP(OPTION) UD2-G691501 181 REAR PROPELLER SHAFT GROUP UD2-G151003 59
BEACON GROUP(OPTION) UD2-G691001 180 REAR WHEEL DRIVING SHAFT GROUP UD2-G115001 37
CANOPY GROUP UD2-G890501 194 REAR WHEEL DRIVING SHAFT GROUP UD2-G115002 38
CANOPY GROUP UD2-G890502 195 SHIFT FORK GROUP UD2-G117001 41
DECK GROUP(OTP) UD2-G893101 205 SHIFT FORK GROUP UD2-G117002 42
DUST SHIELD GROUP(OTP) UD2-G295101 176 SPRIAL BEVEL GEAR GROUP UD2-G114001 35
FOG LAMP GROUP(OPTION) UD2-G693001 183 SPRIAL BEVEL GEAR GROUP UD2-G114002 36
FRONT HITCH GROUP-OPT UD2-G795501 189 TRANSMISSION CASE GROUP UD2-G111001 27
FRONT WORKING LAMP GROUP(OPTION) UD2-G692001 182 TRANSMISSION CASE GROUP UD2-G111002 29
FRONT WORKING LAMP GROUP(OPTION) UD2-G795701 190
GUARD GROUP-OTP(EXTENDABLE) UD2-G892901 204
HALF DOOR GROUP-OTP UD2-G892501 202
HAND THROTTLE GROUP(OPTION) UD2-G795301 188
HEAD REST GROUP UD2-G891101 197
HEAD REST GROUP UD2-G891301 198
HOOD BOX GROUP-OTP UD2-G892101 201
MIRROR GROUP UD2-G890701 196
REAR BUZZER GROUP(OPTION) UD2-G694501 184
REAR SCREAN GROUP UD2-G891501 199
SAFTY GLASS GROUP-OTP UD2-G890101 191
SEAT COVER GRO-OTP UD2-G891701 200
SKID PLATE GROUP UD2-G795101 186
STEP MAT GROUP(OTP) UD2-G794101 185
TIRE GROUP(AL,WORK-OPTION) UD2-G394001 179
TIRE GROUP(MUD,OPTION) UD2-G391001 177
TIRE GROUP(TURF,OPTION) UD2-G392001 178
WINCH MOUNT GROUP(OPTION) UD2-G795201 187

<TRANSMISSION>

2WD CV JOINT GROUP UD2-G161001 61
4WD CV JOINT GROUP UD2-G160001 60
CVT GROUP UD2-G140001 55
FRONT DRIVE FORK GROUP UD2-G118001 43
FRONT DRIVE FORK GROUP UD2-G118002 44
FRONT PROPELLER SHAFT GROUP UD2-G150001 56
FRONT PROPELLER SHAFT GROUP UD2-G150002 57
FRONT WHEEL DRIVE SHAFT GROUP UD2-G116001 39
FRONT WHEEL DRIVE SHAFT GROUP UD2-G116002 40
INPUT SHAFT GROUP UD2-G112001 31
INPUT SHAFT GROUP UD2-G112002 32
RANGE SHAFT GROUP UD2-G113001 33
RANGE SHAFT GROUP UD2-G113002 34
REAR AXLE CASE GROUP UD2-G120001 45
REAR AXLE CASE GROUP UD2-G120002 46
REAR CV JOINT GROUP UD2-G161003 62
REAR DIFFERENTIAL FORK GROUP UD2-G122001 53

- 220 -




